Technical Package
Cover Page

This file contains the following documents:
1. Summary of application (in plain language)

e English
e Alternative Language (Spanish)

2. First notice (NORI-Notice of Receipt of Application and Intent to Obtain a Permit)

e English
e Alternative Language (Spanish)

3. Second notice (NAPD-Notice of Preliminary Decision)

e English
e Alternative Language (Spanish)

Application materials
5. Draft permit
Technical summary or fact sheet

Portada de
Paquete Técnico

Este archivo contiene los siguientes documentos:

1. Resumen de la solicitud (en lenguaje sencillo)
e Inglés
e Idioma alternativo (espafol)
2. Primer aviso (NORI, Aviso de Recepcion de Solicitud e Intencién de Obtener un
Permiso)
e Inglés
e Idioma alternativo (espafol)
3. Segundo aviso (NAPD, Aviso de Decisidon Preliminar)
e Inglés
e Idioma alternativo (espanol)
4, Materiales de la solicitud
5. Proyecto de permiso

Resumen técnico u hoja de datos



TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

SUMMARY OF APPLICATION IN PLAIN
LANGUAGE FOR TPDES OR TLAP PERMIT
APPLICATIONS

Summary of Application (in plain language) Template and
Instructions for Texas Pollutant Discharge Elimination System
(TPDES) and Texas Land Application (TLAP) Permit
Applications

ENGLISH TEMPLATE FOR TPDES or TLAP NEW/RENEWAL/AMENDMENT APPLICATIONS
DOMESTIC WASTEWATER/STORMWATER

The following summary is provided for this pending water quality permit application being
reviewed by the Texas Commission on Environmental Quality as required by 30 TAC Chapter
39. The information provided in this summary may change during the technical review of the
application and is not a federal enforceable representation of the permit application.

RR 417, LLC (CN605554203) operates RR 417 Wastewater Treatment Facility (RN110465093),
a 0.049 MGD wastewater plant. The facility is located at 8839 Farm to Market 470, in Bandera
County, Texas 78003. The WWTP is located approximately 2.92 miles East of the intersection
of Ranch Road 470 and Ranch Road 462. The treatment plant is built approximatly 517 ft
into the property, in Bandera, Bandera County, Texas 78003. This application is for a renewal
to discharge 49,000 gallons per day of treated domestic wastewater on an intermittent and
flow-variable basis.

Discharges from the facility are expected to contain five-day carbonaceous biochemical
oxygen demand (CBOD5), total suspended solids (TSS), ammonia nitrogen (NH3-N), and
Escherichia coli. Domestic wastewater is treated by a complete mix activated sludge treatment
package, and the treatment units will include a bar screen, an added flow equalization basin,
aeration basin, mechanical clarifier, dosing pump chamber, chlorine contact basin, and an
aerobic digester. This facility will also utilize dechlorination prior to discharge.

TCEQ-20972 (11/08/2024) Page 1 of 2
Wastewater Individual Permit Application, Plain Language Template



PLANTILLA EN ESPANOL PARA SOLICITUDES NUEVAS/RENOVACIONES/ENMIENDAS DE
TPDES o TLAP

AGUAS RESIDUALES DOMESTICAS /AGUAS PLUVIALES

El siguiente resumen se proporciona para esta solicitud de permiso de calidad del agua
pendiente que esta siendo revisada por la Comision de Calidad Ambiental de Texas segun lo
requerido por el Capitulo 39 del Codigo Administrativo de Texas 30. La informacion
proporcionada en este resumen puede cambiar durante la revision técnica de la solicitud y no
es una representacion ejecutiva fedérale de la solicitud de permiso.

RR 417, LLC (CN605554203) opera la Planta de Tratamiento de Aguas Residuales RR 417
(RN110465093), una planta de tratamiento de aguas residuales de 0.049 MGD. La planta esta
ubicada en 8839 Farm to Market 470, en el Condado de Bandera, Texas 78003. La PTAR se
encuentra aproximadamente a 4.71 km al este de la interseccion de Ranch Road 470 y Ranch
Road 462. La planta de tratamiento esta construida aproximadamente a 157 metros dentro de
la propiedad, en Bandera, Condado de Bandera, Texas 78003. Esta solicitud es para una
renovacion del vertido de 49,000 galones diarios de aguas residuales domeésticas tratadas de
forma intermitente y con caudal variable.

Se espera que los vertidos de la planta contengan la demanda bioquimica de oxigeno
carbonoso (DBO,) de cinco dias, solidos suspendidos totales (SST), nitrogeno amoniacal (NH;-
N) vy Escherichia coli. Las aguas residuales domésticas se tratan mediante un sistema
completo de tratamiento de lodos activados. Las unidades de tratamiento incluiran un tamiz
de barras, un deposito de ecualizacion de caudal adicional, un deposito de aireacion, un
clarificador mecanico, una camara de dosificacion, un depo6sito de contacto con cloro y un
digestor aerobico. Esta instalacion también utilizara decloracion antes del vertido.

TCEQ-20972 (11/08/2024) Page 2 of 2
Wastewater Individual Permit Application, Plain Language Template



TEXAS COMMISSION ON ENVIRONMENTAIL QUALITY

NOTICE OF RECEIPT OF APPLICATION AND
INTENT TO OBTAIN WATER QUALITY PERMIT
RENEWAL

PERMIT NO. WQ0015713001

APPLICATION. RR 417, LLC, 8839 Farm-to-Market Road 470, Bandera, Texas 78003, has
applied to the Texas Commission on Environmental Quality (TCEQ) to renew Texas Pollutant
Discharge Elimination System (TPDES) Permit No. WQ0015713001 (EPA LD. No. TX0138673)
to authorize the discharge of treated wastewater at a volume not to exceed a daily average
flow of 49,000 gallons per day. The domestic wastewater treatment facility is located at 8839
Farm-to-Market Road 470, in Bandera County, Texas 78003. The discharge route is from the
plant site to Commissioners Creek; thence to Hondo Creek. TCEQ received this application on
September 11, 2025. The permit application will be available for viewing and copying at
Bandera Kronkosky Public Library, Public Viewing Desk, 515 Main Street, Bandera, in Bandera
County, Texas prior to the date this notice is published in the newspaper. The application,
including any updates, and associated notices are available electronically at the following
webpage: https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-
applications. This link to an electronic map of the site or facility's general location is provided
as a public courtesy and not part of the application or notice. For the exact location, refer to
the application.
https://gisweb.tceq.texas.gov/LocationMapper/?marker=-99.231944,29.666944&level=18

ALTERNATIVE LANGUAGE NOTICE. Alternative language notice in Spanish is available at:
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications.
El aviso de idioma alternativo en espanol esta disponible en
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications.

ADDITIONAL NOTICE. TCEQ’s Executive Director has determined the application is
administratively complete and will conduct a technical review of the application. After
technical review of the application is complete, the Executive Director may prepare a draft
permit and will issue a preliminary decision on the application. Notice of the Application
and Preliminary Decision will be published and mailed to those who are on the county-
wide mailing list and to those who are on the mailing list for this application. That notice
will contain the deadline for submitting public comments.

PUBLIC COMMENT / PUBLIC MEETING. You may submit public comments or request a
public meeting on this application. The purpose of a public meeting is to provide the
opportunity to submit comments or to ask questions about the application. TCEQ will hold a
public meeting if the Executive Director determines that there is a significant degree of public



interest in the application or if requested by a local legislator. A public meeting is not a
contested case hearing.

OPPORTUNITY FOR A CONTESTED CASE HEARING. After the deadline for submitting
public comments, the Executive Director will consider all timely comments and prepare a
response to all relevant and material, or significant public comments. Unless the application
is directly referred for a contested case hearing, the response to comments, and the
Executive Director’s decision on the application, will be mailed to everyone who
submitted public comments and to those persons who are on the mailing list for this
application. If comments are received, the mailing will also provide instructions for
requesting reconsideration of the Executive Director’s decision and for requesting a
contested case hearing. A contested case hearing is a legal proceeding similar to a civil trial
in state district court.

TO REQUEST A CONTESTED CASE HEARING, YOU MUST INCLUDE THE FOLLOWING ITEMS
IN YOUR REQUEST: your name, address, phone number; applicant's name and proposed
permit number; the location and distance of your property/activities relative to the
proposed facility; a specific description of how you would be adversely affected by the
facility in a way not common to the general public; a list of all disputed issues of fact that
you submit during the comment period and, the statement "[I/we] request a contested
case hearing." If the request for contested case hearing is filed on behalf of a group or
association, the request must designate the group’s representative for receiving future
correspondence; identify by name and physical address an individual member of the
group who would be adversely affected by the proposed facility or activity; provide the
information discussed above regarding the affected member’s location and distance from
the facility or activity; explain how and why the member would be affected; and explain
how the interests the group seeks to protect are relevant to the group’s purpose.

Following the close of all applicable comment and request periods, the Executive Director will
forward the application and any requests for reconsideration or for a contested case hearing
to the TCEQ Commissioners for their consideration at a scheduled Commission meeting.

The Commission may only grant a request for a contested case hearing on issues the
requestor submitted in their timely comments that were not subsequently withdrawn. If a
hearing is granted, the subject of a hearing will be limited to disputed issues of fact or
mixed questions of fact and law relating to relevant and material water quality concerns
submitted during the comment period.

TCEQ may act on an application to renew a permit for discharge of wastewater without
providing an opportunity for a contested case hearing if certain criteria are met.

MAILING LIST. If you submit public comments, a request for a contested case hearing or a
reconsideration of the Executive Director’s decision, you will be added to the mailing list for
this specific application to receive future public notices mailed by the Office of the Chief
Clerk. In addition, you may request to be placed on: (1) the permanent mailing list for a
specific applicant name and permit number; and/or (2) the mailing list for a specific county.
If you wish to be placed on the permanent and/or the county mailing list, clearly specify
which list(s) and send your request to TCEQ Office of the Chief Clerk at the address below.



INFORMATION AVAILABLE ONLINE. For details about the status of the application, visit the
Commissioners’ Integrated Database at www.tceq.texas.gov/goto/cid. Search the database
using the permit number for this application, which is provided at the top of this notice.

AGENCY CONTACTS AND INFORMATION. All public comments and requests must be
submitted either electronically at https://www14.tceq.texas.gov/epic/eComment/, or in
writing to the Texas Commission on Environmental Quality, Office of the Chief Clerk, MC-105,
P.O. Box 13087, Austin, Texas 78711-3087. Please be aware that any contact information you
provide, including your name, phone number, email address and physical address will
become part of the agency’s public record. For more information about this permit
application or the permitting process, please call the TCEQ Public Education Program, Toll
Free, at 1-800-687-4040 or visit their website at www.tceq.texas.gov/goto/pep. Si desea
informacion en Espafol, puede llamar al 1-800-687-4040.

Further information may also be obtained from RR 417, LLC at the address stated above or by
calling Ms. Lauren Crone, P.E., LJA Engineering, at 512-439-4700.

Issuance Date: September 22, 2025



Comision de Calidad Ambiental del Estado de Texas

AVISO DE RECIBO DE LA SOLICITUD Y
EL INTENTO DE OBTENER PERMISO PARA LA CALIDAD DEL AGUA
RENOVACION

PERMISO NO. WQ0015713001

SOLICITUD. RR 417, LLC, 8839 Farm-to-Market Road 470, Bandera, Texas 78003, ha solicitado
a la Comision de Calidad Ambiental del Estado de Texas (TCEQ) para renovar el Permiso No.
WQO0015713001 (EPA I.D. No. TX TX0138673) del Sistema de Eliminacion de Descargas de
Contaminantes de Texas (TPDES) para autorizar la descarga de aguas residuales tratadas en
un volumen que no sobrepasa un flujo promedio diario de 49,000 galones por dia. La planta
esta ubicada se encuentra en 8839 Farm-to-Market Road 470 en el Condado de Bandera, Texas
78003. La ruta de descarga es del sitio de la planta La ruta de descarga va desde la planta
hasta Commissioners Creek; de alli, hasta Hondo Creek. La TCEQ recibi0 esta solicitud el 11
de septiembre de 2025. La TCEQ recibio esta solicitud el 11 de septiembre de 2025. La
solicitud para el permiso estara disponible para leerla y copiarla en la Biblioteca Publica
Bandera Kronkosky, Mostrador de Consulta Publica, 515 Main Street, Bandera, Condado de
Bandera, Texas antes de la fecha de publicacion de este aviso en el periddico. La solicitud
(cualquier actualizacion y aviso inclusive) esta disponible electronicamente en la siguiente
pagina web: https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-
applications.

Este enlace a un mapa electronico de la ubicacion general del sitio o de la instalacion es
proporcionado como una cortesia y no es parte de la solicitud o del aviso. Para la ubicacion
exacta, consulte la solicitud.
https://gisweb.tceq.texas.gov/LocationMapper/?marker=-99.231944,29.666944&level=18

AVISO DE IDIOMA ALTERNATIVO. El aviso de idioma alternativo en espafol esta disponible
en https://www.tced.texas.gov/permitting/wastewater/pending-permits/tpdes-applications.

AVISO ADICIONAL. El Director Ejecutivo de la TCEQ ha determinado que la solicitud es
administrativamente completa y conducira una revision técnica de la solicitud. Después de
completar la revision técnica, el Director Ejecutivo puede preparar un borrador del permiso y
emitira una Decision Preliminar sobre la solicitud. El aviso de la solicitud y la decision
preliminar seran publicados y enviado a los que estan en la lista de correo de las personas
a lo largo del condado que desean recibir los avisos y los que estan en la lista de correo
que desean recibir avisos de esta solicitud. El aviso dara la fecha limite para someter
comentarios publicos.

COMENTARIO PUBLICO / REUNION PUBLICA. Usted puede presentar comentarios publicos



o pedir una reunion publica sobre esta solicitud. El propo6sito de una reunion publica es dar
la oportunidad de presentar comentarios o hacer preguntas acerca de la solicitud. La TCEQ
realiza una reunion publica si el Director Ejecutivo determina que hay un grado de interés
publico suficiente en la solicitud o si un legislador local lo pide. Una reunion publica no es
una audiencia administrativa de lo contencioso.

OPORTUNIDAD DE UNA AUDIENCIA ADMINISTRATIVA DE LO CONTENCIOSO. Después
del plazo para presentar comentarios publicos, el Director Ejecutivo considerara todos los
comentarios apropiados y preparara una respuesta a todo los comentarios publicos
esenciales, pertinentes, o significativos. A menos que la solicitud haya sido referida
directamente a una audiencia administrativa de lo contencioso, la respuesta a los
comentarios y la decision del Director Ejecutivo sobre la solicitud seran enviados por
correo a todos los que presentaron un comentario publico y a las personas que estan en la
lista para recibir avisos sobre esta solicitud. Si se reciben comentarios, el aviso también
proveera instrucciones para pedir una reconsideracion de la decision del Director
Ejecutivo y para pedir una audiencia administrativa de lo contencioso. Una audiencia
administrativa de lo contencioso es un procedimiento legal similar a un procedimiento legal
civil en un tribunal de distrito del estado.

PARA SOLICITAR UNA AUDIENCIA DE CASO IMPUGNADO, USTED DEBE INCLUIR EN SU
SOLICITUD LOS SIGUIENTES DATOS: su nombre, direccion, y numero de teléfono; el
nombre del solicitante y nimero del permiso; la ubicacion y distancia de su
propiedad/actividad con respecto a la instalacion; una descripcion especifica de la forma
como usted seria afectado adversamente por el sitio de una manera no comun al publico
en general; una lista de todas las cuestiones de hecho en disputa que usted presente
durante el periodo de comentarios; y la declaracion "[Yo/nosotros] solicito/solicitamos
una audiencia de caso impugnado". Si presenta la peticion para una audiencia de caso
impugnado de parte de un grupo o asociacion, debe identificar una persona que
representa al grupo para recibir correspondencia en el futuro; identificar el nombre y la
direccion de un miembro del grupo que seria afectado adversamente por la planta o la
actividad propuesta; proveer la informacion indicada anteriormente con respecto a la
ubicacion del miembro afectado y su distancia de la planta o actividad propuesta; explicar
como y porqué el miembro seria afectado; y explicar como los intereses que el grupo
desea proteger son pertinentes al proposito del grupo.

Después del cierre de todos los periodos de comentarios y de peticion que aplican, el Director
Ejecutivo enviara la solicitud y cualquier peticion para reconsideracion o para una audiencia
de caso impugnado a los Comisionados de la TCEQ para su consideracion durante una
reunion programada de la Comision.

La Comision solo puede conceder una solicitud de una audiencia de caso impugnado sobre
los temas que el solicitante haya presentado en sus comentarios oportunos que no fueron
retirados posteriormente. Si se concede una audiencia, el tema de la audiencia estara
limitado a cuestiones de hecho en disputa o cuestiones mixtas de hecho y de derecho
relacionadas a intereses pertinentes y materiales de calidad del agua que se hayan
presentado durante el periodo de comentarios. Si ciertos criterios se cumplen, la TCEQ
puede actuar sobre una solicitud para renovar un permiso sin proveer una oportunidad de
una audiencia administrativa de lo contencioso.



LISTA DE CORREQO. Si somete comentarios publicos, un pedido para una audiencia
administrativa de lo contencioso o una reconsideracion de la decision del Director Ejecutivo,
la Oficina del Secretario Principal enviara por correo los avisos publicos en relacion con la
solicitud. Ademas, puede pedir que la TCEQ ponga su nombre en una o mas de las listas
correos siguientes (1) la lista de correo permanente para recibir los avisos del solicitante
indicado por nombre y numero del permiso especifico y/o (2) la lista de correo de todas las
solicitudes en un condado especifico. Si desea que se agrega su nombre en una de las listas
designe cual lista(s) y envia por correo su pedido a la Oficina del Secretario Principal de la
TCEQ.

INFORMACION DISPONIBLE EN LINFA. Para detalles sobre el estado de la solicitud, favor de
visitar la Base de Datos Integrada de los Comisionados en www.tceg.texas.gov/goto/cid. Para
buscar en la base de datos, utilizar el nimero de permiso para esta solicitud que aparece en
la parte superior de este aviso.

CONTACTOS E INFORMACION A LA AGENCIA. Todos los comentarios publicos y
solicitudes deben ser presentadas electronicamente via
http://wwwl4.tceq.texas.gov/epic/eComment/o por escrito dirigidos a la Comision de
Texas de Calidad Ambiental, Oficial de la Secretaria (Office of Chief Clerk), MC-105, P.O.
Box 13087, Austin, Texas 78711-3087. Tenga en cuenta que cualquier informacién personal
que usted proporcione, incluyendo su nombre, namero de teléfono, direccién de correo
electronico y direccion fisica pasaran a formar parte del registro publico de la Agencia. Para
obtener mas informacion acerca de esta solicitud de permiso o el proceso de permisos, llame
al programa de educacion publica de la TCEQ, gratis, al 1-800-687-4040. Si desea informacion
en Espanol, puede llamar al 1-800-687-4040.

También se puede obtener informacion adicional del RR 417, LLC a la direccion indicada
arriba o llamando a Sra. Lauren Crone al 512-439-4700.

Fecha de emision: 22 de septiembre de 2025



Texas Commission on Environmental Quality

NOTICE OF APPLICATION AND PRELIMINARY DECISION
FOR TPDES PERMIT FOR MUNICIPAL WASTEWATER

RENEWAL
PERMIT NO. WQ0015713001

APPLICATION AND PRELIMINARY DECISION. RR 417, LLC, 8839 Farm-to-Market Road
470, Bandera, Texas 78003, has applied to the Texas Commission on Environmental Quality
(TCEQ) for a renewal of Texas Pollutant Discharge Elimination System (TPDES) Permit No.
WQo0015713001 which authorizes the discharge of treated domestic wastewater at a daily average
flow not to exceed 49,000 gallons per day. TCEQ received this application on September 11, 2025.

The facility is located at 8839 Farm to Market 470, in Bandera County, Texas 78003. The treated
effluent is discharged to Commissioners Creek, thence to Hondo Creek in Segment No. 2114 of the
Nueces River Basin. The unclassified receiving water is high aquatic life use for Commissioners
Creek. The designated uses for Segment No. 2114 are primary contact recreation, public water
supply, aquifer protection, and high aquatic life use. The aquifer protection use applies to the
contributing, recharge, and transition zones of the Edwards Aquifer. This facility and the proposed
discharge is upstream and not within these designated zones; therefore, aquifer protection use does
not apply. All determinations are preliminary and subject to additional review and/or revisions.
This link to an electronic map of the site or facility’s general location is provided as a public
courtesy and is not part of the application or notice. For the exact location, refer to the application.
https://gisweb.tceq.texas.gov/LocationMapper/?marker=-99.231944,29.666944&level=18

The TCEQ Executive Director has completed the technical review of the application and prepared a
draft permit. The draft permit, if approved, would establish the conditions under which the facility
must operate. The Executive Director has made a preliminary decision that this permit, if issued,
meets all statutory and regulatory requirements. The permit application, Executive Director’s
preliminary decision, and draft permit are available for viewing and copying at Bandera Kronkosky
Public Library, Public Viewing Desk, 515 Main Street, Bandera, in Bandera County, Texas. The
application is available for viewing and copying at the following webpage:
https://www.tceq.texas.gov/permitting /wastewater/pending-permits/tpdes-applications.

ALTERNATIVE LANGUAGE NOTICE. Alternative language notice in Spanlsh is available at
https://www.tceq.texas.gov/permitting /wastewater/plain-language-summaries-and-public-
notices. El aviso de idioma alternativo en espanol esta disponible en
https://www.tceq.texas.gov/permitting/wastewater/plain-language-summaries-and-public-

notices.


https://gisweb.tceq.texas.gov/LocationMapper/?marker=-99.231944,29.666944&level=18
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications
https://www.tceq.texas.gov/permitting/wastewater/plain-language-summaries-and-public-notices
https://www.tceq.texas.gov/permitting/wastewater/plain-language-summaries-and-public-notices
https://www.tceq.texas.gov/permitting/wastewater/plain-language-summaries-and-public-notices
https://www.tceq.texas.gov/permitting/wastewater/plain-language-summaries-and-public-notices

PUBLIC COMMENT / PUBLIC MEETING. You may submit public comments or
request a public meeting about this application. The purpose of a public meeting is to
provide the opportunity to submit comments or to ask questions about the application. TCEQ holds
a public meeting if the Executive Director determines that there is a significant degree of public
interest in the application or if requested by a local legislator. A public meeting is not a contested
case hearing.

OPPORTUNITY FOR A CONTESTED CASE HEARING. After the deadline for submitting
public comments, the Executive Director will consider all timely comments and prepare a response
to all relevant and material, or significant public comments. Unless the application is directly
referred for a contested case hearing, the response to comments will be mailed to
everyone who submitted public comments and to those persons who are on the
mailing list for this application. If comments are received, the mailing will also
provide instructions for requesting a contested case hearing or reconsideration of
the Executive Director’s decision. A contested case hearing is a legal proceeding similar to a
civil trial in a state district court.

TO REQUEST A CONTESTED CASE HEARING, YOU MUST INCLUDE THE
FOLLOWING ITEMS IN YOUR REQUEST: your name, address, phone number;
applicant's name and proposed permit number; the location and distance of your
property/activities relative to the proposed facility; a specific description of how you
would be adversely affected by the facility in a way not common to the general public;
a list of all disputed issues of fact that you submit during the comment period; and
the statement "[I/we] request a contested case hearing." If the request for contested
case hearing is filed on behalf of a group or association, the request must designate
the group’s representative for receiving future correspondence; identify by name and
physical address an individual member of the group who would be adversely affected
by the proposed facility or activity; provide the information discussed above
regarding the affected member’s location and distance from the facility or activity;
explain how and why the member would be affected; and explain how the interests
the group seeks to protect are relevant to the group’s purpose.

Following the close of all applicable comment and request periods, the Executive Director will
forward the application and any requests for reconsideration or for a contested case hearing to the
TCEQ Commissioners for their consideration at a scheduled Commission meeting.

The Commission may only grant a request for a contested case hearing on issues the requestor
submitted in their timely comments that were not subsequently withdrawn. If a hearing is
granted, the subject of a hearing will be limited to disputed issues of fact or mixed
questions of fact and law relating to relevant and material water quality concerns
submitted during the comment period. TCEQ may act on an application to renew a
permit for discharge of wastewater without providing an opportunity for a contested
case hearing if certain criteria are met.

EXECUTIVE DIRECTOR ACTION. The Executive Director may issue final approval of the
application unless a timely contested case hearing request or request for reconsideration is filed. If
a timely hearing request or request for reconsideration is filed, the Executive Director will not issue
final approval of the permit and will forward the application and request to the TCEQ
Commissioners for their consideration at a scheduled Commission meeting.



MAILING LIST. If you submit public comments, a request for a contested case hearing or a
reconsideration of the Executive Director’s decision, you will be added to the mailing list for this
specific application to receive future public notices mailed by the Office of the Chief Clerk. In
addition, you may request to be placed on: (1) the permanent mailing list for a specific applicant
name and permit number; and/or (2) the mailing list for a specific county. If you wish to be placed
on the permanent and/or the county mailing list, clearly specify which list(s) and send your request
to TCEQ Office of the Chief Clerk at the address below.

All written public comments and public meeting requests must be submitted to the
Office of the Chief Clerk, MC 105, Texas Commission on Environmental Quality, P.O.
Box 13087, Austin, TX 78711-3087 or electronically at www.tceq.texas.gov/goto/comment
within 30 days from the date of newspaper publication of this notice.

INFORMATION AVAILABLE ONLINE. For details about the status of the application, visit
the Commissioners’ Integrated Database at www.tceq.texas.gov/goto/cid. Search the database
using the permit number for this application, which is provided at the top of this notice.

AGENCY CONTACTS AND INFORMATION. Public comments and requests must be
submitted either electronically at www.tceq.texas.gov/goto/comment, or in writing to the Texas
Commission on Environmental Quality, Office of the Chief Clerk, MC 105, P.O. Box 13087, Austin,
Texas 78711-3087. Any personal information you submit to the TCEQ will become part of the
agency’s record; this includes email addresses. For more information about this permit application
or the permitting process, please call the TCEQ Public Education Program, Toll Free, at 1-800-687-
4040 or visit their website at www.tceq.texas.gov/goto/pep. Si desea informacion en Espaiiol,
puede llamar al 1-800-687-4040.

Further information may also be obtained from RR 417, LLC at the address stated above or by
calling Ms. Lauren Crone, P.E. Senior Director, LJA Engineering, at 512-439-4700.

Issuance Date: November 20, 2025



https://www14.tceq.texas.gov/epic/eComment/
http://www.tceq.texas.gov/goto/cid
https://www14.tceq.texas.gov/epic/eComment/
https://www.tceq.texas.gov/goto/pep

Comision de Texas Sobre Calidad Ambiental

AVISO DE SOLICITUD Y DECISION PRELIMINAR PARA
EL PERMISO TPDES PARA AGUAS RESIDUALES MUNICIPALES

RENOVACION
PERMISO NO. WQo0015713001

SOLICITUD Y DECISION PRELIMINAR. RR 417, LLC, 8839 Farm-to-Market Road 470,
Bandera, Texas 78003, ha solicitado a la Comision de Calidad Ambiental de Texas (TCEQ) la
renovacion del Permiso No. WQ0015713001 del Sistema de Eliminacién de Descargas de
Contaminantes de Texas (TPDES), que autoriza la descarga de aguas residuales domésticas
tratadas con un caudal promedio diario que no exceda los 49 000 galones por dia. La TCEQ recibio
esta solicitud el 11 de septiembre de 2025.

La instalacion se ubica en 8839 Farm to Market 470, en el condado de Bandera, Texas 78003. El
efluente tratado se descarga en Commissioners Creek y de alli a Hondo Creek, en el segmento n.°
2114 de la cuenca del rio Nueces. El cuerpo receptor de aguas de Commissioners Creek, sin
clasificacion especifica, presenta un alto uso para la vida acuéatica. Los usos designados para el
segmento n.° 2114 son recreacion de contacto primario, abastecimiento puablico de agua,
proteccion del acuifero y alto uso para la vida acuatica. El uso de proteccion del acuifero se aplica
a las zonas de aporte, recarga y transicion del acuifero Edwards. Esta instalacion y la descarga
propuesta se encuentran aguas arriba y no dentro de estas zonas designadas; por lo tanto, el uso
de proteccion del acuifero no aplica. Todas las determinaciones son preliminares y estan sujetas
a revision y/o modificaciones adicionales. Este enlace a un mapa electronico de la ubicacion
general del sitio o instalacién se proporciona a titulo informativo y no forma parte de la solicitud
ni del aviso. Para conocer la ubicacion exacta, consulte la solicitud.
https://gisweb.tceq.texas.gov/LocationMapper/?marker=-99.231944,29.666944&level=18

El Director Ejecutivo de la TCEQ ha completado la revision técnica de la solicitud y ha preparado
un borrador del permiso. De ser aprobado, este borrador establecera las condiciones de operaciéon
de la instalacion. El Director Ejecutivo ha determinado preliminarmente que este permiso, de ser
emitido, cumple con todos los requisitos legales y reglamentarios. La solicitud de permiso, la
decision preliminar del Director Ejecutivo y el borrador del permiso estan disponibles para su
consulta y copia en la Biblioteca Ptiblica Bandera Kronkosky, Mostrador de Consulta Publica,
ubicada en 515 Main Street, Bandera, Condado de Bandera, Texas. La solicitud esta disponible en
la siguiente pagina web: https://www.tceq.texas.gov/permitting/wastewater/pending-
permits/tpdes- applications.

AVISO EN IDIOMA ALTERNATIVO. El aviso de idioma alternativo en espaiol esta
disponible en https://www.tceq.texas.gov/permitting/wastewater/plain-language-summaries-
and-public-notices.



https://gisweb.tceq.texas.gov/LocationMapper/?marker=-99.231944%2C29.666944&level=18
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications
https://www.tceq.texas.gov/permitting/wastewater/plain-language-summaries-and-public-notices
https://www.tceq.texas.gov/permitting/wastewater/plain-language-summaries-and-public-notices

COMENTARIOS PUBLICOS / REUNION PUBLICA. Puede enviar comentarios
publicos o solicitar una reunion publica sobre esta solicitud. El proposito de una reuniéon
publica es brindar la oportunidad de enviar comentarios o hacer preguntas sobre la solicitud. La
TCEQ convoca a una reunion publica si el Director Ejecutivo determina que existe un interés
publico significativo en la solicitud o si lo solicita un legislador local. Una reuni6n publica no es una
audiencia contenciosa.

OPORTUNIDAD PARA UNA AUDIENCIA CONTENCIOSA. Tras el plazo para la
presentacion de comentarios publicos, el Director Ejecutivo considerara todos los comentarios
recibidos a tiempo y preparara una respuesta a todos los comentarios publicos pertinentes,
sustanciales o significativos. Salvo que la solicitud se remita directamente a una
audiencia contenciosa, la respuesta a los comentarios se enviara por correo a todas
las personas que presentaron comentarios publicos y a quienes figuren en la lista de
correo de esta solicitud. Si se reciben comentarios, el envio también incluira
instrucciones para solicitar una audiencia contenciosa o la reconsideracion de la
decision del Director Ejecutivo. Una audiencia contenciosa es un procedimiento legal similar
a un juicio civil en un tribunal estatal de distrito.

Para solicitar una audiencia contenciosa, debe incluir lo siguiente en su solicitud: su
nombre, direccion y numero de teléfono; el nombre del solicitante y el namero de
permiso propuesto; la ubicacion y distancia de s u propiedad/actividades con
respecto a la instalacion propuesta; una descripcion especifica de como la instalacion
le afectaria negativamente de una manera que no sea comun para el pablico en
general; una lista de todos los hechos controvertidos que presente durante el periodo
de comentarios; y la declaracion "[Yo/Nosotros] solicitamos una audiencia
contenciosa". Si la solicitud de audiencia contenciosa se presenta en nombre de un
grupo o asociacion, la solicitud debe designar al representante del grupo para recibir
correspondencia futura; identificar por nombre y direccidn fisica a un miembro del
grupo que se veria afectado negativamente por la instalacion o actividad propuesta;
proporcionar la informacion mencionada anteriormente sobre la ubicaciéon y
distancia del miembro afectado con respecto a la instalacion o actividad; explicar
coOmo y por qué se veria afectado el miembro; y explicar c6mo los intereses que el
grupo busca proteger son relevantes para su proposito.

Una vez finalizados todos los periodos aplicables para comentarios y solicitudes, el Director
Ejecutivo remitira la solicitud y cualquier solicitud de reconsideracion o de audiencia de caso
contencioso a los Comisionados de la TCEQ para su consideracion en una reunion programada de
la Comision.

La Comision solo podra conceder una solicitud de audiencia contenciosa sobre cuestiones que el
solicitante haya planteado en sus comentarios oportunos y que no hayan sido retiradas
posteriormente. Si se concede la audiencia, el tema de la misma se limitara a cuestiones
de hecho controvertidas o cuestiones mixtas de hecho y de derecho relacionadas con
problemas relevantes y sustanciales de calidad del agua planteados durante el
periodo de comentarios. La TCEQ podra resolver una solicitud de renovacion de un
permiso de descarga de aguas residuales sin ofrecer la oportunidad de una audiencia
contenciosa si se cumplen ciertos criterios.

ACCION DEL DIRECTOR EJECUTIVO. El Director Ejecutivo podra emitir la aprobacién final
de la solicitud, salvo que se presente oportunamente una solicitud de audiencia contenciosa o una
solicitud de reconsideracion. Si se presenta oportunamente una solicitud de audiencia o una
solicitud de reconsideracion, el Director Ejecutivo no emitira la aprobacion final del permiso y
remitira la solicitud y la peticion a los Comisionados de la TCEQ para su consideracioén en una
reunion programada de la Comision.



LISTA DE CORREDQO. Si envia comentarios publicos, una solicitud de audiencia contenciosa o una
solicitud de reconsideracion de la decision del Director Ejecutivo, se le anadir4 a la lista de correo
de esta solicitud especifica para recibir futuros avisos publicos enviados por la Oficina del
Secretario Principal. Ademas, puede solicitar su inclusion en: (1) la lista de correo permanente para
un solicitante especifico con su nombre y nimero de permiso; y/o (2) la lista de correo de un
condado especifico. Si desea figurar en la lista de correo permanente y/o en la lista de correo del
condado, especifique claramente a cual o cuéles listas desea incluir y envie su solicitud a la Oficina
del Secretario Principal de la TCEQ a la direccion que figura a continuacion.

Todos los comentarios publicos por escrito y las solicitudes de reuniones publicas
deben enviarse a la Oficina del Secretario Principal, MC 105, Comision de Calidad
Ambiental de Texas, P.O. Box 13087, Austin, TX 78711-3087 o electronicamente en
www.tceq.texas.gov/goto/comment dentro de los 30 dias a partir de la fecha de
publicacion de este aviso en el peridédico.

INFORMACION DISPONIBLE EN LINEA. Para obtener detalles sobre el estado de la
solicitud, visite la Base de Datos Integrada de los Comisionados en www.tceq.texas.gov/goto/cid.
Busque en la base de datos utilizando el nimero de permiso de esta solicitud, que se proporciona al
inicio de este aviso.

CONTACTOS E INFORMACION DE LA AGENCIA. Los comentarios y solicitudes del pablico
deben enviarse electronicamente a través de www.tceq.texas.gov/goto/comment o por escrito a la
Comision de Calidad Ambiental de Texas (TCEQ), Oficina del Secretario Principal, MC 105,
Apartado Postal 13087, Austin, Texas 78711-3087. Toda la informacién personal que proporcione a
la TCEQ, incluidas las direcciones de correo electrénico, pasara a formar parte de los registros de la
agencia. Para obtener méas informacion sobre esta solicitud de permiso o el proceso de permisos,
llame al Programa de Educacién Puablica de la TCEQ (Ilamada gratuita) al 1-800-687-4040 o visite
su sitio web en www.tceq.texas.gov/goto/pep. Si desea informacioén en espafiol, puede llamar al 1-
800-687-4040.

También se puede obtener més informacion de RR 417, LLC en la direccién indicada anteriormente
o llamando a la Sra. Lauren Crone, P.E., Directora Senior de LJA Engineering, al 512-439-4700.

Fecha de emisién: 20 de noviembre de 2025




TEXAS COMMISSION ON ENVIRONMENTAL QUALITY
DOMESTIC WASTEWATER PERMIT APPLICATION
FORA
TEXAS POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT

RENEWAL
FOR
RR 417 WASTEWATER TREATMENT FACILITY

WQ0015713001

SEPTEMBER 2025

PREPARED FOR
RR 417, LLC
8839 FM 470
BANDERA, TEXAS 78003

\M&‘\QL’(\&
PREPARED BY SAMEOr Te .

pl N
P £ .*4\\ .
£ R
LJA Engineering, Inc. ;’* ........ -..‘**0,’
7500 RIALTO BLVD ¢ e e
BUILDING Il, SUITE 100 44 """""" ereeren g
Austin, Texas 78735 62, 128018 s&7
WOl &2
(512) 439-4700 WS LOENSER S
s o x
WWONAL D
WM

74/25



TABLE OF CONTENTS

EXHIBIT 1: ADMINISTRATIVE REPORT 1.0
ADMINISTRATIVE REPORT 1.1
EXHIBIT 2: DOMESTIC TECHNICAL REPORT 1.0
DOMESTIC TECHNICAL REPORT WORKSHEET 2.0
APPENDIX A: CORE DATA FORM
APPENDIX B: PLAIN LANGUAGE SUMMARY
APPENDIX C: USGS MAP
APPENDIX D: ORIGINAL PHOTOGRAPHS
APPENDIX E: SUPPLEMENTAL PERMIT INFORMATION (SPIF) & MAP
APPENDIX F: PROCESS FLOW DIAGRAM
APPENDIX G: SITE DRAWING

APPENDIX H: EXISTING PERMIT



EXHIBIT 1: ADMINISTRATIVE REPORT 1.0

ADMINISTRATIVE REPORT 1.1



TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

DOMESTIC WASTEWATER PERMIT APPLICATION
CHECKLIST

Complete and submit this checklist with the application.

APPLICANT NAME: RR 417, LLC
PERMIT NUMBER (If new, leave blank): WQ0015713001
Indicate if each of the following items is included in your application.

Y N Y N
Administrative Report 1.0 O Original USGS Map (|
Administrative Report 1.1 O Affected Landowners Map O
SPIF O Landowner Disk or Labels O
Core Data Form O Buffer Zone Map 0 X
Summary of Application (PLS) O Flow Diagram O
Public Involvement Plan Form Site Drawing |
Technical Report 1.0 O Original Photographs X O
Technical Report 1.1 Design Calculations O
Worksheet 2.0 O Solids Management Plan O X
Worksheet 2.1 Water Balance O

Worksheet 3.0
Worksheet 3.1
Worksheet 3.2
Worksheet 3.3
Worksheet 4.0
Worksheet 5.0
Worksheet 6.0
Worksheet 7.0

X X

O 0O O0ODO0ODO0O0O0ODODNKIONXKORK
X X X X X

X

For TCEQ Use Only

Segment Number ___ County
Expiration Date _____________________________________ Region______________________
Permit Number ___________________

TCEQ-10053 (10/17/2024) Domestic Wastewater Permit Application Administrative Report Page 1 of 13



TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

DOMESTIC WASTEWATER PERMIT APPLICATION
ADMINISTRATIVE REPORT 1.0

For any questions about this form, please contact the Applications Review and Processing
Team at 512-239-4671.

Section 1. Application Fees (Instructions Page 26)

Indicate the amount submitted for the application fee (check only one).

Flow New/Major Amendment Renewal
<0.05 MGD $350.00 O $315.00 X
>0.05 but <0.10 MGD $550.00 O $515.00 O
>0.10 but <0.25 MGD $850.00 O $815.00 O
>0.25 but <0.50 MGD $1,250.00 O $1,215.00 O
>0.50 but <1.0 MGD $1,650.00 O $1,615.00 O
>1.0 MGD $2,050.00 O $2,015.00 O
Minor Amendment (for any flow) $150.00 O
Payment Information:
Mailed Check/Money Order Number: Click to enter text.

Check/Money Order Amount: $315.00
Name Printed on Check: TCEQ
EPAY Voucher Number: Click to enter text.

Copy of Payment Voucher enclosed? Yes O

Section 2. Type of Application (Instructions Page 26)

a. Check the box next to the appropriate authorization type.
[0 Publicly Owned Domestic Wastewater
Privately-Owned Domestic Wastewater

0 Conventional Water Treatment

b. Check the box next to the appropriate facility status.
Active [0 Inactive

TCEQ-10053 (10/17/2024) Domestic Wastewater Permit Application Administrative Report Page 2 of 13



c. Check the box next to the appropriate permit type.
TPDES Permit

O TLAP
[0 TPDES Permit with TLAP component
[0 Subsurface Area Drip Dispersal System (SADDS)

d. Check the box next to the appropriate application type

[0 New

O Major Amendment with Renewal [0 Minor Amendment with Renewal

O Major Amendment without Renewal O Minor Amendment without Renewal
X Renewal without changes O Minor Modification of permit

e. For amendments or modifications, describe the proposed changes: Click to enter text.

f. For existing permits:
Permit Number: WQOO 15713001
EPA 1.D. (TPDES only): TX 00138673
Expiration Date: February 4th, 2026

Section 3. Facility Owner (Applicant) and Co-Applicant Information

(Instructions Page 26)

A. The owner of the facility must apply for the permit.
What is the Legal Name of the entity (applicant) applying for this permit?

RR 417, LLC

(The legal name must be spelled exactly as filed with the Texas Secretary of State, County, or in
the legal documents forming the entity.)

If the applicant is currently a customer with the TCEQ, what is the Customer Number (CN)?
You may search for your CN on the TCEQ website at http://www15.tceq.texas.gov/crpub/

CN: 605554203

What is the name and title of the person signing the application? The person must be an
executive official meeting signatory requirements in 30 TAC § 305.44.

Prefix: Mr. Last Name, First Name: Torn, Chris

Title: Owner Credential: Click to enter text.
B. Co-applicant information. Complete this section only if another person or entity is required
to apply as a co-permittee.
What is the Legal Name of the co-applicant applying for this permit?
Click to enter text.

(The legal name must be spelled exactly as filed with the TX SOS, with the County, or in the
legal documents forming the entity.)

TCEQ-10053 (10/17/2024) Domestic Wastewater Permit Application Administrative Report Page 3 of 13


http://www15.tceq.texas.gov/crpub/index.cfm?fuseaction=cust.CustSearch

If the co-applicant is currently a customer with the TCEQ, what is the Customer Number (CN)?
You may search for your CN on the TCEQ website at: http://www1 5.tceq.texas.gov/crpub/

CN: Click to enter text.

What is the name and title of the person signing the application? The person must be an
executive official meeting signatory requirements in 30 TAC § 305.44.

Prefix: Click to enter text. Last Name, First Name: Click to enter text.
Title: Click to enter text. Credential: Click to enter text.

Provide a brief description of the need for a co-permittee: Click to enter text.

C. Core Data Form

Complete the Core Data Form for each customer and include as an attachment. If the
customer type selected on the Core Data Form is Individual, complete Attachment 1 of
Administrative Report 1.0. APPENDIX A

Section 4. Application Contact Information (Instructions Page 27)

This is the person(s) TCEQ will contact if additional information is needed about this
application. Provide a contact for administrative questions and technical questions.

A. Prefix: Ms. Last Name, First Name: Crone, Lauren
Title: Sr. Director Credential: P.E.

Organization Name: LJA Engineering
Mailing Address: 7500 Rialto Blvd. Building II. Suite 100 City, State, Zip Code: Austin, TX 78735

Phone No.: 512-439-4700 E-mail Address: lcrone@lja.com

Check one or both: X  Administrative Contact X  Technical Contact
B. Prefix: Mr. Last Name, First Name: Ryan, Daniel

Title: Vice President Credential: P.E.

Organization Name: LJA Engineering
Mailing Address: 7500 Rialto Blvd. Building II. Suite 100 City, State, Zip Code: Austin, TX 78735

Phone No.: 512-439-4700 E-mail Address: dryan@lja.com
Check one or both: Administrative Contact Technical Contact

Section 5. Permit Contact Information (Instructions Page 27)

Provide the names and contact information for two individuals that can be contacted
throughout the permit term.

A. Prefix: Ms. Last Name, First Name: Crone, Lauren
Title: Sr. Director Credential: P.E.

Organization Name: LJA Engineering
Mailing Address: 7500 Rialto Blvd. Building II. Suite 100 City, State, Zip Code: Austin, TX 78735

Phone No.: 512-439-4700 E-mail Address: lcrone@lja.com

TCEQ-10053 (10/17/2024) Domestic Wastewater Permit Application Administrative Report Page 4 of 13


http://www15.tceq.texas.gov/crpub/

Phone No.: 512-439-4700 E-mail Address: lcrone@lja.com

B. Prefix: Mr. Last Name, First Name: Ryan, Daniel
Title: Vice President Credential: P.E.
Organization Name: LJA Engineering
Mailing Address: 7500 Rialto Blvd. Building II. Suite 100 City, State, Zip Code: Austin, TX 78735

Phone No.: 512-439-4700 E-mail Address: dryan@lja.com

Section 6. Billing Contact Information (Instructions Page 27)

The permittee is responsible for paying the annual fee. The annual fee will be assessed to
permits in effect on September 1 of each year. The TCEQ will send a bill to the
address provided in this section. The permittee is responsible for terminating the permit
when it is no longer needed (using form TCEQ-20029).

Prefix: Mr. Last Name, First Name: Torn, Chris

Title: Owner Credential: Click to enter text.

Organization Name: RR 417, LL.C

Mailing Address: 8839 Farm-to-Market Road 470 City, State, Zip Code: Bandera, Texas 78003
Phone No.: 210-363-4672 E-mail Address: Click to enter text.

Section 7. DMR/MER Contact Information (Instructions Page 27)

Provide the name and complete mailing address of the person delegated to receive and
submit Discharge Monitoring Reports (DMR) (EPA 3320-1) or maintain Monthly Effluent
Reports (MER).

Prefix: Mr. Last Name, First Name: Smith, Jason

Title: Operator Credential: Class C

Organization Name: SCJC LP

Mailing Address: PO Box 1242 City, State, Zip Code: Bandera, Texas 78003
Phone No.: 830-688-3414 E-mail Address: Click to enter text.

Section 8. Public Notice Information (Instructions Page 27)

A. Individual Publishing the Notices
Prefix: Ms. Last Name, First Name: Crone, Lauren

Title: Senior Director Credential: P.E.

Organization Name: LJA Engineering
Mailing Address: 7500 Rialto Blvd. Building II, Suite 100 City, State, Zip Code: Austin, TX 78735

Phone No.: 512-439-4700 E-mail Address: lcrone@lja.com

TCEQ-10053 (10/17/2024) Domestic Wastewater Permit Application Administrative Report Page 5 of 13



B. Method for Receiving Notice of Receipt and Intent to Obtain a Water Quality Permit
Package

Indicate by a check mark the preferred method for receiving the first notice and instructions:
E-mail Address
O Fax
O Regular Mail
C. Contact permit to be listed in the Notices
Prefix: Ms. Last Name, First Name: Crone, Lauren
Title: Sr. Director Credential: P.E.

Organization Name: LJA Engineering

Mailing Address: 7500 Rialto Blvd. Building II, Suite 100 City, State, Zip Code: Austin, TX 78735

Phone No.: 512-439-4700 E-mail Address: lcrone@lja.com

D. Public Viewing Information

If the facility or outfall is located in more than one county, a public viewing place for each
county must be provided.

Public building name: Bandera Kronkosky Public Library

Location within the building: Public Viewing Desk

Physical Address of Building: 515 Main Street

City: Bandera County: Bandera County

Contact (Last Name, First Name): Phelan, Paul

Phone No.: (830) 796-4213 Ext.: Click to enter text.

E. Bilingual Notice Requirements

This information is required for new, major amendment, minor amendment or minor
modification, and renewal applications.

This section of the application is only used to determine if alternative language notices will
be needed. Complete instructions on publishing the alternative language notices will be in
your public notice package.

Please call the bilingual/ESL coordinator at the nearest elementary and middle schools and
obtain the following information to determine whether an alternative language notices are
required.

1. Is a bilingual education program required by the Texas Education Code at the elementary
or middle school nearest to the facility or proposed facility?

Yes [0 No
If no, publication of an alternative language notice is not required; skip to Section 9
below.

2. Are the students who attend either the elementary school or the middle school enrolled in
a bilingual education program at that school?

Yes O No

TCEQ-10053 (10/17/2024) Domestic Wastewater Permit Application Administrative Report Page 6 of 13



3. Do the students at these schools attend a bilingual education program at another
location?

O Yes No
4. Would the school be required to provide a bilingual education program but the school has
waived out of this requirement under 19 TAC §89.1205(g)?
O  Yes No
5. If the answer is yes to question 1, 2, 3, or 4, public notices in an alternative language are
required. Which language is required by the bilingual program? Spanish
F. Summary of Application in Plain Language Template

Complete the F. Summary of Application in Plain Language Template (TCEQ Form 20972),
also known as the plain language summary or PLS, and include as an attachment.

Attachment: APPENDIX B

G. Public Involvement Plan Form

Complete the Public Involvement Plan Form (TCEQ Form 20960) for each application for a
new permit or major amendment to a permit and include as an attachment.

Attachment: N/A

Section 9. Regulated Entity and Permitted Site Information (Instructions

Page 29)

A. If the site is currently regulated by TCEQ, provide the Regulated Entity Number (RN) issued to
this site. RN 110465003

Search the TCEQ’s Central Registry at http://www1 5.tceq.texas.gov/crpub/ to determine if
the site is currently regulated by TCEQ.

B. Name of project or site (the name known by the community where located):

RR 417 Wastewater Treatment Facility

C. Owner of treatment facility: RR 417, LLC

Ownership of Facility: O Public Private O Both O Federal
D. Owner of land where treatment facility is or will be:

Prefix: Click to enter text. Last Name, First Name: Click to enter text.

Title: Click to enter text. Credential: Click to enter text.

Organization Name: RR 417, LLC
Mailing Address: 8839 Farm-to-Market Road 470 City, State, Zip Code: Bandera, Texas 78003

Phone No.: 210-363-4672 E-mail Address: Click to enter text.

If the landowner is not the same person as the facility owner or co-applicant, attach a lease
agreement or deed recorded easement. See instructions.

Attachment: Click to enter text.

TCEQ-10053 (10/17/2024) Domestic Wastewater Permit Application Administrative Report Page 7 of 13


http://www15.tceq.texas.gov/crpub/index.cfm?fuseaction=regent.RNSearch

E. Owner of effluent disposal site:
Prefix: Click to enter text. Last Name, First Name: Click to enter text.
Title: Click to enter text. Credential: Click to enter text.
Organization Name: Click to enter text.
Mailing Address: Click to enter text. City, State, Zip Code: Click to enter text.
Phone No.: Click to enter text. E-mail Address: Click to enter text.

If the landowner is not the same person as the facility owner or co-applicant, attach a lease
agreement or deed recorded easement. See instructions.

Attachment: Click to enter text.
F. Owner sewage sludge disposal site (if authorization is requested for sludge disposal on
property owned or controlled by the applicant):
Prefix: Click to enter text. Last Name, First Name: Click to enter text.
Title: Click to enter text. Credential: Click to enter text.
Organization Name: Click to enter text.
Mailing Address: Click to enter text. City, State, Zip Code: Click to enter text.
Phone No.: Click to enter text. E-mail Address: Click to enter text.

If the landowner is not the same person as the facility owner or co-applicant, attach a lease
agreement or deed recorded easement. See instructions.

Attachment: Click to enter text.

Section 10. TPDES Discharge Information (Instructions Page 31)

A. Is the wastewater treatment facility location in the existing permit accurate?
Yes O No

If no, or a new permit application, please give an accurate description:
Click to enter text.

B. Are the point(s) of discharge and the discharge route(s) in the existing permit correct?
Yes O No

If no, or a new or amendment permit application, provide an accurate description of the
point of discharge and the discharge route to the nearest classified segment as defined in 30
TAC Chapter 307:

Renewal Permit Application: The outfall was not constructed as discharge is not permitted by
the permit as written.

City nearest the outfall(s): Bandera
County in which the outfalls(s) is/are located: Bandera County

C. Is or will the treated wastewater discharge to a city, county, or state highway right-of-way, or

TCEQ-10053 (10/17/2024) Domestic Wastewater Permit Application Administrative Report Page 8 of 13



O Yes No
If yes, indicate by a check mark if:
[0 Authorization granted O Authorization pending

For new and amendment applications, provide copies of letters that show proof of contact
and the approval letter upon receipt.

Attachment: Click to enter text.

D. For all applications involving an average daily discharge of 5 MGD or more, provide the
names of all counties located within 100 statute miles downstream of the point(s) of
discharge: N/A

Section 11. TLAP Disposal Information (Instructions Page 32)

A. For TLAPs, is the location of the effluent disposal site in the existing permit accurate?
O Yes 0 No

If no, or a new or amendment permit application, provide an accurate description of the
disposal site location:

Click to enter text.

B. City nearest the disposal site: Click to enter text.

0

County in which the disposal site is located: Click to enter text.
D. For TLAPs, describe the routing of effluent from the treatment facility to the disposal site:

Click to enter text.

E. For TLAPSs, please identify the nearest watercourse to the disposal site to which rainfall
runoff might flow if not contained: Click to enter text.

Section 12. Miscellaneous Information (Instructions Page 32)

A. Is the facility located on or does the treated effluent cross American Indian Land?
O Yes No

B. If the existing permit contains an onsite sludge disposal authorization, is the location of the
sewage sludge disposal site in the existing permit accurate?

O Yes O No Not Applicable

If No, or if a new onsite sludge disposal authorization is being requested in this permit
application, provide an accurate location description of the sewage sludge disposal site.

Click to enter text.

TCEQ-10053 (10/17/2024) Domestic Wastewater Permit Application Administrative Report Page 9 of 13



C. Did any person formerly employed by the TCEQ represent your company and get paid for
service regarding this application?

O Yes No
If yes, list each person formerly employed by the TCEQ who represented your company and
was paid for service regarding the application: Click to enter text.
D. Do you owe any fees to the TCEQ?
O Yes X No
If yes, provide the following information:
Account number: Click to enter text.
Amount past due: Click to enter text.
E. Do you owe any penalties to the TCEQ?
O Yes X No
If yes, please provide the following information:
Enforcement order number: Click to enter text.

Amount past due: Click to enter text.

Section 13. Attachments (Instructions Page 33)
Indicate which attachments are included with the Administrative Report. Check all that apply:

O Lease agreement or deed recorded easement, if the land where the treatment facility is
located or the effluent disposal site are not owned by the applicant or co-applicant.

Original full-size USGS Topographic Map with the following information:

Applicant's property boundary

Treatment facility boundary

Labeled point of discharge for each discharge point (TPDES only)
Highlighted discharge route for each discharge point (TPDES only)
Onsite sewage sludge disposal site (if applicable)

Effluent disposal site boundaries (TLAP only)

New and future construction (if applicable)

1 mile radius information

3 miles downstream information (TPDES only)

All ponds.

O Attachment 1 for Individuals as co-applicants

X Other Attachments. Please specify: Appendix A — Core Data Form; Appendix B — Plain Language

Summary; Appendix C — USGS Map; Appendix D — Photograph Location; Appendix E — SPIF Map;
Appendix F — Process Flow Diagram; Appendix G — Site Drawing

TCEQ-10053 (10/17/2024) Domestic Wastewater Permit Application Administrative Report Page 10 of 13



Section 14. Signature Page (Instructions Page 34)

If co-applicants are necessary, each entity must submit an original, separate signature page.
Permit Number: Click to enter text.

Applicant: RR 417, L1.C

Certification:

I certify under penalty of law that this document and all attachments were prepared under my
direction or supervision in accordance with a system designed to assure that qualified personnel
properly gather and evaluate the information submitted. Based on my inquiry of the person or
persons who manage the system, or those persons directly responsible for gathering the
information, the information submitted is, to the best of my knowledge and belief, true,
accurate, and complete. I am aware there are significant penalties for submitting false
information, including the possibility of fine and imprisonment for knowing violations.

I further certify that I am authorized under 30 Texas Administrative Code § 305.44 to sign and
submit this document, and can provide documentation in proof of such authorization upon
request.

Signatory name (typed or printed): Chris Torn
Signatory title: Director

) 7 /

/ ) K ’ <
Signature:_ ( 7 - Date: /; / f{ Z 9

(Use byﬁe ink)

Subscribed and Sworn to before me by the said_ N \~ocad To
on this_ X%~ day of %@.ﬁf_ 20 %5 .
My commission expires on the__29¥~  day of NMMDQLQ 20940 .

g,

' S\ IACKSoy 7,
; = .o' W\ (PN Z
™ (4

2
S o % a
NoWﬁblic s . Z [SEAL]
Haxrvray %, ’;55_.2.9,33%' &
County, Texas W17, RES 143N
gumminti)

TCEQ-10053 (10/17/2024) Domestic Wastewater Permit Application Administrative Report Page 11 of 17



DOMESTIC WASTEWATER PERMIT APPLICATION
SUPPLEMENTAL PERMIT INFORMATION FORM (SPIF)

This form applies to TPDES permit applications only. Complete and attach the Supplemental
Permit information Form (SPIF) (TCEQ Form 20971).

Attachment: APPENDIX E

TCEQ-10053 (10/17/2024) Domestic Wastewater Permit Application Administrative Report Page 12 of 13



DOMESTIC WASTEWATER PERMIT APPLICATION
CHECKLIST OF COMMON DEFICIENCIES

Below is a list of common deficiencies found during the administrative review of domestic
wastewater permit applications. To ensure the timely processing of this application, please
review the items below and indicate by checking Yes that each item is complete and in
accordance applicable rules at 30 TAC Chapters 21, 281, and 305. If an item is not required
this application, indicate by checking N/A where appropriate. Please do not submit the
application until the items below have been addressed.

Core Data Form (TCEQ Form No. 10400) Yes

(Required for all application types. Must be completed in its entirety and signed.
Note: Form may be signed by applicant representative.)

Correct and Current Industrial Wastewater Permit Application Forms Yes
(TCEQ Form Nos. 10053 and 10054. Version dated 6/25/2018 or later.)

Water Quality Permit Payment Submittal Form (Page 19) X Yes
(Original payment sent to TCEQ Revenue Section. See instructions for mailing address.)

7.5 Minute USGS Quadrangle Topographic Map Attached Yes
(Full-size map if seeking “New” permit.
8 ¥ x 11 acceptable for Renewals and Amendments)

Current/Non-Expired, Executed Lease Agreement or Easement X N/A [O Yes

Landowners Map N/A O Yes
(See instructions for landowner requirements)

Things to Know:

e All the items shown on the map must be labeled.

e The applicant’s complete property boundaries must be delineated which includes
boundaries of contiguous property owned by the applicant.

e The applicant cannot be its own adjacent landowner. You must identify the
landowners immediately adjacent to their property, regardless of how far they are
from the actual facility.

e If the applicant’s property is adjacent to a road, creek, or stream, the landowners
on the opposite side must be identified. Although the properties are not adjacent to
applicant’s property boundary, they are considered potentially affected landowners.
If the adjacent road is a divided highway as identified on the USGS topographic
map, the applicant does not have to identify the landowners on the opposite side of
the highway.

Landowners Labels and Cross Reference List N/A O Yes
(See instructions for landowner requirements)

Electronic Application Submittal Yes
(See application submittal requirements on page 23 of the instructions.)
Original signature per 30 TAC § 305.44 - Blue Ink Preferred Yes

(If signature page is not signed by an elected official or principle executive officer,
a copy of signature authority/delegation letter must be attached)

Summary of Application (in Plain Language) Yes

TCEQ-10053 (10/17/2024) Domestic Wastewater Permit Application Administrative Report Page 13 of 13



EXHIBIT 2: DOMESTIC TECHNICAL REPORT 1.0

DOMESTIC TECHNICAL REPORT WORKSHEET 2.0



TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

DOMESTIC WASTEWATER PERMIT APPLICATION
TECHNICAL REPORT 1.0

For any questions about this form, please contact the Domestic Wastewater Permitting Team
at 512-239-4671.

The following information is required for all renewal, new, and amendment applications.

Section 1. Permitted or Proposed Flows (Instructions Page 42)

A. Existing/Interim I Phase
Design Flow (MGD): 0.025
2-Hr Peak Flow (MGD): 0.1
Estimated construction start date: Feb 2019
Estimated waste disposal start date: June 2019

B. Interim II Phase
Design Flow (MGD): Click to enter text.
2-Hr Peak Flow (MGD): Click to enter text.

Estimated construction start date: Click to enter text.

Estimated waste disposal start date: Click to enter text.

C. Final Phase
Design Flow (MGD): 0.049
2-Hr Peak Flow (MGD): 0.196
Estimated construction start date: 2028

Estimated waste disposal start date: Click to enter text.

D. Current Operating Phase
Provide the startup date of the facility: May 2022

Section 2. Treatment Process (Instructions Page 42)

A. Current Operating Phase

Provide a detailed description of the treatment process. Include the type of treatment
plant, mode of operation, and all treatment units. Start with the plant’s head works and

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 1 of 66



finish with the point of discharge. Include all sludge processing and drying units. If more
than one phase exists or is proposed, a description of each phase must be provided.

The system will consist of a complete mix activated sludge treatment package. Phase I will consist
of one train including a primary bar, screen, aeration chamber, sludge holding chamber / aerobic
digester, mechanical clarifier, disinfection system and effluent pump system. Phase II will consist
of the same treatment units and will be a duplicate train located next to Phase I.

B. Treatment Units

In Table 1.0(1), provide the treatment unit type, the number of units, and dimensions
(length, width, depth) of each treatment unit, accounting for all phases of operation.

Table 1.0(1) - Treatment Units

Treatment Unit Type

Number of Units

Dimensions (L x W x D)

Digester/ Aeration
Chamber

2 (one for each phase)

263" x12’x 12

Mechanical Clarifier

2 (one for each phase)

12’ diameter x 12’ tall

Disinfection Basin 2 (one for each phase) 2'’x12'x 12’
Dosing Pump Chamber 2 (one for each phase) 4'x12’x12’
Flow Equalization Basin 1 15.5°x 15 x 12’

C. Process Flow Diagram
Provide flow diagrams for the existing facilities and each proposed phase of construction.

Attachment: Appendix I

Section 3. Site Information and Drawing (Instructions Page 43)

Provide the TPDES discharge outfall latitude and longitude. Enter N/A if not applicable.
e Latitude: 29.667379
e Longitude: -99.234302

Provide the TLAP disposal site latitude and longitude. Enter N/A if not applicable.

e Latitude: Click to enter text.

e Longitude: Click to enter text.

Provide a site drawing for the facility that shows the following:
e The boundaries of the treatment facility;
e The boundaries of the area served by the treatment facility;

e If land disposal of effluent, the boundaries of the disposal site and all storage/holding
ponds; and

e If sludge disposal is authorized in the permit, the boundaries of the land application or
disposal site.

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 2 of 66



Attachment: Appendix J
Provide the name and a description of the area served by the treatment facility.

RR 417 (Camp OTX): The service area will consist of a summer camp with lodging for
staff and campers and is planned for future expansion.

Collection System Information for wastewater TPDES permits only: Provide information for
each uniquely owned collection system, existing and new, served by this facility, including
satellite collection systems. Please see the instructions for a detailed explanation and
examples.

Collection System Information

Collection System Name | Owner Name Owner Type Population Served

RR417 Collection System | RR417 LLC Privately Owned 700

Choose an item.

Choose an item.

Choose an item.

Section 4. Unbuilt Phases (Instructions Page 44)
Is the application for a renewal of a permit that contains an unbuilt phase or phases?
Yes O No

If yes, does the existing permit contain a phase that has not been constructed within five
years of being authorized by the TCEQ?

O Yes No

If yes, provide a detailed discussion regarding the continued need for the unbuilt phase.
Failure to provide sufficient justification may result in the Executive Director
recommending denial of the unbuilt phase or phases.

Click to enter text.

Section 5. Closure Plans (Instructions Page 44)

Have any treatment units been taken out of service permanently, or will any units be taken
out of service in the next five years?

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 3 of 66



O Yes No
If yes, was a closure plan submitted to the TCEQ?
O Yes O No

If yes, provide a brief description of the closure and the date of plan approval.

Click to enter text.

Section 6. Permit Specific Requirements (Instructions Page 44)

For applicants with an existing permit, check the Other Requirements or Special
Provisions of the permit.
A. Summary transmittal

Have plans and specifications been approved for the existing facilities and each proposed
phase?

Yes O No

If yes, provide the date(s) of approval for each phase: February 4th, 2021

Provide information, including dates, on any actions taken to meet a requirement or
provision pertaining to the submission of a summary transmittal letter. Provide a copy of
an approval letter from the TCEQ, if applicable.

Click to enter text.

B. Buffer zones
Have the buffer zone requirements been met?
Yes O No

Provide information below, including dates, on any actions taken to meet the conditions of
the buffer zone. If available, provide any new documentation relevant to maintaining the
buffer zones.

150’ Buffer Zone around Plant on property owned by the applicant.

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 4 of 66



C. Other actions required by the current permit

Does the Other Requirements or Special Provisions section in the existing permit require
submission of any other information or other required actions? Examples include
Notification of Completion, progress reports, soil monitoring data, etc.

Yes O No

If yes, provide information below on the status of any actions taken to meet the
conditions of an Other Requirement or Special Provision.

The permittee has obtained a Chapter 210 Reuse authorization prior to initiating the operation of
the wastewater treatment facility.

D. Grit and grease treatment
1. Acceptance of grit and grease waste

Does the facility have a grit and/or grease processing facility onsite that treats and
decants or accepts transported loads of grit and grease waste that are discharged
directly to the wastewater treatment plant prior to any treatment?

O Yes No
If No, stop here and continue with Subsection E. Stormwater Management.

2. Grit and grease processing

Describe below how the grit and grease waste is treated at the facility. In your
description, include how and where the grit and grease is introduced to the treatment
works and how it is separated or processed. Provide a flow diagram showing how grit
and grease is processed at the facility.

Click to enter text.

3. Grit disposal

Does the facility have a Municipal Solid Waste (MSW) registration or permit for grit
disposal?

O Yes O No

If No, contact the TCEQ Municipal Solid Waste team at 512-239-2335. Note: A
registration or permit is required for grit disposal. Grit shall not be combined with
treatment plant sludge. See the instruction booklet for additional information on grit
disposal requirements and restrictions.

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 5 of 66



Describe the method of grit disposal.

Click to enter text.

4. Grease and decanted liquid disposal

Note: A registration or permit is required for grease disposal. Grease shall not be
combined with treatment plant sludge. For more information, contact the TCEQ
Municipal Solid Waste team at 512-239-2335.

Describe how the decant and grease are treated and disposed of after grit separation.

Click to enter text.

E. Stormwater management
1. Applicability
Does the facility have a design flow of 1.0 MGD or greater in any phase?
O Yes No
Does the facility have an approved pretreatment program, under 40 CFR Part 4037
O Yes No
If no to both of the above, then skip to Subsection F, Other Wastes Received.
2. MSGP coverage

Is the stormwater runoff from the WWTP and dedicated lands for sewage disposal
currently permitted under the TPDES Multi-Sector General Permit (MSGP), TXR0500007?

O Yes O No

If yes, please provide MSGP Authorization Number and skip to Subsection F, Other
Wastes Received:

TXRO5 Click to enter text. or TXRNE Click to enter text.
If no, do you intend to seek coverage under TXR0500007
OO0 Yes O No

3. Conditional exclusion

Alternatively, do you intend to apply for a conditional exclusion from permitting based
TXR0O50000 (Multi Sector General Permit) Part II B.2 or TXR050000 (Multi Sector
General Permit) Part V, Sector T 3(b)?

O Yes O No

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 6 of 66



If yes, please explain below then proceed to Subsection F, Other Wastes Received:

Click to enter text.

4. Existing coverage in individual permit

Is your stormwater discharge currently permitted through this individual TPDES or
TLAP permit?

O Yes O No

If yes, provide a description of stormwater runoff management practices at the site
that are authorized in the wastewater permit then skip to Subsection F, Other Wastes
Received.

Click to enter text.

5. Zero stormwater discharge

Do you intend to have no discharge of stormwater via use of evaporation or other
means?

O Yes O No

If yes, explain below then skip to Subsection F. Other Wastes Received.

Click to enter text.

Note: If there is a potential to discharge any stormwater to surface water in the state as
the result of any storm event, then permit coverage is required under the MSGP or an
individual discharge permit. This requirement applies to all areas of facilities with
treatment plants or systems that treat, store, recycle, or reclaim domestic sewage,
wastewater or sewage sludge (including dedicated lands for sewage sludge disposal
located within the onsite property boundaries) that meet the applicability criteria of
above. You have the option of obtaining coverage under the MSGP for direct
discharges, (recommended), or obtaining coverage under this individual permit.

6. Request for coverage in individual permit

Are you requesting coverage of stormwater discharges associated with your treatment
plant under this individual permit?

O Yes O No

If yes, provide a description of stormwater runoff management practices at the site for
which you are requesting authorization in this individual wastewater permit and
describe whether you intend to comingle this discharge with your treated effluent or
discharge it via a separate dedicated stormwater outfall. Please also indicate if you

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 7 of 66



intend to divert stormwater to the treatment plant headworks and indirectly discharge
it to water in the state.

Click to enter text.

Note: Direct stormwater discharges to waters in the state authorized through this
individual permit will require the development and implementation of a stormwater
pollution prevention plan (SWPPP) and will be subject to additional monitoring and
reporting requirements. Indirect discharges of stormwater via headworks recycling will
require compliance with all individual permit requirements including 2-hour peak flow
limitations. All stormwater discharge authorization requests will require additional
information during the technical review of your application.

F. Discharges to the Lake Houston Watershed
Does the facility discharge in the Lake Houston watershed?
O Yes No

If yes, attach a Sewage Sludge Solids Management Plan. See Example 5 in the instructions.
Click to enter text.

G. Other wastes received including sludge from other WWTPs and septic waste
1. Acceptance of sludge from other WWTPs
Does or will the facility accept sludge from other treatment plants at the facility site?
O Yes No
If yes, attach sewage sludge solids management plan. See Example 5 of instructions.

In addition, provide the date the plant started or is anticipated to start accepting
sludge, an estimate of monthly sludge acceptance (gallons or millions of gallons), an

estimate of the BODs5 concentration of the sludge, and the design BODs concentration
of the influent from the collection system. Also note if this information has or has not
changed since the last permit action.

Click to enter text.

Note: Permits that accept sludge from other wastewater treatment plants may be
required to have influent flow and organic loading monitoring.

2. Acceptance of septic waste
Is the facility accepting or will it accept septic waste?
O Yes No
If yes, does the facility have a Type V processing unit?
O Yes O No
If yes, does the unit have a Municipal Solid Waste permit?
O Yes O No

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 8 of 66



If yes to any of the above, provide the date the plant started or is anticipated to start
accepting septic waste, an estimate of monthly septic waste acceptance (gallons or
millions of gallons), an estimate of the BOD; concentration of the septic waste, and the

design BODs concentration of the influent from the collection system. Also note if this
information has or has not changed since the last permit action.

Click to enter text.

Note: Permits that accept sludge from other wastewater treatment plants may be
required to have influent flow and organic loading monitoring.

3. Acceptance of other wastes (not including septic, grease, grit, or RCRA, CERCLA or
as discharged by 1Us listed in Worksheet 6)

Is or will the facility accept wastes that are not domestic in nature excluding the
categories listed above?

O Yes No

If yes, provide the date that the plant started accepting the waste, an estimate how
much waste is accepted on a monthly basis (gallons or millions of gallons), a
description of the entities generating the waste, and any distinguishing chemical or
other physical characteristic of the waste. Also note if this information has or has not
changed since the last permit action.

Click to enter text.

Section 7. Pollutant Analysis of Treated Effluent (Instructions Page

49)
Is the facility in operation?
Yes O No

If no, this section is not applicable. Proceed to Section 8.

If yes, provide effluent analysis data for the listed pollutants. Wastewater treatment
facilities complete Table 1.0(2). Water treatment facilities discharging filter backwash water,
complete Table 1.0(3). Provide copies of the laboratory results sheets. These tables are not
applicable for a minor amendment without renewal. See the instructions for guidance.

Note: The sample date must be within 1 year of application submission.

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 9 of 66



Tablel.0(2) - Pollutant Analysis for Wastewater Treatment Facilities

Pollutant Average | Max No. of Sample Sample_
Conc. Conc. Samples | Type Date/Time
CBODs, mg/1 13 170 |2 GRAB gg}%i%g’s
Total Suspended Solids, mg/1 | 20.3 35 2 GRAB g{;}%iggg’s
Ammonia Nitrogen, mg/1 3.895 4.19 2 GRAB 8@%3(2)(2)3’5
Nitrate Nitrogen, mg/1 0.86 1 GRAB 8/13/2025
Total Kjeldahl Nitrogen, mg/1 | 2.68 1 GRAB 8/15/2025
Sulfate, mg/1 180 1 GRAB 8/13/2025
Chloride, mg/1 150 1 GRAB 8/13/2025
Total Phosphorus, mg/1 14.19 1 GRAB 8/22/2025
pH, standard units 7.9 1 GRAB 8/13/2025
Dissolved Oxygen*, mg/1 5.9 1 GRAB 8/13/2025
Chlorine Residual, mg/1 3.6 1 GRAB 8/20/2025
E.coli (CFU/100ml) freshwater | <1 1 GRAB 8/13/2025
Entercocci (CFU/100ml)
saltwater
Total Dissolved Solids, mg/1 878 1 GRAB 8/18/2025
Elr;‘gffscjgrg’ofduc“““/’ 1490 1 GRAB | 8/13/2025
Oil & Grease, mg/1 <1 1 GRAB 8/13/2025
Alkalinity (CaCO,)*, mg/1 292.3 1 GRAB 8/19/2025

*TPDES permits only
tTLAP permits only

Table1.0(3) - Pollutant Analysis for Water Treatment Facilities

Average |Max No. of Sample |Sample

Pollutant Conc. Conc. |Samples |Type |Date/Time

Total Suspended Solids, mg/1
Total Dissolved Solids, mg/1
pH, standard units

Fluoride, mg/1

Aluminum, mg/1

Alkalinity (CaCO3), mg/1

Section 8. Facility Operator (Instructions Page 49)

Facility Operator Name: SCJC, LP
Facility Operator's License Classification and Level: Class C - Wastewater Treatment Operator

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 10 of 66



Facility Operator's License Number: WWo0033076

Section 9. Sludge and Biosolids Management and Disposal

(Instructions Page 50)

A. WWTP’s Sewage Sludge or Biosolids Management Facility Type
Check all that apply. See instructions for guidance

Design flow>= 1 MGD

Serves >= 10,000 people

Class I Sludge Management Facility (per 40 CFR § 503.9)

Biosolids generator

O 0O O

X

Biosolids end user - land application (onsite)

Biosolids end user - surface disposal (onsite)

O 0O O

Biosolids end user - incinerator (onsite)

B. WWTP’s Sewage Sludge or Biosolids Treatment Process
Check all that apply. See instructions for guidance.

X

Aerobic Digestion

Air Drying (or sludge drying beds)

Lower Temperature Composting

Lime Stabilization

Higher Temperature Composting

Heat Drying

Thermophilic Aerobic Digestion

Beta Ray Irradiation

Gamma Ray Irradiation

Pasteurization

Preliminary Operation (e.g. grinding, de-gritting, blending)
Thickening (e.g. gravity thickening, centrifugation, filter press, vacuum filter)
Sludge Lagoon

Temporary Storage (< 2 years)

Long Term Storage (>= 2 years)

O 0Oo0o0o0o0coooooooOoaoao

Methane or Biogas Recovery

X

Other Treatment Process: Permitted Landfill

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 11 of 66



Lab Report

Upper Guadalupe River Authority

125 Lehmann Dr. Suite 100, Kerrville, TX 78028

(830) 896-5445
TCEQ StateLab ID: T104704283

Date: 8/28/2025

CLIENT: RR 417 Lab Order: 2508235
8839 FM 470
Bandera, TX 78003
masonp@campotx.com;watersmith76@gmail.com
Ph: 7137039746
Project: Wastewater System
System ID No: 15713001
Lab ID: 2508235-001 Collection Date/Time: 8/13/2025 9:55
Sample Site: Effluent Source: WASTE WATER EFFLUENT
Sampled By: Jason Smith Sample Type:

Field CI2 Total: NA

Field CI2 Freee NA

Analyses

Result PQL Qual Units DF

Date Analyzed

BACTERIA MPN BY QUANTITRAY
E. coli (enumeration) (N)
Total coliforms (enumeration)

CBOD, 5 DAY, 20°C
Carbonaceous Biochemical Oxygen Demand

CHLORIDE
Chloride

CONDUCTIVITY
Conductivity

FLUORIDE
Fluoride

AMMONIA AS N
Ammonia as N

NITRATE AS N
Nitrogen, Nitrate

DISSOLVED OXYGEN
Dissolved Oxygen

PHOSPHOROUS, TOTAL
Phosphorous, Total

Method : SM 9223 B (N)
<1 1.000 MPN/100ml 1

<1 1.000 MPN/100ml 1

Method : SM 5210 B (N)
17 20 Q mg/L 1

Method : EPA 300.0 (N)
150 10 mg/L 50

Method : SM 2510 B (N)
1490 10.0 pS/cm@25°C 1

Method : EPA 300.0 (N)
2.8 0.040 mg/L 1

Method : SM 4500-NH3 D (N)
4.19 0.10 mg/L 1

Method : EPA 300.0 (N)
0.86 0.040 mg/L 1

Method : ASTM D888-09 C
5.9 020 Q mg/L 1

Method : SM4500PE (N)
14.19 0.050 mg/L 1

8/13/2025 2:55:00 PM
8/13/2025 2:55:00 PM

8/14/2025 1:06:00 PM

8/13/2025 4:23:00 PM

8/13/2025

8/13/2025 4:00:00 PM

8/15/2025

8/13/2025 4:00:00 PM

8/13/2025 1:21:00 PM

8/22/2025

Quality Control sampleresults available upon request.

Suffix : (N) - NELAP Accredited Analysis
Qualifiers:

otherwise noted in the Case Narrative.
Abbreviations:

PQL — Practical Quantitation Limit; DF — Dilution Factor

Page 1 of 3
Page 4 of 14

Q- Dataqualified: see Case Narrative. All required Quality Control was acceptable unless the result is flagged with a"Q" or


mailto:masonp@campotx.com;watersmith76@gmail.com

Upper Guadalupe River Authority Date: 8/28/2025

125 Lehmann Dr. Suite 100, Kerrville, TX 78028
(830) 896-5445
TCEQ StateLab ID: T104704283

CLIENT: RR 417 Lab Order: 2508235
8839 FM 470
Bandera, TX 78003
masonp@campotx.com;watersmith76@gmail.com
Ph: 7137039746
Project: Wastewater System
System ID No: 15713001

PH Method : SM 4500-H+ (N)

pH 7.9 01 Q pH units 1 8/13/2025 1:28:00 PM
SUBCONTRACTED TESTING WAS PERFORMED Method : SUBCONTRACTED TESTING

Subcontracted tests, see original report see below 0 1 8/25/2025
SULFATE Method : EPA 300.0 (N)

Sulfate 180 10 mg/L 50  8/13/2025 4:23:00 PM
TOTAL DISSOLVED SOLIDS Method : SM 2540 C (N)

Residue-filterable (TDS) 878 50 mg/L 1 8/18/2025
TOTAL SUSPENDED SOLIDS Method : SM 2540 D (N)

Solids, Total Suspended 5.6 5.00 mg/L 1 8/14/2025

Signature: NMQ;EW,

Nicole Shepherd, Lab Manager

Test Methods: Standard M ethods for the Examination of Water and Wastewater; EPA Methods for Water and Wastewater; ASTM Int’|
Standard Test Methods; Hach M ethods

& - NELAP Accredited by TCEQ
For alist of Fields of Accreditation and current NELAP certificate, visit the Lab Services section of www.ugra.org

Confidentiality Statement: hisis a confidential report for use by the addressed customer or authorized agent. Thisreport may not be reproduced
except in full.
Compliance Statement: All Iaboratory analyses performed in connection with the generation of the data set forth in this report were undertaken

in accordance with requirements applicable to the laboratory methods used, unless otherwise noted in an attached Case Narrative. Any known problems/
anomalies observed by this laboratory (and if applicable, laboratories subcontracted through this laboratory) that might affect the quality of the data have
been identified in the Case Narrative. Results shown relate only to the samples tested. Any known problems associated with the quality of the samples
have been identified in the Case Narrative. All required Quality Control associated with the samples was acceptable unless the result is qualified with a
“Q" flag or otherwise noted in the Case Narrative. The use of the measured values in this report for regulatory compliance purposes must be evaluated by,
and is solely the responsibility of, the customer.

Quality Control sampleresults available upon request.
Suffix : (N) - NELAP Accredited Analysis
Qualifiers: Q - Dataqualified: see Case Narrative. All required Quality Control was acceptable unless the result is flagged with a"Q" or

otherwise noted in the Case Narrative.
Abbreviations: PQL — Practical Quantitation Limit; DF — Dilution Factor
Page 2 of 3

Page 2 of 14


mailto:masonp@campotx.com;watersmith76@gmail.com
http://www.ugra.org

Upper Guadalupe River Autharity Date: 28-Aug-25

CLIENT: RR 417
Project: Wastewater System CASE NARRATIVE
Lab Order: 2508235

Analysis of the following test(s) was performed by A and B Environmental Services Houston (NELAP
Certificate No. T104704213 exp 3-31-2026, TCEQ Lab Approval ID T104704213): TKN QOil and
Grease Alkalinity Aluminum

The original report for the subcontracted testing follows this case narrative.

pH: Sample was received at |aboratory for pH analysis after the 15 minute holding time had expired.
Sample pH measured at 19.5 degrees Celsius.

Dissolved Oxygen: Sample was received at laboratory for Dissolved Oxygen analysis after the 15
minute holding time had expired. Sample was collected in a plastic bottle.

CBOD: There was agreater than 30% difference between the measurements of the BOD value for this
sample. Thelowest value measured was 6 mg/L. The highest value measured was 38 mg/L. The
reported value is the average of the three valid measurements.

Page 3 of 3
Page 3 of 14



Laboratory Analysis Report Total Number of Pages:

Job ID : 25081543

.ﬂh
Tl
2§ E-—%

10100 East Freeway, Suite 100, Houston, TX 77029 tel: 713-453-6060, fax: 713-453-6091, http://www.ablabs.com

10

Client Project Name :
2508235 / Wastewater System 15713001

Report To : Client Name: UGRA - Upper Guadalupe River Authority P.O.#.: 5255
Attn: Nicole Shepherd Sample Collected By: Jason Smith
Client Address: 125 Lehmann Dr. Suite 100 Date Collected: 08/13/25

City, State, Zip:  Kerrville, Texas, 78028

A&B Labs has analyzed the following samples...

Client Sample ID Matrix A&B Sample ID
Effluent Water 25081543.01

Released By: Dhamodharan Shanmugam
Title: Reporting Associate

Date: 8/22/2025

§¢ BCCag, This Laboratory is NELAP (T104704213-23-31) accredited. Effective: 04/01/2025; Expires: 03/31/2026
’ . Scope: Non-Potable Water, Drinking Water, Air, Solid, Biological Tissue, Hazardous Waste

I am the laboratory manager, or his/her designee, and I am responsible for the release of this data package. This laboratory data package has been

reviewed and is complete and technically compliant with the requirements of the methods used, except where noted in the attached exception reports.
I affirm, to the best of my knowledge that all problems/anomalies observed by this laboratory (and if applicable, any and all laboratories subcontracted

through this laboratory) that might affect the quality of the data, have been identified in the Laboratory Review Checklist, and that no information or

data have been knowingly withheld that would affect the quality of the data.

This report cannot be reproduced, except in full, without prior written permission of A&B Labs. Results shown relate only to the items tested. Results apply to the sample as
received. Samples are assumed to be in acceptable condition unless otherwise noted. Blank correction is not made unless otherwise noted. Air concentrations reported are based

on field sampling information provided by client. Soil samples are reported on a wet weight basis unless otherwise noted. Uncertainty estimates are available on request.

ab-q210-0321

Date Received :  08/15/2025 10:13

25.1.27500

Page 1 of 10 Report Number: RPT250822052

Page 4 of 14



LABORATORY TERM AND QUALIFIER DEFINITION REPORT

Job ID : 25081543

Date:

8/22/2025

General Term Definition

Back-Wt
BRL

cfu
Conc.
D.F.
Front-Wit
J

LCS
LCSD
LOD
LOQ
MS
MSD
MW
MQL

Qualifier Definition

Back Weight

Below Reporting Limit

colony-forming units

Concentration

Dilution Factor

Front Weight

Estimation. Below calibration range but above MDL
Laboratory Check Standard

Laboratory Check Standard Duplicate

Limit of detection adjusted for %M + DF
Limit of Quantitation adjusted for %M + DF
Matrix Spike

Matrix Spike Duplicate

Molecular Weight

Unadjusted Minimum Quantitation Limit

Post-Wt
ppm
Pre-Wit
Q
RegLimit
RLU
RPD
RptLimit
SDL
SQL
surr

T

TNTC
uQL

Post Weight

parts per million

Previous Weight

Qualifier

Regulatory Limit

Relative Light Unit

Relative Percent Difference
Reporting Limit

Sample Detection Limit
Sample Quantitation Limit
Surrogate

Time

Too numerous to count
Unadjusted Upper Quantitation Limit

M6

Sample concentration high, more than 4X spike concentration. Control limits do not apply."The sample randomly selcted as QC for
this batch was not part of your project. Therefore, this sample matrix is not applicable to your project samples."

ab-g211-0321

Page 2 of 10

Page 5 of 14




Job ID : 25081543

LABORATORY TEST RESULTS

Date 8/22/2025

Client Name: UGRA - Upper Guadalupe River Authority
Project Name: 2508235 / Wastewater System 15713001

Attn: Nicole Shepherd

Client Sample ID: Effluent

Job Sample ID:  25081543.01

Page 6 of 14

Date Collected: 08/13/25 Sample Matrix Water
Time Collected: 09:55
Other Information:
Test Method Parameter/Test Description Result Units DF Rpt Limit Reg Limit Q Date Time Analyst
EPA 1664B

Oil & Grease BRL mg/L 1.14 2.85 08/19/25 11:34 NA
EPA 200.8 Metals by ICP/MS

Aluminum 0.0343 mg/L 1.00 0.001 08/19/25 13:09 AK
EPA 351.2 Total Kjeldahl Nitrogen

TKN 2.68 mg/L 10.00 2 08/15/25 23:20 SKC
SM 2320B Alkalinity

Alkalinity 292.3 mg CaCO3/L 1 20 08/19/25 14:00 DPK

ab-q212-0321
Page 3 of 10



QUALITY CONTROL CERTIFICATE

Job ID : 25081543 Date : 8/22/2025

Analysis : Total Kjeldahl Nitrogen Method : EPA 351.2 Reporting Units : mg/L
QC Batch ID : Qb25081876 Created Date : 08/15/25 Created By : Srijan
Samples in This QC Batch : 25081543.01
Sample Preparation : PB25081836 Prep Method : EPA 351.2_ Prep Date: 08/15/25 19:00 Prep By : Srijan
QC Type: Blank Result
QCType Parameter CAS # Result Units D.F. RptLimit Qual
Method Blank TKN BRL | ma/L | 1.00 0.2 |
QC Type: LCS and LCSD

LCS LCS LCS LCSD LCSD LCSD RPD %Recovery
Parameter Spk Added  Result % Rec  Spk Added Result % Rec RPD CtriLimit CtriLimit Qual
TKN 1 0953 | 953 | 1 0.959 95.9 0.7 10 90-110 |
QC Type: MS and MSD
QC Sample ID: 25081404.01

Sample MS MS MS MSD MSD MSD RPD %Rec

Parameter Result  Spk Added Result % Rec  Spk Added  Result % Rec RPD CtrlLimit  CtrlLimit ~ Qual
TKN 0.565 1 1.60 04 | 1 1.61 104 03 | 10 | 90110 |

ab-g213-0321
Refer to the Definition page for terms.

Page 4 of 10

Page 7 of 14




QUALITY CONTROL CERTIFICATE

Job ID : 25081543 Date : 8/22/2025
Analysis : Method : EPA 1664B Reporting Units : mg/L
QC Batch ID : Qb25081924  Created Date : 08/19/25 Created By : NAmarasinghe
Samples in This QC Batch : 25081543.01
Sample Preparation : PB25081914 Prep Method : EPA 1664B Prep Date: 08/19/25 10:15 Prep By : NAmarasinghe
QC Type: Blank Result
QCType Parameter CAS # Result Units D.F. RptLimit Qual
Method Blank Oil & Grease BRL | ma/L | 1 2.50 |
QC Type: LCS and LCSD
LCS LCS LCS LCSD LCSD LCSD RPD %Recovery
Parameter Spk Added  Result % Rec  Spk Added Result % Rec RPD CtriLimit CtriLimit Qual
Oil & Grease 40 363 | 908 | 40 35.9 89.8 1.1 11 78-114 |
QC Type: MS and MSD
QC Sample ID: 25081527.01
Sample MS MS MS MSD MSD MSD RPD %Rec
Parameter Result  Spk Added Result % Rec  Spk Added  Result % Rec RPD CtrlLimit  CtrlLimit ~ Qual
Oil & Grease BRL 40 38.4 93.0 | | | 78114 |
ab-g213-0321
Refer to the Definition page for terms.
Page 5 of 10

Page 8 of 14




QUALITY CONTROL CERTIFICATE

Job ID : 25081543 Date : 8/22/2025
Analysis : Metals by ICP/MS Method : EPA 200.8 Reporting Units : mg/L
QC Batch ID : Qb25081990 Created Date : 08/19/25 Created By : Abhishek
Samples in This QC Batch : 25081543.01
Digestion : PB25081931 Prep Method : EPA 200.8 Prep Date: 08/19/2508:30 Prep By : JYou
QC Type: Blank Result
QCType Parameter CAS # Result Units D.F. RptLimit Qual
Method Blank Aluminum 7429-90-5T BRL | ma/L | 1 0.001 |
QC Type: LCS and LCSD
LCS LCS LCS LCSD LCSD LCSD RPD %Recovery
Parameter Spk Added  Result % Rec  Spk Added Result % Rec RPD CtriLimit CtriLimit Qual
Aluminum 0.05 0.0489 | 978 | 0.05 0.0491 98.2 0.4 20 85-115 |
QC Type: MS and MSD
QC Sample ID: 25081604.01
Sample MS MS MS MSD MSD MSD RPD %Rec
Parameter Result  Spk Added Result % Rec  Spk Added  Result % Rec RPD CtrlLimit  CtrlLimit ~ Qual
Aluminum 0.457 0.1 0.611 154 | | | 70-130 [me
QC Type: MS2 and MSD2
QC Sample ID: 25081657.01
Sample MS2 MS2 MS2 MSD2 MSD2 MSD2 RPD %Rec
Parameter Result  Spk Added  Result % Rec  Spk Added  Result % Rec RPD CtrlLimit ~ CtrlLimit ~ Qual
Aluminum 0.0222 | o1 0.104 102 | | | 70-130 |

ab-g213-0321
Refer to the Definition page for terms.

Page 6 of 10

Page 9 of 14




QUALITY CONTROL CERTIFICATE

Job ID : 25081543 Date : 8/22/2025
Analysis : Alkalinity Method : SM 2320B Reporting Units : mg CaCO3/L
QC Batch ID : Qb25081992 Created Date : 08/19/25 Created By : DKunwar
Samples in This QC Batch : 25081543.01
QC Type: Blank Result
QCType Parameter CAS # Result Units D.F. RptLimit Qual
Method Blank |AIkaIinity BRL mg CaCO3/L | 1 20 |
QC Type: Duplicate
QC Sample ID: 25081162.01
QCSample Sample RPD
Parameter Result Result Units RPD CtrlLimit Qual
Alkalinity | 1405.4 | 1397.4 |mgCaCO3| 0.6 20 |
QC Type: LCS and LCSD
LCS LCS LCS LCSD LCSD LCSD RPD %Recovery
Parameter Spk Added  Result % Rec  Spk Added Result % Rec RPD CtrlLimit CtrlLimit Qual
Alkalinity 1250 1241.2 | 99.3 | 1250 1251.3 100.0 0.8 20 91.7-114 |
ab-g213-0321
Refer to the Definition page for terms.
Page 7 of 10

Page 10 of 14




A,e,p_rnhn

25081543

“ustody

The Chain of

Custody is a Lagal Deeument

Page |_of

REPORT TO: 2 INVOICE TO- 5. PO 5 1:#;"] (:") |
“‘ “"mll lllll‘l““‘ mm ll“ . _UGRA - Upper Guadalupe River Authorit | comaany: U G0 Y v
F : N = : =
! 125 Lehmann Dr, Suite 100 Andress: 125 Lehpwcrrin Dr. DRICE |, rpnae e T
UGRA- r Guadsly Kermrville, Texas - TEQZE o ( - G
DBNS2025 ppe . . !'{«.I'.'_.-L o e 3 |\,|{ T1ECLE D1 Day* |:|C|Iher:
= ablabs.tom Contaz; (Micole Sl gl Contact; -
2 Davs*
ALE JOB 1D # [— Frone:  (E30) DL - SHHG Phore: {q?-c;;' gﬂu b*’-{u'—-jl,‘.v [J2Days
— Fax: [ []3 pays* *Surcharge applies
S Praevi l:'G E. 23‘:] "::_) E-rall: ﬁ Pyl Eh.r_,r~;L @)Ui i I"j:'t.t E-meil: [+t f.'.l";._,-ﬂf:-’-;.:"j el Qe [T Darys - Stardard
6. Project MamesLocation 13_5 14, Contginars* |
! 3 ! | 15, Fregenatives™
Uoaste L,:_,'Q‘J"-E,V' 1{3‘}.&!‘?‘! 1'57 15 00| 6. POLs , i
[ 7. Repofting Requiremer : - PH-al Ony
LR
[ ITRRP Limils Only [ JTRR= Rp: Package []See Atached [ JStandard Level | [IFsT [Moe [Jewu | 2 3 1 / /
B. Sampler's Name & Company [PLEASE PRINT) Sampler's Signatee & Date ..E v / / /
=]
3
Jason Smidl G y \? ;S
LA GSE 9. Sarple 1D and Description 10. Sarnpling 11, |12 Matrix o
LY = o
i = . (=
s Tme | E| 2] & | = = =|kE@| | D ; | oy
e | (318028 2)5]E8 2 ¢| |y i
. / 13. REMARKS
T =
OWAD| E£f(usnt §-13-25109% | |/ i*-f XX [ x| x
= I
| I
= : I | |
|
- 1 | —
19, RELINQUIS-ED BY CATE TIKE |20, RECENED 37 GAl= TIME (27 BNOWN BAZARDSICOMMENTS
| Nicole Shephyel £-425 170 | Fod X §14-25 170
E'del ?ﬁ%ﬁf IJJIF'.O 3',4 5!'35 @S| Temperatwe: R, Lp =
d Thefmameier; IE ID
* Containars WA - 40 ml vinl AC - Amber/Eass 1 Litar "Preservalives: . Cpal H-HCL M= HNO: - x50 niam W Initals: &&
4 02/B oz - glags wide maul AT - Plasic/Oiber OH-NECH  T-WNAsS:0y  ¥-Cther s
3 = AEE Cannct accept verbal changes
ME THCL QF SHIFMEMT Fﬁé"f‘r‘?}s’ BILL OF LADIMG TRACKING & 'z’:'brf)j, ?3—{;.{_; .{_;E-Eﬁ i:‘" Plagee FAX writtan changss ba 713451 50n-
' h Samples wil be dispased of afar 30 days
I-: LAB USE ONLY SAMPLING RENTAL PiU AEB reserves the right to return sampios

Page 8 of 10

Page 11 of 14




| FRI — 15 AUG AAr
* STANDARD OVERNIGHT;

AN

-~

>

y N
’
f
’
)
H
4 n
_
¥ P ————re—
: —
‘% ———
S ————————
P ———t—
0 e —
= u
— -
4 Eve——— &
——
Aw ————— m
,mk. — T
~ " — 2 +
in S ——— H
(o] | ——— v
& ——— - . x
% % Y ! * W - " -
g EEES————
it e
d” " " w '
o 4 u
W 5,
'
% m .
i , " wy
‘. A
- ’
’ \ ' f.m
.
WAy o - T T
e e . L
. -
o ¢ . M . . " o
.L
v - ' “ v,
- ¢l oy ¥ w .
o . S — X Ve .
. " " Yu ot B woo S '
. :

[

b

"

e

Page 9 of 10

Page 12 of 14

I



Sample Condition Checklist

A&B JobID : 25081543 Date Received : 08/15/2025 Time Received : 10:13AM
Client Name : UGRA - Upper Guadalupe River Authority
Temperature : 3.6 Sample pH : <2 TKN | 7 Metals
Thermometer ID : IR9 pH Paper ID 128919
Perservative : Lot# :
Check Points Yes | No |N/A

1. [Cooler Seal present and signed. X
2. |Sample(s) in a cooler. X
3. |If yes, ice in cooler. X
4, |Sample(s) received with chain-of-custody. X
5. |C-0-C signed and dated. X
6. |Sample(s) received with signed sample custody seal. X
7. |Sample containers arrived intact. (If No comment) X
8. | Matrix: Water Soil Liquid Sludge Solid Cassette Tube Bulk Badge Food Other

LJ L] L] LJ LJ LJ LJ LJ LJ LJ
9. |Samples were received in appropriate container(s) X
10. |Sample(s) were received with Proper preservative X
11.|All samples were tagged or labeled. X
12, (Sample ID labels match C-O-C ID's. X
13. |Bottle count on C-O-C matches bottles found. X
14.|Sample volume is sufficient for analyses requested. X
15.(Samples were received with in the hold time. X
16. |VOA vials completely filled. X
17.(Sample accepted. X
18.|Has client been contacted about sub-out X

Comments : Include actions taken to resolve discrepancies/problem:

Sx01D received with a pH of 7, preserved w/1mL HNO3 on 08/15/25 @ 15:17, LOT#126910, pH <2. ~KS 08/15/25

Brought by
Received by :

FedEx
KMatthieu

Check in by/date :

Amber / 08/15/2025

ab-s005-1123

Phone : 713-453-6060

Page 10 of 10

Page 13 of 14

www.ablabs.com



T J0 T abed

Upper Guadalupe River Authority Chain of Custody

UGRA Customer Information (please fill out completely)  Reports will be emailed unless otherwise specified.

Company Mame RR L}{? {__ Lc’_

Email Address 1 M P m@ﬁ

punprf’ O

Primary Contact }M BB }DE‘rLt_V:":.»

Eall Addres92 L) don susth 70 @ peg]

Alternate Contact ‘T;Lfa . P%__

Phone Number 73 735 ,.Cl"{':‘f(g ~

Mailing Address C? 225 /4 F-‘ﬁl(ﬁ&susq Soil 316

Do you need a RUSH (doubles price)?

oy Hﬁuﬁ‘{-&’\ ki TK.

by  AS Qules

or_mrL

Laboratory Use Only

[*Subcontracted To:
'If"r:._ﬂJJ O AME
_H.\_{'r'.l.“'- #*‘v ]

Sample Imm{‘g@ N
= Fmsunt'r(::u N

/ 1 Z-'F ??ﬁ)}q' E Mo DYEB e 5 Tenme:alure.tlb o |'|T> Ty ‘_C_
Project/Syste Nameajl{( 6 4‘ h%ﬁf‘?&%& mwﬁ%:‘ﬁa]gg;ﬂ:f?%b vifuzfuzuz|w || U2z | 6| S |container
- tary sh - i wilin 13 minutes o ; - AT a E=HIEDE, X
_lgste L AR incial Shcavieborna meie iy [T W A | A | ST | [NA | VA S || A oy e -Poess seamse s
Permit/System Number { %@i%?i?m;%ﬂ‘;ﬁ%ﬂ:m’ MA | MA | NA | | Presarvation: b1 = accaptable
h . i 1 I r may no [ r
D\ﬂ‘l{_’jlc;‘? ISGUF Mo Permit (Private) mgummmpiian;unupnua MA | M MA | A | M § Presarvative Added: type
Samglgs Collected By; Sampler Phone #: Sample Source Sample | 1?-'1{?;._ Frezenetive Added: datefims
AP T 2 Q(&%%f}q}[q Type Bl Al z] BEWE [ F | F [Freciion
Comments: E E = £ | Please ma-'ktcm}gﬁa rnwithan% |
3 = H Bl o =
| (I8 = Sl & |=
< : E =2lE] = § wl =
g 5 HE HE A EHEE R E R
Z|2|¢s 8 B [E|"] 2S¢
Repartting to a e party? circde one: HGCD TCEQ Lender Other o E ?; £ % o I@; = { :'D (= * —"1 3
S|l €] o G| & Bl 2| CAal | -t F
JHEHH AHEHHEAHEESEHEE
Sample Location Date |Time Res. CI2 dlzla A A E HE = ae | £+ =<] UGRA Work Order Number
5l AM Free | Raw | Raw
et [ gS : e e b
ks r % - P, . s
U ‘ﬁ PM Total frresieyems ¢ o NN BESDEARS-1
AM Free | Raw | Raw
Pt Total | Tresied| Eftemn
AM Free | Raw | Raw
PM Tatal §Treated | EMuent
AR Free | Raw | Raw
L b PM Toatal Treatsd| Efuent
Relinquished By ,ﬁv"‘ ua@ ﬁrﬁﬂmaf Fm‘:ﬁ Fecsived By Date Time
Rebnouished By (7 Date Tirmve Wﬁv- c T . Date Time o
il 5 5 Vo haan | 8lals 1134
Ld 1 ]

UGRA may subcontract teating to othes labs. Subcontracted work will be identified in the report.

UGRA supplied cortainers: U1 = 120 Stesfle U2 = 2L HPDE no preservative US = 250m1 HPDE presenvative as noted 4= 280ml Sterile § = bottle from subcontract lab

UGRA Form 107 rev B effectve 31182021 pior

Cash CC Check Ref

[ ] Paid

125 Lehmann Drive, Suite 100 Kemville, TX 78028 Phone (830) B85-5445 Fax (B30) 257-2621




POLLUTION CONTROL SERVICES

Report of Sample Analysis

Client Information Sample Information

Laboratory Information

Project Name:
Sample ID: Effluent
Matrix: Non-Potable Water

Mason Peters
RR417

PCS Sample #: 812815 Pagel of 1
Date/Time Received: 8/20/2025 12:25

8839 FM 470
Bandera, TX 78003

Date/Time Taken: 8/20/2025 0515

Report Date: 8/27/2025
Approved by: /M

L‘f‘;"'r—/(:huck Wallgren, Pétsident

| Test Description Result Units RL Analysis Date/Time _ Method Analyst
CBOD5 9 mg/L 3 08/20/2025 16:14 SM 5210 B PML
Total Suspended Solids 35 mg/L 1 08/21/2025 09:30 SM 2540 D PML
Ammonia-N (ISE) 3.6 mg/L 0.1 08/25/2025 10:50 SM 4500-NH3 D CLH
. o uality Assurance Summary .

Test Description Precision Limit MS MSD UCL LCS LCSLimit  Blank
CBOD5 <] 23 N/A N/A N/A N/A 228 167 -228

Total Suspended Solids 1 10 N/A N/A

Ammonia-N (ISE) I 10 80 92 93 120 93 85-115

Quality Statement: All supporting quality data adhered to data quality objectives and fest results meet the requirements of NELAC unless otherwise noted as flagged
exceptions or in a case narrative attachment. Reports with full quality data deliverables are available on request.

These analytical results relate only to the sample tested.
All data is reported on an 'As Is' basis unless designated as 'Dry Wt
RL = Reporting Limits

OC Data Reported in %, Except BOD in mg/L

www.pcslab.net
chuck@peslab.net

1532 Universal City Blvd

Universal City, TX 78148-3318
This report cannot be reproduced or duplicated, except in full, without prior written consent from Pollution Control Services.

Main: 210-340-0343
Fax: 210-658-7903



PoLLUTION CONTROL SERVICES

MI"JLTIPLE SAMPLE ANALYSIS REQUEST AND CHAIN OF CUSTODY FORM

Chain of Custody Number

8128

15

Stamp 1" sample and COC as same mumber

CUSTOMER INFORMATION

REPORT INFORMATION

Name: Wﬁ@ﬂ-ﬁeﬁ%aﬁuiunﬁ KK 77 L

Attention: M o 4o, P{»-:bf S

| Phone: 73 750-97¢/4 | Fax:

SAMPLE INFORMATION P b Requested Analysis
Project Information: Collected By: / W 5 Instructions/Comments:
/ Matrix Container [:-::: b
. — « v Y
. “Qai[e T § Sl DW-Drinking i -
Report “Soils” O AsIs [ Dry Wt .g E,, 5 Water: NPW-Non- o Q ‘e ..(;:
o ==|% |powble water; vl 2 . »
i Collected % § 2, o | WW-Wastewater; E g Preservative O 8 ék
Client/ Field Sample ID Date Time |2 3| 5 8 [LW-Liquid Waste Z m| @ _
i ISR Q :
— _ Ol 1 PCS Sample Number
Start:(® Start:, c Dw LI NPW O H.80,0 HNO;
Effluent 7025 415 WD Soil  |OG O H,PO, [ NaOH * ~-7l . 8 12815
‘nd: End: Studge (LW En"“ 3 = -
End ‘“ ] Orher Qo S8 . S OB [N OHEM Otber:
Start: Start;—, c [ObwWONew (BT [OH.S0,01NO;
Effluent ;79 A 54 ;5 !%G/ /W Soil aG O H;PO, O NaOH *
End: End: B ?‘)‘l;dse Oww  go Eh(:’l: | s OB ON OHEM Other:
ther '
Start: Start: e COpw CNPW 0P [OH:80, DtINO;
Do OowwOse!  |gc OH;PO, [INaOH
o nd: Sludge TJLW -
End: End: 5 Ol‘;le%‘ u oo JIcE O 18 O CIN O1EM Other;
Start: Start: e Obw Onew  [Op O H,S0, O HNO;
= Ell wwlsdl |Og OH;PO, O0NaOH
Tnd: . Sludge LW =
End: End: N Oll;l er;h O Oo| .|Owced____ 01$ 0B ON OHEM Other:
Start: Start: e Opw ONew  |Op [LIH.SO; CIHNO;
o O ww [ Soil 0G O H;P0, ONuOH
End: End: El ?)llll':ifc OLwv 0o Owee@_ 01S OB 0N OHEM Other:
Start: Start: [c |OpwOnNew [Op [ [OH.S0,C1INO;
o Ell wwl élu“ G O,PO, O NaOH
End: End: Sludge LW 1000 Owe 0 : = N
0 Other [0S CIB ON DUIEM Other:
Start: Start: (e [Eow Onew Iop O H,SO,; CTHNO;
DG E ww Déoil G O H;PO,CINaOH
End: End: Sludge CILW |0 aiIce O i . )
0] Other e Os OB ON OHEM Other:
Start: Start: DC Obw D NPV ap a H.S0, HNO;
Mo B ww [J Soil aG OO H,PO, 0 NaOH
End: End: E‘(S_J“l'dg" 0w 0o Owce 0 OS OB ON OHEM Other:
ther :

Required Turnaround: [0 Routine (6-10 days) | EXPEDITE: (See Surcharge Schedule) | O <8Hrs. O <16Hrs. O <24 Hrs. O35 days O Other:

Rush Charges Authorized by:

Sample Archive/Disposal: O Laboratory Standurd [ Hold for client pick up

Container Type: P =Plustic, G =Glass, O = Other

Carrier ID:

Relinquished By:

-

Date:

8‘ Loz Time:

Cw

Received By:

e

Date:

'gzo'z'r’l'im::

9,00

Relinquished By: /

(A

Rev. Muliiphe Saniple COC_20 IﬁﬂnL’V
1532 Universal City B

~1 Date:

L 2025

Time:

[2 125 Received By:

7

Date:

{2035

Time:

225

., Ste, 100, Universal City, Texas 78148

P (210) 340-0343 or (800) 880-4616 - EF(210) 658-7903




Pollution Control Services Sample Log-In Checklist
Universal City, Tx DCN: SL-001, Rev. 1
Effective Date: 6/07/2022

Pollution Control Services
Sample Log-In Checklist

PCS Sample No(s) g 12 815 cocC No.8 1 2 8 1 5
Client/Company Name: K) f} f-,l ] 7’ L LC Checklist Completed by: 5 / _/.[

Sample Delivery to Lab Via:
Client Drop Off \, _~~ Commercial Carrier: Bus UPS Lone Star FedEx USPS
PCS Field Services: Collection/Pick Up Other:

Sample Kit/Coolers ;
Sample Kit/Cooler? Yes. - No Sample Kit/Cooler: Intact? Yes_ (ﬁo_

Custody Seals on Sample Kit/Cooler: Not Present — If Present, Intact __ Broken
Sample Containers Intact; Unbroken and Not Leaking? Yes No___

Custody Seals on Sample Bottles: Not Present _a-/_ If Present, Intact ___ Broken
COC Present with Shipment or Delivery or Completed at Drop Off? Yes _No___
Has COC sample date/time and other pertinent information been provided by client/sampler? Yes: _~"No:
Has COC been properly Signed when Received/Relinquished? Yes,_No
Does COC agree with Sample Bottle Information, Bottle Types, Preservation, etc.? Yes_/No I
All Samples Received before Hold Time Expiration? Yes & No
Sufficient Sample Volumes for Analysis Requested? Yes _:_/’ﬁ o__
Zero Headspace in VOA Vial? Yes  No_

Sample Preservation: A
* Cooling: Not Required or Required .~ 4 q 9 2
If cooling required, record temperature of submitted samples Observed/Corrected /¢ [ (1 € °C

[s Ice Present in Sample Kit/Cooler? {es No Samples received same day as collected? —~ Yes No
Lab Thermometer Make and Serial Number: ennoLogic HDHC000015629 Other:

Acid Preserved Sample - If present, is pH <2? Yes No ** H,SO4 HNO; HsPO4

Base Preserved Sample - If present, is pH >12? Yes No NaOH

Other Preservation: If Present, Meets Requirements? Yes No

Sample Preservations Checked by: Date Time

pH paper used to check sample preservation (PCS log #): (HEM pH checked at analysis).

Samples Preserved/Adjusted by Lab:  Lab # Parameters Preserved Preservative Used Log #
Apmpn. a Has0 4 0190 2104

Adjusted by Tech/Analyst: JfA A/ Date : _5—3() 25 Time: 245

Client Notification/ Documentation for “No” Responses Above/ Discrepancies/ RevisionComments

Person Notified: Jao? $p2./44 Contacted by: Chyc k. Wallar e
Notified Date: 420 2§ Time: 422
Method of Contact: At Drop Off:  Phone __ Left Voice Mail ___ E-Mail Fax
Unable to Contact Authorized Laboratory to Proceed : (Lab Director)
Regarding / Comments: 00 £ (ol Tason smith brimahg n Selasately . Lag Lor BOL,
T5%, Nt Vi CHhoct /7 7 » ¢ 7

Actions taken to correct problems/discrepancies:

Receiving qualifier needed (requires client notification above) Temp. __ Holding Time ___ Initails:
Receiving qualifier entered into LIMS at login Initial/Date:
Revision Comments:




PoLLUTION CONTROL SERVICES

Report of Sample Analysis

Client Information

Sample Information

Laboratory Information

Mason Peters
RR417

8839 FM 470
Bandera, TX 78003

Project Name:

Sample ID: Effluent

Matrix: Non-Potable Water
Date/Time Taken: 8/21/2025 0530

PCS Sample #: 812936 Pagel of 1
Date/Time Received: 8/21/2025 11:50

Report Date: 8/22/2025
Approved by: M

— 1 ?.‘huck Wallgren, Pétsident

T
Test Description Result Units  RL Analysis Date/Time  Method Analyst
E. coli (MPN-18) 0 CFU/100ml 1 8/21/2025 13:30 9223 IDEXX Quanti-Tray BMW

Quality Statement: All supporting quality data adhered to data quality objectives and test results meet the requirements of NELAC unless otherwise noted as flagged
exceptions or in a case narrative attachment. Reports with full quality data deliverables are available on request.

RL = Reporting Limits

These analytical results relate only to the sample tested.
All data is reported on an 'As Is' basis unless designated as 'Dry Wt'.

Web Site: www.pcslab.net
eMail: chuck@peslab.net

1532 Universal City Blvd, Suite 100
Universal City, TX 78148-3318

210-340-0343 FAX # 210-658-7903

This report cannot be reproduced or duplicated, except in full, without prior written consent from Pollution Control Services.




POLLUTION CONTROL SERVICES

MIlJLTIPLE SAMPLE ANALYSIS REQUEST AND CHAIN OF CUSTODY FORM

Chain of Custody Number

812936

Stamp 1" sample and COC as same munher

REPORT INFORMATION

CUSTOMER INFORMATION

Name: ieas RRM | 7 LLL JYX | Auention: ["Tg 80 FOJo,~< | Phonc)imissg | Fax:
SAMPLE INFORMATION % ) ) Requested Analysis
Project Information: Culleeted By: \%_g_//z_.._-. % 2! Instructions/Comments:
. trix Z Container
- o, ) ol DAY-Drinking I
Report “Soils” [1 AsIs O Dry Wt £ Tl & Water: NPW-Noi- - e
S E 3 polable water w | 2 Q '-6
; = =|3g able water; 5 .
Collected g .§ 2 o | WW-Wastewater; E: 5 Preservative o @
Client / Field Sample ID Date s 2 B | £ 5 [LWoLiquid Wusie = M )
Lo U m PCS Sample Number
Starts Start: Mc Lpw LInew  |OP O H,S0, 00 HNO;
Effluent Owwlseil QG 0O H;PO, I NuOH *
End: End: Oa E f)l\:dge Oww Do Oice O — 0S OB N GHEM Other:
her 3
Start Start: . c W NPW |26 O H.S0, EHINO,
Effluent fﬂl%‘ S- 30 Eﬂ/ [ Soil aoc O HPO, O NaOH * § 1 2 9 3 6
' End: End: [ Sdge LW |0 CEY_—.—— 0S OB ON OHEM Other:
7] Other '
Start: Start: [c Obw Onew  |1Op {OH.S0, OHNO;
/ Owwsdt  |OG OH;PO, [ANaOH
End: End: e Bg'llldé’e OLw oo Qeceada 1S OB OIN OHEM Other:
ther
Start: Start: Cc |EDow CiNew  0O0p |0 H.50; OHNO;
1 ww O Soit e O H:PO, ONaOH
End: End: ta ggll;ld‘a'c OLw 0o Oice O B 0s OB ON QUEM Other:
Lher =
Start: Start: e Opw ONew O 080, O INO;
[ ww 2 Seil G [111:PO, CINaOH
End: End: Lo g ?‘Jh]ldse OLw 0o Oice O___ N S Ou CIN GUEM Other:
Lther
Start: Start: Cc [Eow Onew [0p O H.S0,001INO;
0 ww O soil oG O H;PO, O NaOH
End: End: 0a B gllllda'e Owwv  do Oice O - 05 018 ON DBIEM Other:
ther
Start: Start: c Oow ONpw  [Op O H.SO, O HNO;
OwwOset  |OG O H:PO, CINaOH
End: End: (e E‘lgll;dse Owwv  [go Oice O 1S OB 0N OMEM Other:
Lther
Start: Start: [Jc |Jow Onew Op 0 HS0, CIHNO;
Oww O Soil 0G [ H:PO, O NaOH
End: End: LG |Osdee OLW  [F0 Qe O _— C1$ OB ON OHEM Other:
[ Other )
Required Turnaround: O Routine (6-10 days) | EXPEDITE: (See Surcharge Schedule) | 0 <8Hrs. O <I6Hrs. O <24Hrs. O5 days OOther: _______ Rush Charges Authorized by:
Sample Archive/Disposal: 0 Luboratory Standard O Hold for client pick up | Container Type: P=Plastic, G=Glass, O = Other Carrier ID:
Relinquished By: ' Dale:t?f’_’}/f’-’yj Time: % )« | Received By: W Date: | Q. 2[ -z Tiive: 8.1 7
Relinquished By: J— Date: Qif o] Time: | {1 ¢ Received By:\?)ﬁ,k/. o ( M/ A Date: 2.7 |.2&| Time: | | | SO
Rev, Mubiple Sample COC_21 e o
1532 Universal City Blvd., Ste. 100, Universal City, Texas 78148
P (210) 340-0343 or (800) 880-46l6 - F(210) 658-7903 Login ar yww.pestab.net




Pollution Control Services Sample Log-In Checklist
Universal City, Tx DCN: SL-001, Rev. 1
Effective Date: 6/07/2022

Pollution Control Services

Sample Log-In Checklist 812g 36

PCS Sample No(s) 8 12 936 COC No.

Client/Company Name: @-L\ \’\ Checklist Completed by: l M“ )
{ |

Sample Delivery to Lab Via:

Client Drop Off " Commercial Carrier: Bus UPS Lone Star FedEx USPS
PCS Field Services: Collection/Pick Up Other:
Sample Kit/Coolers

Sample Kit/Cooler? Yes_ " No Sample Kit/Cooler: Intagt? Yes __4_
Custody Seals on Sample Kit/Cooler: Not Present _«~ If Present, Intact  Broken
Sample Containers Intact; Unbroken and Not Leaking? Yes ~~ No
Custody Seals on Sample Bottles: Not Present If Present, Infacf  Broken
COC Present with Shipment or Delivery or Completed 4t Drop Off? Yes” No /
Has COC sample date/time and other pertinent information been prw client/sampler? Yes: __ 7 No:
Has COC been properly Signed when Received/Relinquished? Yes ~~ No /
Does COC agree with Sample Bottle Information, Bottle Types, Preservation, etc.? Ye No_
All Samples Received before Hold Time Expiration? Yes ~"No
Sufficient Sample Volumes for Analysis Requested? Yes _~ No -
Zero Headspace in VOA Vial? Yes No

Sample Preservation: z_[, 6_
* Cooling: Not Required or Required \/ ’ 1
If cooling required, record temperature of sybmitted samples Observed/Corrected C

Is Ice Present in Sample Kit/Cooler? Yes No Samples received same day as collected" _____No
Lab Thermometer Make and Serial Number: ennoLogic HDHC000015629 Other:

Acid Preserved Sample - If present, is pH <2? Yes No b H>S04 HNO; H3PO4
Base Preserved Sample - If present, is pH >12? Yes No NaOH

Other Preservation: If Present, Meets Requirements? Yes No

Sample Preservations Checked by: Date Time

pH paper used to check sample preservation (PCS log #): (HEM pH checked at analysis).
Samples Preserved/Adjusted by Lab:  Lab # Parameters Preserved Preservative Used Log#
Adjusted by Tech/Analyst: Date : Time:

Client Notification/ Documentation for “No” Responses Above/ Discrepancies/ RevisionComments

Person Notified: Contacted by:
Notified Date: Time:
Method of Contact: At Drop Off: Phone __ Left Voice Mail __ E-Mail Fax
Unable to Contact Authorized Laboratory to Proceed : (Lab Director)

Regarding / Comments:

Actions taken to correct problems/discrepancies:

Receiving qualifier needed (requires client notification above) Temp. _ Holding Time _ Initails:
Receiving qualifier entered into LIMS at login Initial/Date:
Revision Comments:




permit will authorize all sewage sludge or biosolids management practices listed in the
instructions. Rather indicate the management practice the facility plans to use.

Biosolids Management

Vector
Management {)I:enc;lf; ror Bulk or Bag Amount (dry gaegllf(ﬁ?;l n Attraction
Practice T pe Container metric tons) Ovptions Reduction
yp p Option
Choose an Choose an Choose an Choose an Choose an
item. item. item. item. item.
Choose an Choose an Choose an Choose an Choose an
item. item. item. item. item.
Choose an Choose an Choose an Choose an Choose an
item. item. item. item. item.

If “Other” is selected for Management Practice, please explain (e.g. monofill or transport to
another WWTP): Click to enter text.

D. Disposal site

Disposal site name: Mesquite Creek Landfill

TCEQ permit or registration number: 95594TX

County where disposal site is located: Comal County

E. Transportation method

Method of transportation (truck, train, pipe, other): Truck

Name of the hauler: SJWTX, Inc dba Canyon Lake Water Service Company

Hauler registration number: 24521

Sludge is transported as a:

Liquid O

semi-liquid

semi-solid O

solid O

Section 10. Permit Authorization for Sewage Sludge Disposal

A. Beneficial use authorization

(Instructions Page 52)

Does the existing permit include authorization for land application of biosolids for
beneficial use?

[0 Yes

X No

If yes, are you requesting to continue this authorization to land apply biosolids for
beneficial use?

O Yes

O No

If yes, is the completed Application for Permit for Beneficial Land Use of Sewage Sludge
(TCEQ Form No. 10451) attached to this permit application (see the instructions for

details)?

O Yes

O No

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report

Page 12 of 66




B. Sludge processing authorization

Does the existing permit include authorization for any of the following sludge processing,
storage or disposal options?

Sludge Composting O Yes No
Marketing and Distribution of Biosolids O Yes No
Sludge Surface Disposal or Sludge Monofill O Yes No
Temporary storage in sludge lagoons O Yes No

If yes to any of the above sludge options and the applicant is requesting to continue this
authorization, is the completed Domestic Wastewater Permit Application: Sewage Sludge
Technical Report (TCEQ Form No. 10056) attached to this permit application?

O Yes O No

Section 11. Sewage Sludge Lagoons (Instructions Page 53)

Does this facility include sewage sludge lagoons?
O Yes X No

If yes, complete the remainder of this section. If no, proceed to Section 12.

A. Location information

The following maps are required to be submitted as part of the application. For each map,
provide the Attachment Number.

e Original General Highway (County) Map:
Attachment: Click to enter text.

e USDA Natural Resources Conservation Service Soil Map:
Attachment: Click to enter text.

e Federal Emergency Management Map:
Attachment: Click to enter text.

e Site map:
Attachment: Click to enter text.

Discuss in a description if any of the following exist within the lagoon area. Check all that
apply.

Overlap a designated 100-year frequency flood plain
Soils with flooding classification

Overlap an unstable area

Wetlands

Located less than 60 meters from a fault

O 0O oO0oo0oo0oad

None of the above
Attachment: Click to enter text.

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 13 of 66



If a portion of the lagoon(s) is located within the 100-year frequency flood plain, provide
the protective measures to be utilized including type and size of protective structures:

Click to enter text.

B. Temporary storage information

Provide the results for the pollutant screening of sludge lagoons. These results are in
addition to pollutant results in Section 7 of Technical Report 1.0.

Nitrate Nitrogen, mg/kg: Click to enter text.

Total Kjeldahl Nitrogen, mg/kg: Click to enter text.

Total Nitrogen (=nitrate nitrogen + TKN), mg/kg: Click to enter text.

Phosphorus, mg/kg: Click to enter text.

Potassium, mg/kg: Click to enter text.

pH, standard units: Click to enter text.

Ammonia Nitrogen mg/kg: Click to enter text.

Arsenic: Click to enter text.

Cadmium: Click to enter text.

Chromium: Click to enter text.

Copper: Click to enter text.
Lead: Click to enter text.
Mercury: Click to enter text.

Molybdenum: Click to enter text.
Nickel: Click to enter text.

Selenium: Click to enter text.

Zinc: Click to enter text.
Total PCBs: Click to enter text.

Provide the following information:

Volume and frequency of sludge to the lagoon(s): Click to enter text.

Total dry tons stored in the lagoons(s) per 365-day period: Click to enter text.
Total dry tons stored in the lagoons(s) over the life of the unit: Click to enter text.

C. Liner information

Does the active/proposed sludge lagoon(s) have a liner with a maximum hydraulic
conductivity of 1x107 cm/sec?

O Yes O No

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 14 of 66



If yes, describe the liner below. Please note that a liner is required.

Click to enter text.

D. Site development plan
Provide a detailed description of the methods used to deposit sludge in the lagoon(s):

Click to enter text.

Attach the following documents to the application.
e Plan view and cross-section of the sludge lagoon(s)
Attachment: Click to enter text.

¢ Copy of the closure plan
Attachment: Click to enter text.

e Copy of deed recordation for the site
Attachment: Click to enter text.

e Size of the sludge lagoon(s) in surface acres and capacity in cubic feet and gallons
Attachment: Click to enter text.

e Description of the method of controlling infiltration of groundwater and surface
water from entering the site

Attachment: Click to enter text.

e Procedures to prevent the occurrence of nuisance conditions
Attachment: Click to enter text.

E. Groundwater monitoring

Is groundwater monitoring currently conducted at this site, or are any wells available for
groundwater monitoring, or are groundwater monitoring data otherwise available for the
sludge lagoon(s)?

O Yes O No

If groundwater monitoring data are available, provide a copy. Provide a profile of soil
types encountered down to the groundwater table and the depth to the shallowest
groundwater as a separate attachment.

Attachment: Click to enter text.

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 15 of 66



Section 12. Authorizations/Compliance/Enforcement (Instructions

Page 54)

A. Additional authorizations

Does the permittee have additional authorizations for this facility, such as reuse
authorization, sludge permit, etc?

Yes O No

If yes, provide the TCEQ authorization number and description of the authorization:

Chapter 210 Authorization to dispose of all effluent via land application.

B. Permittee enforcement status
Is the permittee currently under enforcement for this facility?
O Yes No

Is the permittee required to meet an implementation schedule for compliance or
enforcement?

O Yes No

If yes to either question, provide a brief summary of the enforcement, the implementation
schedule, and the current status:

Click to enter text.

Section 13. RCRA/CERCLA Wastes (Instructions Page 55)

A. RCRA hazardous wastes

Has the facility received in the past three years, does it currently receive, or will it receive
RCRA hazardous waste?

O Yes No

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 16 of 66



B. Remediation activity wastewater

Has the facility received in the past three years, does it currently receive, or will it receive
CERCLA wastewater, RCRA remediation/corrective action wastewater or other remediation
activity wastewater?

O Yes No

C. Details about wastes received

If yes to either Subsection A or B above, provide detailed information concerning these
wastes with the application.

Attachment: Click to enter text.

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 17 of 66



‘Section 14. Laboratory Accreditation (Instructions Page 55)

All laboratory tests performed must meet the requirements of 30 TAC Chapter 25,
Environmental Testing Laboraiory Accreditation and Certification, which includes the
following general exemptions from National Environmental Laboratory Accreditation Program
(NELAP) certification requirements:

« The laboratory is an in-house laboratory and is:
o periodically inspected by the TCEQ; or
o located in another state and is accredited or inspected by that state; or
o performing work for another company with a unit located in the same site; or

o performing pro bono work for a governmental agency or charitable
organization.

s The laboratory is accredited under federal law.

« The data are needed for emergency-response activities, and a laboratory accredited
under the Texas Laboratory Accreditation Program is not available.

s The laboratory supplies data for which the TCEQ does not offer accreditation.
The applicant should review 30 TAC Chapter 25 for specific requirements.

The following certification statement shall be signed and submitted with every application.
See the Signature Page section in the Instructions, for a list of designated representatives who
may sign the certification.

CERTIFICATION:

I certify that all laboratory tests submitted with this application meet the requirements
of 30 TAC Chapter 25, Environmental Testing Laboratory Accreditation and
Certification.

Printed Name: Chris Torn
Title: Director

TCEQ-10054 {10/17/2024) Domestic Wastewater Permit Application Tecinical Report Page 18 of 66



DOMESTIC WASTEWATER PERMIT APPLICATION
WORKSHEET 2.0: RECEIVING WATERS

The following information is required for all TPDES permit applications.

Section 1. Domestic Drinking Water Supply (Instructions Page 63)

Is there a surface water intake for domestic drinking water supply located within 5 miles
downstream from the point or proposed point of discharge?

O Yes No
If no, proceed it Section 2. If yes, provide the following:

Owner of the drinking water supply: Click to enter text.

Distance and direction to the intake: Click to enter text.
Attach a USGS map that identifies the location of the intake.
Attachment: Click to enter text.

Section 2. Discharge into Tidally Affected Waters (Instructions Page

63)
Does the facility discharge into tidally affected waters?
O Yes No

If no, proceed to Section 3. If yes, complete the remainder of this section. If no, proceed to
Section 3.

A. Receiving water outfall

Width of the receiving water at the outfall, in feet: Click to enter text.

B. Oyster waters
Are there oyster waters in the vicinity of the discharge?
O Yes O No

If yes, provide the distance and direction from outfall(s).

Click to enter text.

C. Sea grasses
Are there any sea grasses within the vicinity of the point of discharge?
O Yes O No

If yes, provide the distance and direction from the outfall(s).

Click to enter text.

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 25 of 66



Section 3. Classified Segments (Instructions Page 63)
Is the discharge directly into (or within 300 feet of) a classified segment?
O Yes No

If yes, this Worksheet is complete.
If no, complete Sections 4 and 5 of this Worksheet.

Section 4. Description of Immediate Receiving Waters (Instructions

Page 63)

Name of the immediate receiving waters: Commissioner’s Creek

A. Receiving water type
Identify the appropriate description of the receiving waters.
Stream
O Freshwater Swamp or Marsh
O Lake or Pond
Surface area, in acres: Click to enter text.

Average depth of the entire water body, in feet: Click to enter text.

Average depth of water body within a 500-foot radius of discharge point, in feet:
Click to enter text.

O Man-made Channel or Ditch
OO0 Open Bay
O Tidal Stream, Bayou, or Marsh

O Other, specify: Click to enter text.

B. Flow characteristics

If a stream, man-made channel or ditch was checked above, provide the following. For
existing discharges, check one of the following that best characterizes the area upstream
of the discharge. For new discharges, characterize the area downstream of the discharge
(check one).

Intermittent - dry for at least one week during most years

O Intermittent with Perennial Pools - enduring pools with sufficient habitat to
maintain significant aquatic life uses

O Perennial - normally flowing

Check the method used to characterize the area upstream (or downstream for new

dischargers).
O USGS flow records
O Historical observation by adjacent landowners

Personal observation

X X

Other, specify: Google Earth Historic Maps, Owner

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 26 of 66



C. Downstream perennial confluences

List the names of all perennial streams that join the receiving water within three miles
downstream of the discharge point.

N/A

D. Downstream characteristics

Do the receiving water characteristics change within three miles downstream of the
discharge (e.g., natural or man-made dams, ponds, reservoirs, etc.)?

O Yes X No

If yes, discuss how.

Click to enter text.

E. Normal dry weather characteristics

Provide general observations of the water body during normal dry weather conditions.

No discharge from the facility is permitted by Special Condition 8 in the permit, so no outfall
to the creek has been constructed.

Date and time of observation: 8/29/2025 1:00 pm

Was the water body influenced by stormwater runoff during observations?

O Yes No

Section 5. General Characteristics of the Waterbody (Instructions

Page 65)

A. Upstream influences

Is the immediate receiving water upstream of the discharge or proposed discharge site
influenced by any of the following? Check all that apply.

O Oil field activities O Urban runoff
O Upstream discharges Agricultural runoff
O Septic tanks O Other(s), specify: Click to enter text.

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 27 of 66



B. Waterbody uses
Observed or evidences of the following uses. Check all that apply.

O Livestock watering Contact recreation

O Irrigation withdrawal Non-contact recreation
O Fishing Navigation

O Domestic water supply Industrial water supply

O 0O 0O 0o O

O Park activities Other(s), specify: Click to enter text.

C. Waterbody aesthetics

Check one of the following that best describes the aesthetics of the receiving water and
the surrounding area.

O Wilderness: outstanding natural beauty; usually wooded or unpastured area; water
clarity exceptional

X Natural Area: trees and/or native vegetation; some development evident (from
fields, pastures, dwellings); water clarity discolored

O Common Setting: not offensive; developed but uncluttered; water may be colored
or turbid

O Offensive: stream does not enhance aesthetics; cluttered; highly developed;
dumping areas; water discolored

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 28 of 66



APPENDIX A: CORE DATA FORM



TCEQ Use Only

TCEQ Core Data Form

Far detailed instructions on completing this form, please read the Core Data Form Instructions or call 512-239-5175.

SECTION I: General Information

1. Reason for Submission {If other is checked please describe in space provided.)

{71 New Permit, Registration or Autherization (Core Data Form should be submitied with the program application.)

B Renewal {Core Data Form should be submitted with the renewal form) [ other

2, Customer Reference Nurnber (if issued} Follow this link to searels | 3+ Regulated Entity Reference Number (if issued)
for CN or BN numbers in

CN 605554203 Central Registry®* RN 110465093

SECTION II: Customer Information

4, General Customer Information 5. Effective Date for Customer Information Updates (mm/dd/yyyy) 1/18/2017

[J New Customer [ Update to Custemer Information ] Change in Regulated Entity Ownership
Flchange in Legal Name {Verifiable with the Texas Secretary of State or Texas Comptrotler of Public Accounts)

The Customer Name submitted here may be updated automatically based on what is current and active with the Texas Secretary of State
{505) or Texas Comptroller of Public Accounts {CPA),

6. Customer Legal Name (if an individual, print last name first: eg: Doe, John) If new Customer, enter previows Customer below:

RR 417, 1LC

7. TX 50S/CPA Filing Number 8. TX State Tax ID {11 digits} 9. Federal Tax D 10. DUNS Number {if
applicable)

0802628956 32062602746 {9 digits)

11. Type of Customer: B Corporation [ individual partnership: [ Generat [] Limited

Government: T City [} County [ Federal [ ] tocai [} State £ Other {1 sote Proprietorship [ other:

12. Number of Employees 13. independently Owned and Operated?

Blo-20 [J21-100 [J101-256 [J25:-500 []501and higher 4 Yes O nNo

14. Customer Role (Proposed or Actual) —as it refates to the Regulated Entity listed on this form. Please check ane of the following

Bowner £ aperator ] owner & Operator Ol other
Joccupational Licensee ] Responsible Party T} vep/sa Applicant '
8839 Farm-to-Market Road 470
15. Mailing
Addrass:
City Bandera State ™ ZIp 78003 Zir+ 4
16. Country Mailing Information (if outside USA} 17, E-Mail Address (if applicabie}

christorn@campotx.com

TCEQ-10400 (11/22) Page 10f3



18. Telephone Number

{ 743 ) 703-9746

19, Extension or Code

20. Fax Number (if applicable)

SECTION III: Requlated Entity Information

7] New Regulated Entity

[ update 1o Regulated Entity Name

21. General Regulated Entity Information (if ‘New Regulated Entity” is selected, a new permit application is also required.}

B4 Update to Regulated Entity information

as inc, LP, or LLC).

The Regulated Entity Name submitted may be updated, in order to meet TCEQ Core Data Standards {removal of organizational endings such

22. Regulated Entity Name (£nter name of the site where the regulated action is toking ploce.)

RE 417 WWTP
23, Street Address of BB32FM4T0
the Regulated Entity:
{No PO Boxes)
2 oxes City Bandera State P8 2P 78003 ZIP+4 3329
24, County Bandera County

If no Street Address is provided, fields 25-28 are required,

25, Description to

The treatenent facility is located 0.2 miles off of the south side of FM 470 approximately 2.75 miles east of tha intersection of FM 470
and Thomas Creek Road. The facility is also approximately 1.1 miles southwest of the intersection of Kyle Ranch Rd and FM 470,

Physicat Location:
26. Nearest City State Nearest ZIP Code
Tarpley > 78003

Latitude/Longitude are required and may be added/updated to meet TCEQ Core Data Standurds. (Geocoding of the Physical Address may be
used to supply coordinates where none have been provided or to goin accuracy).

27, Latitude (N} In Decimal:

29.666985

28. Longitude {W) In Decimal:

-99.231910

Degrees

Minutes

Seconds

Dearees

Minutes

Seconds

29

40

01.10

-89 13

54.88

29, Primary SIC Code

30. Secondary SIC Code

31, Primary NAICS Code

{5 or 6 digits)

32. Secondary NAICS Code

(4 digits) {4 digits) {5 or 6 digits}
4952 22132
33. What is the Primary Business of this entity? (Do not repeat the SIC or NAICS description.}
WWTP for a recreational summer camp

8839 FM 470
34. Mailing
Address:

City Bandera State X ZiP 78003 ZIP+4 3929

35, E-Mail Address:

christorn@campolx.com

36. Telephone Number

37. Extension or Code

38. Fax Number {if applicoble}

{ 713} 703-9746

TCEQ-10400 (11/22)

Page 2 of 3




39. TCEQ Programs and ID Numbers Check all Programs and write in the permits/registration numbers that will be affected by the updates submitted on this
form. See the Core Data form instructions for additions! guidance.

] pam safety [ pistricts 1 Edwards Aquifer [_] Emissions Inventory Air ] industriat Hazardous Waste
. . ] New Source
[ Municipat Solid Waste ) [] ossF ] Petroteum Storage Tank ]pws
Review Air .
[ sludge ] Storm Water O Title v Air { 1 Tires [ used oil
L} voluntary Cleanup B wastewater 1 wastewater Agriculture ] water Rights [ Jother:
WQQG15713001
SECTION 1IV: Preparer Information
40, Name: Lauren Crone 41, Titte: Sr. Director
42, Telephone Number 43. Ext./Code 44, Fax Number 45, E-Mail Address
{512 ) 439-4700 { }- icrone@lja.com

SECTION V: Authorized Signature

46. By my signature befow, | certify, to the best of my knowledge, that the information provided in this form is true and complete, and that 1 have signature authority
to submit this form on behalf of the entity specified in Section 1, Field 6 and/or as required for the updates to the |D numbers identified in field 39.

TCEQ-10400 (11/22)

Company: RR 417, LLC Job Titte: Director

Name {in Print]: Chris Torn Phone: {713 ) 703- 9746

Signature: /Y /) Date: 7 / /
A 7/5
7 i

Page 3 of 3




APPENDIX B: PLAIN LANGUAGE SUMMARY



TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

SUMMARY OF APPLICATION IN PLAIN
LANGUAGE FOR TPDES OR TLAP PERMIT
APPLICATIONS

Summary of Application (in plain language) Template and
Instructions for Texas Pollutant Discharge Elimination System
(TPDES) and Texas Land Application (TLAP) Permit
Applications

ENGLISH TEMPLATE FOR TPDES or TLAP NEW/RENEWAL/AMENDMENT APPLICATIONS
DOMESTIC WASTEWATER/STORMWATER

The following summary is provided for this pending water quality permit application being
reviewed by the Texas Commission on Environmental Quality as required by 30 TAC Chapter
39. The information provided in this summary may change during the technical review of the
application and is not a federal enforceable representation of the permit application.

RR 417, LLC (CN605554203) operates RR 417 Wastewater Treatment Facility (RN110465093),
a 0.049 MGD wastewater plant. The facility is located at approximately 0.2 miles off of the
south side of FM 470 approximately 2.75 miles east of the intersection of FM 470 and Thomas
Creek Road, in Bandera, Bandera County, Texas 78003. This application is for a renewal to
discharge 49,000 gallons per day of treated domestic wastewater on an intermittent and
flow-variable basis.

Discharges from the facility are expected to contain five-day carbonaceous biochemical
oxygen demand (CBOD5), total suspended solids (TSS), ammonia nitrogen (NH3-N), and
Escherichia coli. Domestic wastewater is treated by a complete mix activated sludge treatment
package, and the treatment units will include a bar screen, an added flow equalization basin,
aeration basin, mechanical clarifier, dosing pump chamber, chlorine contact basin, and an
aerobic digester. This facility will also utilize dechlorination prior to discharge.

TCEQ-20972 (11/08/2024) Page 1 of 3
Wastewater Individual Permit Application, Plain Language Template



PLANTILLA EN ESPANOL PARA SOLICITUDES NUEVAS/RENOVACIONES/ENMIENDAS DE
TPDES o TLAP

AGUAS RESIDUALES DOMESTICAS /AGUAS PLUVIALES

El siguiente resumen se proporciona para esta solicitud de permiso de calidad del agua
pendiente que esta siendo revisada por la Comision de Calidad Ambiental de Texas segun lo
requerido por el Capitulo 39 del Codigo Administrativo de Texas 30. La informacion
proporcionada en este resumen puede cambiar durante la revision técnica de la solicitud y no
es una representacion ejecutiva fedérale de la solicitud de permiso.

RR 417, LLC (CN605554203) opera la Planta de Tratamiento de Aguas Residuales RR 417
(RN110465093), una planta de tratamiento de aguas residuales de 0.049 millones de galones
por dia. La instalacion esta ubicada en aproximadamente a 0.2 millas del lado sur de la FM
470, aproximadamente a 2.75 millas al este de la interseccion de la FM 470 y Thomas Creek
Road , en Bandera, Condado de Bandera, Texas 78003. Esta solicitud es para la renovacion del
vertido de 49,000 galones diarios de aguas residuales domésticas tratadas de forma
intermitente y con caudal variable.

Se espera que los vertidos de la instalacion contengan la demanda bioquimica de oxigeno
carbonoso (DBO5) de cinco dias, solidos suspendidos totales (SST), nitrogeno amoniacal (NH;-
N) vy Escherichia coli. Las aguas residuales domésticas se tratan mediante un sistema
completo de tratamiento de lodos activados mixtos. Las unidades de tratamiento incluiran
una rejilla de barras, un deposito de ecualizacion de caudal adicional, un deposito de
aireacion, un clarificador mecanico, una camara de dosificacion, un depésito de contacto con
cloro y un digestor aerobico. Esta instalacion también utilizara decloracion antes del vertido.

TCEQ-20972 (11/08/2024) Page 3 of 3
Wastewater Individual Permit Application, Plain Language Template



APPENDIX C: USGS MAP



Bmp*L1edSz 62'8sdeNIAS SOSN\SHAIUXTI\GZ0Z [emausy STAd L\eMBUSY HWIB\GEL LV\:M

< USGS

U.S. DEPARTMENT OF THE INTERIOR

The National Map

TARPLEY PASS QUADRANGLE

~~ U.S. GEOLOGICAL SURVEY US T TEXAS
science for a changing world Opo 7.5-MINUTE SERIES
-99.2500° -99.1250°
. 47 ¢ 000 .
29.7500° 76" 7 78 - S 8 . _82 i 8 85 _ 86 87 29.7500
¥ & / - " iy i | 91
- L&
3294 000mp [~ S A =Y g
= o i = o
¥ = _ 2 F Nz £ |
i 2
g, . 50 \
X “a W 4 |
2 & )|
i o | £ |
| = _ T o
: 5
Zz
e z =]
b f . 'S
40 ]
90 | >
|} "
2 14007 \
1 I x =
Lovers Leap » I
|
© 1
2 8
Q)
— » e-j‘ |
Sci ® |
89 | o 3 4§* (89
o = : g \ I \\(’\5;'
i / 29 ) WINANS CREEK pp ¥
oot { / | -
% A | 1] | Yion
a0 it |
{700
S 5 J:
I , o ; 8 = 2) |
88 S 2 _ 3 ' I
f _ Q 2 b - S 2 |
! Ry o N | & =] - i
| 1900° ¥ (& b o > £
= 500 o =3
I & i
8 Y
o = !
~ a0
= & LN .y 5oy &
. s A £ y &
= Ty isg Q?\* £ Amasa
I 7 o /4 | ( Clark Cem
2 f / a
87 LA == 87
| f = N g
| p b, Y& TS0 M)
1800 . : 5 ) gF%
= IS ] v
3 S*
e o
- »
. )
= y 2
% - b v"’p
> T
o
$ NG
- & N
- -] [ |
1600 = &N T ) i
& 7500 ; : u® I :
B (! &) 500 o
L SORRL 3 o
86 | \\O $ : & 86
(PR 0 9 o
- W = 5 o
RS : :
o\’ ._
’] = = ; Y s
A = .'._\i‘* QJ—Q} | [ .'-70“ \
= & ny & : %, .
% A 7 :'d‘ ] o I ) s
| “Fa = | B2 : ’
= 3 S,
| - /’?'%;-. & a
85 85
~Chalk/Mtn S
a0 ; 8 2
@ > $
— { \Ch |
8, { - ; |
1600- - 7 SN ( i 3 4 ( @,
ollow S S . = <
cedar 1 3 e
@
£ 2 W { 180 _: =
= i N 3 P % =
9 x =] \ P - |
. 1 MILE TREATMENT : : 84
) _{\Q 700 =
PLAN \*Q‘O 700
T RADIUS | 7 HEN
.'-J/h | 8 | J \ qu
i |
| | - - 1 0 |
i - t, i Z 2 i Ckﬂrk H |
| \ %, = g X = -
TS Tarpley Pass/ ( 3 g
/ & \ ‘ P = .
i A1 _‘ = (v}
/ \ ot /0 - 3
F*‘h - 5 ,1%
“
83 7 N\ . PROPERTY BOUNDARY ~ 83
& / | 7o o |
! / & - [ ( } ( = e ; |
S W= = | I f : |
| = | f ( ) f~ N -
= | 4 P = s
/ — i & 1
I %
Yicm {
82 . . 2 |82
| | |
470 5
‘ ‘ ::. 'R#NCH RD 4! & k _ [
\~ wwrp b
’ +.
BOUNDARY : : % £
4 =] e 2 !
= -] b ﬂ’-g,
» 18y (9
- 0g, ’S"Pd
o, > | | o uck T N _
= — \‘.0" <y 600--‘-*‘ ol | 5
i CHAPTER 210 4, T INT 2 - : \ d
/ \” ’I\ ) ucH'D‘UF |
e N J ; N
+ REUSE AREA = .3 2
5\'.— .'\’Ir B, S - bcb r J p 0
[ . .". \ ;_'-Ft'.'e 1 / f
7N et 150' BUFFER \ R !
’ - % \ =
. — ZON E . \ 3 - 3 j
- = \ . A
A 1 / = : J | 8 & 4700 =]
| | J == ~ s 3 00 i
| | . (g0 ey ) i _
80 | - = ) RS £/ 8 5 80
. o £ (' | o 3 5
2t —~ e v iffrmns Tl T
-~ - - AN S v/ % =
b, L " ( f (=]
J " O,} ! | % = =]
g = / " - . = > =
: s \ & % 3 -'
=7, : j3 3 » 5
; %0 8 (2 e
% e o o e ‘|| .-‘IF- r "d) =
T 2 L g 3 % 2
PRI - \ .
( o0 et =% } \} s | N " i HILLS OF 34:.@{94 M
r / i \ N k %
; ). {\‘:" \ ", ) \‘ s - -\% _}o
79 = ( N S \ € ~ S ) \{%J ((1_9 79
= wise ST : > : % o $
5 A \ N -" \I A \‘Q- ?":
= \ ) e ¥, |
= 4 . NN \ & |
: 5 AN \ | 3 |
= P s | wnch T = N v N\ W Q\i‘? = ) |
2 M 1, Ll i o o S \ T ! <N Wy i |
. |8 Yo S (de,,, A e N { \ L Ry &
Iy [ o | ENEL | 0="f  N%=—5Spr 1 W 3 QG"
| B | 1 "fo g i R ! i | ¥ fa— - A .—_'". \ - & '.‘
} ot I Y i | \ o, 5 Trl = \ & = 1
f . § A % / oy ) ¥ e o ' &
\ Sid Ve N <z AP O N e \ ) o = "o
- Y \% A ; % & 2\ (2 \ P 3
— \ [+ 3 . = \ ' . A B 00m
78 | 3 Barnes-Gap (ee : &7 / . e B \ A - 780N
. : % N ¥4 / 5 A ) %
g, = 56 9, - % / e e 7 gt > = &
8o . \_\’)) \ S 160X G, - T o 2 500 o
£ f (i U v
: W N - 25 \ 5 Y = .
. ' i, ) 1 Al ~ = \
— | 2™ — ~ * 1500 | ~ b =~ e
) . { B S |
. 1600 500~ \ v, \ N v Cedar Loop Trl _ 3
| | 0 ‘D(/_‘ee: AL 4 \ - .. 17 f.).—
{ BANDERA CREEKE o€t/ A= 2 N | o
N i) — —7 B3V~ A ¢ B
- — i e ——— - — - 2 A L5 -
29.6250° 76 77 78 79 80 81 82 83 84 85 86 487%00mg
E 29.6250°
99.2500 -99.1250
Produced by the United States Geological Survey 'MN SCALE 1:24 000 ROAD CLASSIFICATION
North American Datum of 1983 (NADB3) i - TR
World Geodetic System of 1984 (WGSB4). Projection and 1 0.5 0 KILOMETERS 1 2 l Expressway Local Connector e
1 000-meter grid:Universal Transverse Mercator, Zone 14R GN . 10}; — =T = S 6 = M[T[FIS: = 1"(;0(] — m:no ; S, TEXAS \ Secondary Hwy Local Road
This map is not a legal document. Boundaries may be A% h ' NTNE A Ramp — 4WD
generalized for this map scale. Private lands within government s BMILE 1_—— ey | 0 —_— ———————— : N :”/
reservations may not be shown. Obtain permission before 2MILS MILES ~J . Interstate Route T Us Route O State Route
entering private lands. - : QUADR, T el
: 1000 2000 3000 4000 5000 6000 7000 8000 9000 10000 HADRANGLE LOCATION
IMAGEIY. . oeiiiiiiiniiiniisirserss s ees e MAIP, September 2016 - Novernber 2016 I ) == e : S
Roads.... U.s. Census Bureau, 2015 - 2019 ! FEET
Hames GNIS, 1979 - 2015 UTM GRID AND 2019 MAGNETIC NORTH 1
e et o e e L R ' DECLINATION AT CENTER OF SHEET A Bar A Ranch
Hydrography. .Mational Hydrography Dataset, 2002 - 2018 1 2 3 k Clf roir
TOUR INTER 2 Rock Cliff Reservoi
CONTOUIS. .o s uuassssrsnavsnnsnssrsssasensmssusannsans National Elevation Dataset, 2019 U.5. Nationa! Grid NORTH :ﬁ:mcg;q I:EREU::t 50 *FEHOF 1988 3 Bandera Pass
: : - et ] ATUM
Boundaries.............. Multiple  sources; see metadata file 2019 2021 100,000 - 7 Sauere IO 4 5 4 Tarpley
Wetlands................FWS  National  Wetlands  Inventory MNot  Available This map was produced to conform with the 5?”“? .
MT Mational Geospatial Program US Topo Product Standard. 6 7 8 ? I'MMH Tlun!am
win notiow
8 Timber Creek TARPLEY PASS, TX

LJA Engineering, Inc.

1100 NE Loop 410
Suite 850
San Antonio, Texas 78209

Phone 210.503.2700

Grid Zona Designation
14R

Fax 210.503.2749
FRN - F-1386

RR 417 WWTP

BANDERA COUNTY, TX

ADJOINING QUADRANGLES

2022

USGS
QUADANGLE MAP

TS AT

NSN.

7643016398573 2

NGAREFNO.USGSX24K44324




APPENDIX D: ORIGINAL PHOTOGRAPHS



150" BUFFER

WWTP
BOUNDARY

\

APPLICANT'S
PROPERTY
BOUNDARY

CLARIFIER

AERATION BASIN

AEROBIC DIGESTER

CHLORINE CONTACT
CHAMBER

/
EFFLUENT
WATER TANK

FLOW —
EQUALIZATION

TANK
CHAPTER 210
REUSE AREA

RR 470

1000 250 0 500

2000
|

e e T —

SCALE IN FEET

W:AA71

\Parmit RanawalNTPBES Ranawal 2 2 \Fxhibits\SitaBrawina 29 2 dwae

PHOTO LOCATION MAP

RR 417 WWTP

BANDERA COUNTY, TX

=T

Phone 210.503.2700
Fax 210.503.2749

ineering, Inc.
1100 NE Loop 410

Suite 850

LJA Eng

FRN - F-1386

San Antonio, Texas 78209

1 OF 1



APPENDIX E: SUPPLEMENTAL PERMIT INFORMATION (SPIF) & MAP



98€1-4 - Ny
6¥.2'€05°01¢ Xed
00£2°€05°01 ¢ duoyd

6028/ sexs] .o_:oE< Uues
058 8ns
0l doo7 3N 0011

ouj ‘busdauibug vr1

X1 ‘ALNNOD V¥3IANVvg
dVIA SOSN dIdS

d1lMM LIy dd

ot

SITONVHAYATD ONINIOraY

BUOF pusy

Fg 44— ¢ #2247 Jaquil
3= XL ‘SSVd A31d¥VL g ,
4 — ureIunow mE_&_, 9 8 9 "paepuels 1anpoid odo | s weisold 1enedsoan jeuoney n
n..... —_— ®JapUEg C 3l Yim wuojuod 03 paonpoid sem dew sjy) a|qejieay 10N Asoyuanuy spuepam JeuoiieN L 1 1 -J) = TTY
= — Aaydsey ¢ S 4 Qi @senbg w - 000004 ,
0 PV s584 BRJIpURY [ 8861 4O WNLYQ TVIILE3IA NVIIHIWY HLHON TR T Lz0zZ . 6107 9214 eepElaWw 995 isaaunos  apdigpngyccecereeeeeeer sapepunog
.y ST DS ¢ i 1334 0 TVAYILNI ¥NOLNOD 610z WA tonEAAYT  JRUIORIENCCTert Ao
o o yousy v iegy | £ LIIHS 40 ¥ALNID LY NOILYNITD3a BLOZ - Z007 “weseleq  AydeiSoiphy jeuopen "Myde.BoupAly
- HLYON DLLINOYIN 610Z ANV QIND WLN SLOT - 646} SIND et “isaUey
) B 1334 | &10T . (41114 neaing snsuaj % ,...,.........w—umom
N—— — : ——— — - ——— ! ——m— e m 9107 J3GUIBAON - 9J0T JBQUIBIG Iy =+ et rrererr e £ afpu)
e —— i NOILYIOT TIONYHOYAD 0oooL 0006 0008 0004 0009 0005 000k 000E 0007 000l i} oooL . !
oy aInoy a1e3s O a1noy sn ainoy arerssau (il 53w ST AL AL S
L — L . N _ _ : _ } g 210Jaq uoissiuLad UIEIGEY “UMOLS 3g 10U ABL SUDIIBAISSAI
” ﬁu amb duny 1 — — Sini od . Juawuiasos uipim spuey ...:.r>._._m ‘ajeas dew siyy ioj pazijesaval
o oo === proy 1e307] Amy Arepuodag 000z B 0001 SuILIN 0 0001 ¥ 29 Aew sauepunog “uauindop 1e52] € J0u 5} dew sy
o " : _— - e — o bl Uo7 ‘10jeliay asiansuel] jesiamuf):pul sajaw-gQo |
o == —— JO23UUOT) |ED07] Aemssaudxg z I SHILIWOTIN 0 8 Y pue uondaloig “(FESOM) PBEL 4O W3SAS AP0SY PLOM
) — (EBOYN) £86) JO WNIEQ UBDILIWY YIION
3D e, N v . Nw
. OLLYDIISSVD avou 000 #Z:1 3TvDS | AaAing Jea1S0j0an sajeys pajiun ayj Aq paanpold
. 0SZ1 66"
.06879°6T 005Z°66-
Juwonnl 8 ;
ool 8 __ 98 c8 ) 8 £8 _ 28 18 08 6L 8. L 9L ke
_ < ) BB e e e e, W 75501 ASN—" .~ R NUARAL [ (257 =4l My A==
= ) X 5 * g S b / N : : /
3 i oo I e, P S ' Ch 1
| o) .m 1L dooq sepay N —009)
\ = i . | =
o -~
_ z N A0
! @ : 2, N
o Oog \ A= ng
& =1 & &b@ ~ g, > = 2
) G\, ; :
Nusooo8Z zc : e doo)-saup: |
. p %) — e 8L
Ly, = \
\ / [ A |
| 1 | &
— b ) | _ \
/ _ : %& 1L ] 2
| \ £ - =
| i\ = -
e it
7 e
7 ) =
. S =y,
& 2\ >
6L ) 6L
P p h.
Y *anvg 6 s 11im J
& 4
/ A = 2
= =
A ;
(=]}
i) 5
=) =
n.N A
2
..._ o, |.. -
: 1 B
08 8 S S 2 = : /08
¥ e a ] = F
, 2 %G, _
. oo 2 _
8 & ) |
3\
1 dANOZ
| o |
= : e =
.‘ | v \s_ \ o ~¥344Nn9 051
» LW i \ d 3 N b, Vs h...m. \
e L &
o ; e = 1= L m_mDm_m_\
it / \ v N
L0t - TIANS
) | — NS <101 ¥3LdVHO 9
p % L em P87 f — 0N,
) .%P 2
2 : >
L = \vi 2 =
=] io.u L =
1 % 2 =
2 3 AdVANNO4d /
0L .h z,«m.. 1 .
7 ] ..._. o ay HI | —
Nw i R, Nm
nm”.\\. \
i Y = —
o & . | E \
_ ,..,;........ ’ Ee.q = ( \ | _ | ¥ r_/ / \
ol AYYANNOS ALYIdONd N\ 2
% - = 8
“ : ot /
4w1
= ol¥ .u
g St ssbg Aa)din] ™ 7
4012 - 2 . \ m
molloH m ) ; MR A
1 1
\ ( \ ) | =
\ ( .vq»
¥ SNIAvy LNV1d
—~ ]
A v
[ : _ .. ININLYIEL ITN b ve
= X . P 2 2 . E
-2 N T -~ s )
= B ) <
. 2.
: & £ s 2)
2 § 2 2 s 10P.
oos: . : 2 | frolleH
%, ) 5 % ) s 2 = ~0091
| | \ i \_
./»..V. / ’ —
i : L
G X e
ey =] & o
i S g uIW DY)
<8 | __ <8
. ¥ q |
& St
g =
Sg, Qs % | = ! Gy
| QO& P >, : § o ﬂc =
L \Hh\ = e
% . c.n..f.o
& 3 = % &0
% S 0
98 %,y oW 98
o 78 oo
o \ | a
f | 001 VS = B R
| ) | - ) 0051
@, | e ]
v S
N &
%
By =
?\Nv e m\\
L = :
) s
¥ d
! e
35 = 2 =
o (7 @, 008!}
L8 E: | | L8
8] .. i 2
Lia?y yiepd ] ! 7
BSPILY E mm..w il o 2 L
58 & =
@ e 4 ;
/ D5, o = S
_ ; o & /3
’ 0 o
o 4 1
— 3 |
i : N L | o, nu. ~r |
| T 2 - |
88 __ = g% ¥ . S e 88
| = © {
__ % _ S
— ../.u sm..._.h.
0o, q (i p 3
- } ) 3 | N
‘./%@ " Y X334 SNvNIM ( o ; ( : &
68| & _ $
| ab | 68
| &u._,y 7
(o ;
k Q0% } 3 wwr,.
[
| %.. dpag siano]
3 =3
1 Z .H__.:._
o |
g = {06
= or 3 .
(=3} 2
=y ol
s - 0
|
= ;
- g ) o 005t ¥ =
el A B : {
5 I\ : -
| || & & N
I} Iy 8
| Hd
_ oo . .
f 4 2\ & % : X
AT 5( = e =
16| , e A 2 % § Nugog b 67¢
gmh .QN hm B om - N - mm - - ﬂml - - T - aa — —— - - — - — it _—— - - —— — -- — - - - — .I|..I.....1.\. - oo
.05Z1"66- [4: 18 08 6. BL LL Juo0o9L» .0062'62
-005T 66"
S3Y3AS ILNNIW-S"L
prom Buibueya e jof aaualas

SVXalL
FTONVHAVND SSYd AT TdyVL

odo] S«

deyy jevonep ayy

AIAYNS V21907039 'S'N
YOIY3LNI 3HL 40 INIWLNV43ad 'S'N

(L\

SISNZ

ps8.29.25Part1.dwg

W:\A7195\Permit Renewal\TPDES Renewal 2025\Exhibits\USGS_SPIFMa



TEXAS COMMISSION ON ENVIRONMENTAL QUALITY
SUPPLEMENTAL PERMIT INFORMATION FORM (SPIF)

FOR AGENCIES REVIEWING DOMESTIC OR INDUSTRIAL
TPDES WASTEWATER PERMIT APPLICATIONS

TCEQ USE ONLY:
Application type: Renewal Major Amendment Minor Amendment New
County: Segment Number:

Admin Complete Date:
Agency Receiving SPIF:
Texas Historical Commission __ U.S. Fish and Wildlife
_ Texas Parks and Wildlife Department _ U.S. Army Corps of Engineers

This form applies to TPDES permit applications only. (Instructions, Page 53)

Complete this form as a separate document. TCEQ will mail a copy to each agency as required by
our agreement with EPA. If any of the items are not completely addressed or further information
is needed, we will contact you to provide the information before issuing the permit. Address
each item completely.

Do not refer to your response to any item in the permit application form. Provide each
attachment for this form separately from the Administrative Report of the application. The
application will not be declared administratively complete without this SPIF form being
completed in its entirety including all attachments. Questions or comments concerning this form
may be directed to the Water Quality Division’s Application Review and Processing Team by
email at WQ-ARPTeam®@tceq.texas.gov or by phone at (512) 239-4671.

The following applies to all applications:
1. Permittee: RR 417, L1L.C

Permit No. WQO00 15713001 EPA ID No. TX 00138673

Address of the project (or a location description that includes street/highway, city/vicinity,
and county):
Renewal Permit: The current WWTP is located at 8839 Farm to Market 470, in Bandera County,
Texas 78003. The WWTP is located approximately 2.92 miles East of the intersection of Ranch Road
470 and Ranch Road 462. The treatment plant is built approximatly 517 ft into the property.

TCEQ-20971 (08/31/2023) Page10f3
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF)



mailto:WQ-ARPTeam@tceq.texas.gov

Provide the name, address, phone and fax number of an individual that can be contacted to
answer specific questions about the property.

Prefix (Mr., Ms., Miss): Ms.

First and Last Name: Lauren Crone

Credential (P.E, P.G., Ph.D,, etc.): P.E.

Title: Senior Director

Mailing Address: 7500 Rialto Blvd. Building II, Suite 100

City, State, Zip Code: Austin, TX 78735

Phone No.: 512-439-4700 Ext.: Fax No.:

E-mail Address: lcrone@lja.com

2. List the county in which the facility is located: Bandera

3. If the property is publicly owned and the owner is different than the permittee/applicant,
lease list the owner of the property.

4. Provide a description of the effluent discharge route. The discharge route must follow the flow
of effluent from the point of discharge to the nearest major watercourse (from the point of
discharge to a classified segment as defined in 30 TAC Chapter 307). If known, please identify
the classified segment number.

Renewal Permit Application: The wastewater treatment facility obtained a Chapter 210 authorization
through which all treated wastewater is currently disposed of. No outfall was constructed as permit
special condition 8 prohibits discharge of treated effluent.

5. Please provide a separate 7.5-minute USGS quadrangle map with the project boundaries
plotted and a general location map showing the project area. Please highlight the discharge
route from the point of discharge for a distance of one mile downstream. (This map is
required in addition to the map in the administrative report).

Provide original photographs of any structures 50 years or older on the property.
Does your project involve any of the following? Check all that apply.
Proposed access roads, utility lines, construction easements

O Visual effects that could damage or detract from a historic property’s integrity

O Vibration effects during construction or as a result of project design

TCEQ-20971 (08/31/2023) Page20f 3
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF)



Additional phases of development that are planned for the future
O Sealing caves, fractures, sinkholes, other karst features

O Disturbance of vegetation or wetlands

1. List proposed construction impact (surface acres to be impacted, depth of excavation, sealing
of caves, or other karst features):

757.6 acres impacted through construction of Summer camp and facility improvements.
There are no additional anticipated impacts.

2. Describe existing disturbances, vegetation, and land use:

Agricultural, residential, and commercial use as a summer camp.

THE FOLLOWING ITEMS APPLY ONLY TO APPLICATIONS FOR NEW TPDES PERMITS AND MAJOR
AMENDMENTS TO TPDES PERMITS

3. List construction dates of all buildings and structures on the property:

N/A

4. Provide a brief history of the property, and name of the architect/builder, if known.

N/A

TCEQ-20971 (08/31/2023) Page 3 of 3
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF)



APPENDIX F: PROCESS FLOW DIAGRAM



-

ATINO S3S0OddNd ONINNV1d J04

NOILVZIHJOHLNY

012 ¥31dVHO d3d I3sn3d

A

1N3INT443 d31v3dl

(x1)
dnnd
IN3NT443

(x1)
HIGNVHO
LOVINOO
ANIYOTHO

(x1)
dnnd
ONISOd

L

[~——4313N LN3INT1443

(x1)
NOLLYYLTId

| 3SYHd
(x1)
¥31s3Ioid g 1VSOdSIO ANV
2o19043v INVYH LOVYLINOD
=
>
(7]
|_
m
[¢2]
—
Cc
o
6!
m
39aN1S AILVAILOY NYNL3Y
(x1)
(x1) NOILYY3Y (x1)

NEBIS At Q3AN3LX3 SHHOMAV3H (1 38VHd

AVOINVHOIN A3LVAILOV INIYILNI HLIM

a3LoNYLSNOD

‘o 6¥0°0

» * : 3SVHd T¥NId

» ¥04 a3zis)

JINVL ININTAN
39vsod
ANV
NOILVYLS 1417
IN3NTAN

PROCESS FLOW
DIAGRAM

1 OF 1

RR 417 WWTP
BANDERA COUNTY, TX

LJA

Phone 512.439.4700

ineering, Inc.

LJA Eng

7500 Rialto Boulevard
Building II, Suite 100

Austin, Texas 78735

Fax 512.439.4716

FRN - F-1386




e
ATINO S3S0OddNd ONINNV1d J04

NOILVZIHOHLNY
0l¢ ¥31dVHO d3d 3sn3d

A

1N3INT443 A3LVIHL

~——y313N IN3INT443

(x1)
dinnd
IN3IN1443

(x1)
¥IANYHO
LOVINOD
aANIYOTHO

(x1)
dnind
ONISOa

(x1)
NOILVY1TId

3ASVHJ 1VNId
(x1)
¥31s3oid o vSOdsIa ANy
21g043v T TNVH LOVH1INOOD
=
>
n
I—
m
»
—
c
5]
o)
m
39dN71S d3LVAILOVY NdNL13d
(x1)
(x1) NOILYH3Y (x1)
NETROTaTe! a3IaN3aLx3 SHHOMAVIH
TYOINVHOIN Q3LVAILOV
* » Nisve
MINVL 03I MOT4
ER) 4ol
ANV
(1 3SVHd
WIM3LNI HLIM
a3LoNYLSNOD
‘a9 6%0°0
ASVHd TVNId
¥04 a3zIs)
ININTANI
NOILVLS 1417
ININTINI

PROCESS FLOW
DIAGRAM

1 OF 1

RR 417 WWTP
BANDERA COUNTY, TX

LJA

Phone 512.439.4700

ineering, Inc.

LJA Eng

7500 Rialto Boulevard
Building II, Suite 100

Austin, Texas 78735

Fax 512.439.4716
FRN - F-1386




APPENDIX G: SITE DRAWING



N 1250 625 0 1250 25|00

SCALE IN FEET

150' BUFFER

WWTP
BOUNDARY

AV
AEROBIC DIGESTER “

b‘\‘v

EFFLUENT
WATER TANK

FLOW
EQUALIZATION
TANK

CHAPTER 210
REUSE AREA

APPLICANT'S
PROPERTY
O BOUNDARY

e

LJA Engineering, Inc. ‘JA SITE DRAWING
7500 Rialto Boulevard Phone 512.439.4700 RR 417 WWTP

Building II, Suite 100 Fax 512.439.4716 BANDERA COUNTY, TX

Austin, Texas 78735 FRN - F-1386
1 OF 1




APPENDIX H: EXISTING PERMIT



TPDES PERMIT NO. WQo0015713001
[For TCEQ office use only - EPA 1.D.
No. TX0138673]

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY
P.O. Box 13087
Austin, Texas 78711-3087

PERMIT TO DISCHARGE WASTES
under provisions of
Section 402 of the Clean Water Act
and Chapter 26 of the Texas Water Code

RR 417, LLC
whose mailing address is

8839 Farm to Market 470
Bandera, Texas 78003

is authorized to treat and discharge wastes from the RR 417 Wastewater Treatment Facility, SIC Code
4952

located at 8839 Farm to Market 470, in Bandera County, Texas 78003
to Commissioners Creek, thence to Hondo Creek in Segment No. 2114 of the Nueces River Basin

only according to effluent limitations, monitoring requirements, and other conditions set forth in this
permit, as well as the rules of the Texas Commission on Environmental Quality (TCEQ), the laws of the
State of Texas, and other orders of the TCEQ. The issuance of this permit does not grant to the
permittee the right to use private or public property for conveyance of wastewater along the discharge
route described in this permit. This includes, but is not limited to, property belonging to any individual,
partnership, corporation, or other entity. Neither does this permit authorize any invasion of personal
rights nor any violation of federal, state, or local laws or regulations. It is the responsibility of the
permittee to acquire property rights as may be necessary to use the discharge route.

This permit shall expire at midnight, five years from the date of issuance.

ISSUED DATE.:
February 4, 2021

/

Fort 0 ission




RR 417, LLC TPDES Permit No. WQ0015713001

INTERIM EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS Outfall Number 001

1.  During the period beginning upon the date of issuance and lasting through the completion of expansion to the 0.049 million gallons per
day (MGD) facility, the permittee is authorized to discharge subject to the following effluent limitations:

The daily average flow of effluent shall not exceed 0.025 MGD, nor shall the average discharge during any two-hour period (2-hour
peak) exceed 69 gallons per minute (gpm).

Effluent Characteristic Discharge Limitations Min. Self-Monitoring Requirements
Daily Avg 7-day Avg  Daily Max  Single Grab Report Daily Avg. & Max. Single Grab
mg/1 (Ibs/day) mg/1 mg/] mg/] Measurement Sample Type
Frequency

Flow, MGD Report N/A Report N/A Continuous Totalizing Meter

Carbonaceous Biochemical 10 (2.1) 15 25 35 One/week Grab

Oxygen Demand (5-day)

Total Suspended Solids 15 (3.1) 25 40 60 One/week Grab

Ammonia Nitrogen 3(0.62) 6 10 15 One/week Grab

Total Phosphorust2 0.5 (0.10) 1 2 3 One/week Grab

E. coli, CFU or MPN/100ml 126 N/A N/A 399 One/quarter Grab

1Only when discharging.

2See Other Requirement No. 8 on page 35.

2. The effluent shall contain a chlorine residual of at least 1.0 mg/1 and shall not exceed a chlorine residual of 4.0 mg/1 after a detention
time of at least 20 minutes (based on peak flow) and shall be monitored five times per week by grab sample. An equivalent method of
disinfection may be substituted only with prior approval of the Executive Director.

3. The pH shall not be less than 6.0 standard units nor greater than 9.0 standard units and shall be monitored once per month by grab
sample.

4. There shall be no discharge of floating solids or visible foam in other than trace amounts and no discharge of visible oil.
5. Effluent monitoring samples shall be taken at the following location(s): Following the final treatment unit.

6. The effluent shall contain a minimum dissolved oxygen of 4.0 mg/1 and shall be monitored once per week by grab sample.

Page 2



RR 417, LLC TPDES Permit No. WQ0015713001

FINAL EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS Outfall Number 001

1.

During the period beginning upon the completion of expansion to the 0.049 million gallons per day (MGD) facility and lasting through
the date of expiration, the permittee is authorized to discharge subject to the following effluent limitations:

The daily average flow of effluent shall not exceed 0.049 MGD, nor shall the average discharge during any two-hour period (2-hour
peak) exceed 136 gallons per minute (gpm).

Effluent Characteristic Discharge Limitations Min. Self-Monitoring Requirements
Daily Avg 7-day Avg Daily Max  Single Grab Report Daily Avg. & Max. Single Grab
mg/1 (Ibs/day) mg/1 mg/1 mg/1 Measurement Sample Type
Frequency

Flow, MGD Report N/A Report N/A Continuous Totalizing Meter

Carbonaceous Biochemical 10 (4.1) 15 25 35 One/week Grab

Oxygen Demand (5-day)

Total Suspended Solids 15 (6.1) 25 40 60 One/week Grab

Ammonia Nitrogen 3(1.2) 6 10 15 One/week Grab

Total Phosphorus2 0.5 (0.2) 1 2 3 One/week Grab

E. coli, CFU or MPN/100 ml 126 N/A N/A 399 One/quarter Grab

10Only when discharging.

2See Other Requirement No. 8 on page 35.

The effluent shall contain a chlorine residual of at least 1.0 mg/1 and shall not exceed a chlorine residual of 4.0 mg/1 after a detention
time of at least 20 minutes (based on peak flow) and shall be monitored five times per week by grab sample at each chlorine contact
chamber. An equivalent method of disinfection may be substituted only with prior approval of the Executive Director.

The pH shall not be less than 6.0 standard units nor greater than 9.0 standard units and shall be monitored once per month by grab
sample.

There shall be no discharge of floating solids or visible foam in other than trace amounts and no discharge of visible oil.
Effluent monitoring samples shall be taken at the following location(s): Following the final treatment unit.

The effluent shall contain a minimum dissolved oxygen of 4.0 mg/1 and shall be monitored once per week by grab sample.

Page 2a



RR 417, LLC TPDES Permit No. WQ0015713001

DEFINITIONS AND STANDARD PERMIT CONDITIONS

As required by Title 30 Texas Administrative Code (TAC) Chapter 305, certain regulations
appear as standard conditions in waste discharge permits. 30 TAC § 305.121 - 305.129 (relating
to Permit Characteristics and Conditions) as promulgated under the Texas Water Code (TWC)
§8 5.103 and 5.105, and the Texas Health and Safety Code (THSC) §§ 361.017 and 361.024(a),
establish the characteristics and standards for waste discharge permits, including sewage
sludge, and those sections of 40 Code of Federal Regulations (CFR) Part 122 adopted by
reference by the Commission. The following text includes these conditions and incorporates
them into this permit. All definitions in TWC § 26.001 and 30 TAC Chapter 305 shall apply to
this permit and are incorporated by reference. Some specific definitions of words or phrases
used in this permit are as follows:

1. Flow Measurements

a. Annual average flow - the arithmetic average of all daily flow determinations taken
within the preceding 12 consecutive calendar months. The annual average flow
determination shall consist of daily flow volume determinations made by a totalizing
meter, charted on a chart recorder and limited to major domestic wastewater discharge
facilities with one million gallons per day or greater permitted flow.

b. Daily average flow - the arithmetic average of all determinations of the daily flow within
a period of one calendar month. The daily average flow determination shall consist of
determinations made on at least four separate days. If instantaneous measurements are
used to determine the daily flow, the determination shall be the arithmetic average of all
instantaneous measurements taken during that month. Daily average flow determination
for intermittent discharges shall consist of a minimum of three flow determinations on
days of discharge.

c. Daily maximum flow - the highest total flow for any 24-hour period in a calendar month.

d. Instantaneous flow - the measured flow during the minimum time required to interpret
the flow measuring device.

e. 2-hour peak flow (domestic wastewater treatment plants) - the maximum flow sustained
for a two-hour period during the period of daily discharge. The average of multiple
measurements of instantaneous maximum flow within a two-hour period may be used to
calculate the 2-hour peak flow.

f. Maximum 2-hour peak flow (domestic wastewater treatment plants) - the highest 2-hour
peak flow for any 24-hour period in a calendar month.

2. Concentration Measurements

a. Daily average concentration - the arithmetic average of all effluent samples, composite or
grab as required by this permit, within a period of one calendar month, consisting of at
least four separate representative measurements.

i. For domestic wastewater treatment plants - When four samples are not available in a
calendar month, the arithmetic average (weighted by flow) of all values in the
previous four consecutive month period consisting of at least four measurements
shall be utilized as the daily average concentration.

Page 3



RR 417, LLC TPDES Permit No. WQ0015713001

ii. For all other wastewater treatment plants - When four samples are not available in a
calendar month, the arithmetic average (weighted by flow) of all values taken during
the month shall be utilized as the daily average concentration.

7-day average concentration - the arithmetic average of all effluent samples, composite
or grab as required by this permit, within a period of one calendar week, Sunday through
Saturday.

Daily maximum concentration - the maximum concentration measured on a single day,
by the sample type specified in the permit, within a period of one calendar month.

Daily discharge - the discharge of a pollutant measured during a calendar day or any 24-
hour period that reasonably represents the calendar day for purposes of sampling. For
pollutants with limitations expressed in terms of mass, the daily discharge is calculated
as the total mass of the pollutant discharged over the sampling day. For pollutants with
limitations expressed in other units of measurement, the daily discharge is calculated as
the average measurement of the pollutant over the sampling day.

The daily discharge determination of concentration made using a composite sample shall
be the concentration of the composite sample. When grab samples are used, the daily
discharge determination of concentration shall be the arithmetic average (weighted by
flow value) of all samples collected during that day.

Bacteria concentration (E. coli or Enterococci) - Colony Forming Units (CFU) or Most
Probable Number (MPN) of bacteria per 100 milliliters effluent. The daily average
bacteria concentration is a geometric mean of the values for the effluent samples
collected in a calendar month. The geometric mean shall be determined by calculating
the nth root of the product of all measurements made in a calendar month, where n
equals the number of measurements made; or, computed as the antilogarithm of the
arithmetic mean of the logarithms of all measurements made in a calendar month. For
any measurement of bacteria equaling zero, a substituted value of one shall be made for
input into either computation method. If specified, the 7-day average for bacteria is the
geometric mean of the values for all effluent samples collected during a calendar week.

Daily average loading (Ibs/day) - the arithmetic average of all daily discharge loading
calculations during a period of one calendar month. These calculations must be made for
each day of the month that a parameter is analyzed. The daily discharge, in terms of
mass (Ibs/day), is calculated as (Flow, MGD x Concentration, mg/1 x 8.34).

Daily maximum loading (Ibs/day) - the highest daily discharge, in terms of mass
(Ibs/day), within a period of one calendar month.

3. Sample Type

a.

Page 4

Composite sample - For domestic wastewater, a composite sample is a sample made up
of a minimum of three effluent portions collected in a continuous 24-hour period or
during the period of daily discharge if less than 24 hours, and combined in volumes
proportional to flow, and collected at the intervals required by 30 TAC § 319.9 (a). For
industrial wastewater, a composite sample is a sample made up of a minimum of three
effluent portions collected in a continuous 24-hour period or during the period of daily
discharge if less than 24 hours, and combined in volumes proportional to flow, and
collected at the intervals required by 30 TAC § 319.9 (b).



RR 417, LLC TPDES Permit No. WQ0015713001

b. Grab sample - an individual sample collected in less than 15 minutes.

4. Treatment Facility (facility) - wastewater facilities used in the conveyance, storage,

treatment, recycling, reclamation and/or disposal of domestic sewage, industrial wastes,
agricultural wastes, recreational wastes, or other wastes including sludge handling or
disposal facilities under the jurisdiction of the Commission.

The term “sewage sludge” is defined as solid, semi-solid, or liquid residue generated during
the treatment of domestic sewage in 30 TAC Chapter 312. This includes the solids that have
not been classified as hazardous waste separated from wastewater by unit processes.

6. Bypass - the intentional diversion of a waste stream from any portion of a treatment facility.

MONITORING AND REPORTING REQUIREMENTS

1.

Self-Reporting

Monitoring results shall be provided at the intervals specified in the permit. Unless
otherwise specified in this permit or otherwise ordered by the Commission, the permittee
shall conduct effluent sampling and reporting in accordance with 30 TAC §§ 319.4 - 319.12.
Unless otherwise specified, effluent monitoring data shall be submitted each month, to the
Compliance Monitoring Team of the Enforcement Division (MC 224), by the 20th day of the
following month for each discharge which is described by this permit whether or not a
discharge is made for that month. Monitoring results must be submitted online using the
NetDMR reporting system available through the TCEQ website unless the permittee
requests and obtains an electronic reporting waiver. Monitoring results must be signed and
certified as required by Monitoring and Reporting Requirements No. 10.

As provided by state law, the permittee is subject to administrative, civil and criminal
penalties, as applicable, for negligently or knowingly violating the Clean Water Act (CWA);
TWC §§ 26, 27, and 28; and THSC § 361, including but not limited to knowingly making any
false statement, representation, or certification on any report, record, or other document
submitted or required to be maintained under this permit, including monitoring reports or
reports of compliance or noncompliance, or falsifying, tampering with or knowingly
rendering inaccurate any monitoring device or method required by this permit or violating
any other requirement imposed by state or federal regulations.

2. Test Procedures

a. Unless otherwise specified in this permit, test procedures for the analysis of pollutants
shall comply with procedures specified in 30 TAC §§ 319.11 - 319.12. Measurements,
tests, and calculations shall be accurately accomplished in a representative manner.

b. Alllaboratory tests submitted to demonstrate compliance with this permit must meet the
requirements of 30 TAC § 25, Environmental Testing Laboratory Accreditation and
Certification.

3. Records of Results

a. Monitoring samples and measurements shall be taken at times and in a manner so as to
be representative of the monitored activity.

b. Except for records of monitoring information required by this permit related to the
permittee’s sewage sludge use and disposal activities, which shall be retained for a period

Page 5



RR 417, LLC TPDES Permit No. WQ0015713001

of at least five years (or longer as required by 40 CFR Part 503), monitoring and
reporting records, including strip charts and records of calibration and maintenance,
copies of all records required by this permit, records of all data used to complete the
application for this permit, and the certification required by 40 CFR § 264.73(b)(9) shall
be retained at the facility site, or shall be readily available for review by a TCEQ
representative for a period of three years from the date of the record or sample,
measurement, report, application or certification. This period shall be extended at the
request of the Executive Director.

c. Records of monitoring activities shall include the following;:
i. date, time and place of sample or measurement;
ii. identity of individual who collected the sample or made the measurement.
iii. date and time of analysis;
iv. identity of the individual and laboratory who performed the analysis;
v. the technique or method of analysis; and

vi. the results of the analysis or measurement and quality assurance/quality control
records.

The period during which records are required to be kept shall be automatically extended
to the date of the final disposition of any administrative or judicial enforcement action
that may be instituted against the permittee.

4. Additional Monitoring by Permittee

If the permittee monitors any pollutant at the location(s) designated herein more frequently
than required by this permit using approved analytical methods as specified above, all
results of such monitoring shall be included in the calculation and reporting of the values
submitted on the approved self-report form. Increased frequency of sampling shall be
indicated on the self-report form.

5. Calibration of Instruments

All automatic flow measuring or recording devices and all totalizing meters for measuring
flows shall be accurately calibrated by a trained person at plant start-up and as often
thereafter as necessary to ensure accuracy, but not less often than annually unless
authorized by the Executive Director for a longer period. Such person shall verify in writing
that the device is operating properly and giving accurate results. Copies of the verification
shall be retained at the facility site and/or shall be readily available for review by a TCEQ
representative for a period of three years.

6. Compliance Schedule Reports

Reports of compliance or noncompliance with, or any progress reports on, interim and final
requirements contained in any compliance schedule of the permit shall be submitted no later
than 14 days following each schedule date to the Regional Office and the Compliance
Monitoring Team of the Enforcement Division (MC 224).

7. Noncompliance Notification

Page 6



RR 417, LLC TPDES Permit No. WQ0015713001

a.

In accordance with 30 TAC § 305.125(9) any noncompliance which may endanger
human health or safety, or the environment shall be reported by the permittee to the
TCEQ. Except as allowed by 30 TAC § 305.132, report of such information shall be
provided orally or by facsimile transmission (FAX) to the Regional Office within 24
hours of becoming aware of the noncompliance. A written submission of such
information shall also be provided by the permittee to the Regional Office and the
Compliance Monitoring Team of the Enforcement Division (MC 224) within five working
days of becoming aware of the noncompliance. For Publicly Owned Treatment Works
(POTWs), effective December 21, 2023, the permittee must submit the written report for
unauthorized discharges and unanticipated bypasses that exceed any effluent limit in the
permit using the online electronic reporting system available through the TCEQ website
unless the permittee requests and obtains an electronic reporting waiver. The written
submission shall contain a description of the noncompliance and its cause; the potential
danger to human health or safety, or the environment; the period of noncompliance,
including exact dates and times; if the noncompliance has not been corrected, the time it
is expected to continue; and steps taken or planned to reduce, eliminate, and prevent
recurrence of the noncompliance, and to mitigate its adverse effects.

The following violations shall be reported under Monitoring and Reporting Requirement
7.a.:

i. Unauthorized discharges as defined in Permit Condition 2(g).
ii. Any unanticipated bypass that exceeds any effluent limitation in the permit.

iii. Violation of a permitted maximum daily discharge limitation for pollutants listed
specifically in the Other Requirements section of an Industrial TPDES permit.

In addition to the above, any effluent violation which deviates from the permitted
effluent limitation by more than 40% shall be reported by the permittee in writing to the
Regional Office and the Compliance Monitoring Team of the Enforcement Division (MC
224) within 5 working days of becoming aware of the noncompliance.

Any noncompliance other than that specified in this section, or any required information
not submitted or submitted incorrectly, shall be reported to the Compliance Monitoring
Team of the Enforcement Division (MC 224) as promptly as possible. For effluent
limitation violations, noncompliances shall be reported on the approved self-report
form.

8. In accordance with the procedures described in 30 TAC §§ 35.301 - 35.303 (relating to Water
Quality Emergency and Temporary Orders) if the permittee knows in advance of the need
for a bypass, it shall submit prior notice by applying for such authorization.

9. Changes in Discharges of Toxic Substances

All existing manufacturing, commercial, mining, and silvicultural permittees shall notify the
Regional Office, orally or by facsimile transmission within 24 hours, and both the Regional
Office and the Compliance Monitoring Team of the Enforcement Division (MC 224) in
writing within five (5) working days, after becoming aware of or having reason to believe:

a.

Page 7

That any activity has occurred or will occur which would result in the discharge, on a
routine or frequent basis, of any toxic pollutant listed at 40 CFR Part 122, Appendix D,



RR 417, LLC TPDES Permit No. WQ0015713001

Tables II and III (excluding Total Phenols) which is not limited in the permit, if that
discharge will exceed the highest of the following “notification levels”:

i. One hundred micrograms per liter (100 pg/L);
ii. Two hundred micrograms per liter (200 pg/L) for acrolein and acrylonitrile; five
hundred micrograms per liter (500 pg/L) for 2,4-dinitrophenol and for 2-methyl-

4,6-dinitrophenol; and one milligram per liter (1 mg/L) for antimony;

iii. Five (5) times the maximum concentration value reported for that pollutant in the
permit application; or

iv. The level established by the TCEQ.

That any activity has occurred or will occur which would result in any discharge, on a
nonroutine or infrequent basis, of a toxic pollutant which is not limited in the permit, if
that discharge will exceed the highest of the following “notification levels™:

i. Five hundred micrograms per liter (500 ug/L);

ii. One milligram per liter (1 mg/L) for antimony;

iii. Ten (10) times the maximum concentration value reported for that pollutant in the

permit application; or
iv. The level established by the TCEQ.

10. Signatories to Reports

All reports and other information requested by the Executive Director shall be signed by the
person and in the manner required by 30 TAC § 305.128 (relating to Signatories to Reports).

11. All POTWs must provide adequate notice to the Executive Director of the following:

a. Any new introduction of pollutants into the POTW from an indirect discharger which
would be subject to CWA § 301 or § 306 if it were directly discharging those pollutants;
b. Any substantial change in the volume or character of pollutants being introduced into
that POTW by a source introducing pollutants into the POTW at the time of issuance of
the permit; and
c. For the purpose of this paragraph, adequate notice shall include information on:
i. The quality and quantity of effluent introduced into the POTW; and
ii. Any anticipated impact of the change on the quantity or quality of effluent to be
discharged from the POTW.
PERMIT CONDITIONS
1. General
a. When the permittee becomes aware that it failed to submit any relevant facts in a permit

Page 8



RR 417, LLC TPDES Permit No. WQ0015713001

application, or submitted incorrect information in an application or in any report to the
Executive Director, it shall promptly submit such facts or information.

This permit is granted on the basis of the information supplied and representations
made by the permittee during action on an application, and relying upon the accuracy
and completeness of that information and those representations. After notice and
opportunity for a hearing, this permit may be modified, suspended, or revoked, in whole
or in part, in accordance with 30 TAC Chapter 305, Subchapter D, during its term for
good cause including, but not limited to, the following:

i. Violation of any terms or conditions of this permit;

ii. Obtaining this permit by misrepresentation or failure to disclose fully all relevant
facts; or

iii. A change in any condition that requires either a temporary or permanent reduction
or elimination of the authorized discharge.

The permittee shall furnish to the Executive Director, upon request and within a
reasonable time, any information to determine whether cause exists for amending,
revoking, suspending or terminating the permit. The permittee shall also furnish to the
Executive Director, upon request, copies of records required to be kept by the permit.

2. Compliance

a.

Page 9

Acceptance of the permit by the person to whom it is issued constitutes acknowledgment
and agreement that such person will comply with all the terms and conditions embodied
in the permit, and the rules and other orders of the Commission.

The permittee has a duty to comply with all conditions of the permit. Failure to comply
with any permit condition constitutes a violation of the permit and the Texas Water Code
or the Texas Health and Safety Code, and is grounds for enforcement action, for permit
amendment, revocation, or suspension, or for denial of a permit renewal application or
an application for a permit for another facility.

It shall not be a defense for a permittee in an enforcement action that it would have been
necessary to halt or reduce the permitted activity in order to maintain compliance with
the conditions of the permit.

The permittee shall take all reasonable steps to minimize or prevent any discharge or
sludge use or disposal or other permit violation that has a reasonable likelihood of
adversely affecting human health or the environment.

Authorization from the Commission is required before beginning any change in the
permitted facility or activity that may result in noncompliance with any permit
requirements.

A permit may be amended, suspended and reissued, or revoked for cause in accordance
with 30 TAC §§ 305.62 and 305.66 and TWCS 7.302. The filing of a request by the
permittee for a permit amendment, suspension and reissuance, or termination, or a
notification of planned changes or anticipated noncompliance, does not stay any permit
condition.

There shall be no unauthorized discharge of wastewater or any other waste. For the



RR 417, LLC TPDES Permit No. WQ0015713001

purpose of this permit, an unauthorized discharge is considered to be any discharge of
wastewater into or adjacent to water in the state at any location not permitted as an
outfall or otherwise defined in the Other Requirements section of this permit.

In accordance with 30 TAC § 305.535(a), the permittee may allow any bypass to occur
from a TPDES permitted facility which does not cause permitted effluent limitations to
be exceeded or an unauthorized discharge to occur, but only if the bypass is also for
essential maintenance to assure efficient operation.

The permittee is subject to administrative, civil, and criminal penalties, as applicable,
under TWC §§ 7.051 - 7.075 (relating to Administrative Penalties), 7.101 - 7.111 (relating
to Civil Penalties), and 7.141 - 7.202 (relating to Criminal Offenses and Penalties) for
violations including, but not limited to, negligently or knowingly violating the federal
CWA §§ 301, 302, 306, 307, 308, 318, or 405, or any condition or limitation
implementing any sections in a permit issued under the CWA § 402, or any requirement
imposed in a pretreatment program approved under the CWA §§ 402 (a)(3) or 402

(b)(8).

3. Inspections and Entry

a.

b.

Inspection and entry shall be allowed as prescribed in the TWC Chapters 26, 27, and 28,
and THSC § 361.

The members of the Commission and employees and agents of the Commission are
entitled to enter any public or private property at any reasonable time for the purpose of
inspecting and investigating conditions relating to the quality of water in the state or the
compliance with any rule, regulation, permit or other order of the Commission.
Members, employees, or agents of the Commission and Commission contractors are
entitled to enter public or private property at any reasonable time to investigate or
monitor or, if the responsible party is not responsive or there is an immediate danger to
public health or the environment, to remove or remediate a condition related to the
quality of water in the state. Members, employees, Commission contractors, or agents
acting under this authority who enter private property shall observe the establishment’s
rules and regulations concerning safety, internal security, and fire protection, and if the
property has management in residence, shall notify management or the person then in
charge of his presence and shall exhibit proper credentials. If any member, employee,
Commission contractor, or agent is refused the right to enter in or on public or private
property under this authority, the Executive Director may invoke the remedies
authorized in TWC § 7.002. The statement above, that Commission entry shall occur in
accordance with an establishment’s rules and regulations concerning safety, internal
security, and fire protection, is not grounds for denial or restriction of entry to any part
of the facility, but merely describes the Commission’s duty to observe appropriate rules
and regulations during an inspection.

4. Permit Amendment and/or Renewal

a.

The permittee shall give notice to the Executive Director as soon as possible of any
planned physical alterations or additions to the permitted facility if such alterations or
additions would require a permit amendment or result in a violation of permit
requirements. Notice shall also be required under this paragraph when:

i. The alteration or addition to a permitted facility may meet one of the criteria for

Page 10



RR 417, LLC TPDES Permit No. WQ0015713001

determining whether a facility is a new source in accordance with 30 TAC § 305.534
(relating to New Sources and New Dischargers); or

ii. The alteration or addition could significantly change the nature or increase the
quantity of pollutants discharged. This notification applies to pollutants that are
subject neither to effluent limitations in the permit, nor to notification requirements
in Monitoring and Reporting Requirements No. 9; or

iii. The alteration or addition results in a significant change in the permittee’s sludge use
or disposal practices, and such alteration, addition, or change may justify the
application of permit conditions that are different from or absent in the existing
permit, including notification of additional use or disposal sites not reported during
the permit application process or not reported pursuant to an approved land
application plan.

b. Prior to any facility modifications, additions, or expansions that will increase the plant
capacity beyond the permitted flow, the permittee must apply for and obtain proper
authorization from the Commission before commencing construction.

c. The permittee must apply for an amendment or renewal at least 180 days prior to
expiration of the existing permit in order to continue a permitted activity after the
expiration date of the permit. If an application is submitted prior to the expiration date
of the permit, the existing permit shall remain in effect until the application is approved,
denied, or returned. If the application is returned or denied, authorization to continue
such activity shall terminate upon the effective date of the action. If an application is not
submitted prior to the expiration date of the permit, the permit shall expire and
authorization to continue such activity shall terminate.

d. Prior to accepting or generating wastes which are not described in the permit application
or which would result in a significant change in the quantity or quality of the existing
discharge, the permittee must report the proposed changes to the Commission. The
permittee must apply for a permit amendment reflecting any necessary changes in
permit conditions, including effluent limitations for pollutants not identified and limited
by this permit.

e. Inaccordance with the TWC § 26.029(b), after a public hearing, notice of which shall be
given to the permittee, the Commission may require the permittee, from time to time, for
good cause, in accordance with applicable laws, to conform to new or additional
conditions.

f. If any toxic effluent standard or prohibition (including any schedule of compliance
specified in such effluent standard or prohibition) is promulgated under CWA § 307(a)
for a toxic pollutant which is present in the discharge and that standard or prohibition is
more stringent than any limitation on the pollutant in this permit, this permit shall be
modified or revoked and reissued to conform to the toxic effluent standard or
prohibition. The permittee shall comply with effluent standards or prohibitions
established under CWA § 307(a) for toxic pollutants within the time provided in the
regulations that established those standards or prohibitions, even if the permit has not
yet been modified to incorporate the requirement.

5. Permit Transfer
a. Prior to any transfer of this permit, Commission approval must be obtained. The

Commission shall be notified in writing of any change in control or ownership of

Page 11



RR 417, LLC TPDES Permit No. WQ0015713001

10.

11.

facilities authorized by this permit. Such notification should be sent to the Applications
Review and Processing Team (MC 148) of the Water Quality Division.

b. A permit may be transferred only according to the provisions of 30 TAC § 305.64
(relating to Transfer of Permits) and 30 TAC § 50.133 (relating to Executive Director
Action on Application or WQMP update).

Relationship to Hazardous Waste Activities

This permit does not authorize any activity of hazardous waste storage, processing, or
disposal that requires a permit or other authorization pursuant to the Texas Health and
Safety Code.

Relationship to Water Rights

Disposal of treated effluent by any means other than discharge directly to water in the state

must be specifically authorized in this permit and may require a permit pursuant to TWC

Chapter 11.

Property Rights

A permit does not convey any property rights of any sort, or any exclusive privilege.

Permit Enforceability

The conditions of this permit are severable, and if any provision of this permit, or the

application of any provision of this permit to any circumstances, is held invalid, the

application of such provision to other circumstances, and the remainder of this permit, shall

not be affected thereby.

Relationship to Permit Application

The application pursuant to which the permit has been issued is incorporated herein;

provided, however, that in the event of a conflict between the provisions of this permit and

the application, the provisions of the permit shall control.

Notice of Bankruptcy

a. Each permittee shall notify the Executive Director, in writing, immediately following the
filing of a voluntary or involuntary petition for bankruptcy under any chapter of Title 11
(Bankruptcy) of the United States Code (11 USC) by or against:

i. the permittee;

ii. an entity (as that term is defined in 11 USC, § 101(14)) controlling the permittee or
listing the permit or permittee as property of the estate; or

iii. an affiliate (as that term is defined in 11 USC, § 101(2)) of the permittee.
b. This notification must indicate:
i. the name of the permittee and the permit number(s);

ii. the bankruptcy court in which the petition for bankruptcy was filed; and

Page 12



RR 417, LLC TPDES Permit No. WQ0015713001

iv. the date of filing of the petition.

OPERATIONAL REQUIREMENTS

1.

The permittee shall at all times ensure that the facility and all of its systems of collection,
treatment, and disposal are properly operated and maintained. This includes, but is not
limited to, the regular, periodic examination of wastewater solids within the treatment plant
by the operator in order to maintain an appropriate quantity and quality of solids inventory
as described in the various operator training manuals and according to accepted industry
standards for process control. Process control, maintenance, and operations records shall be
retained at the facility site, or shall be readily available for review by a TCEQ representative,
for a period of three years.

Upon request by the Executive Director, the permittee shall take appropriate samples and
provide proper analysis in order to demonstrate compliance with Commission rules. Unless
otherwise specified in this permit or otherwise ordered by the Commission, the permittee
shall comply with all applicable provisions of 30 TAC Chapter 312 concerning sewage sludge
use and disposal and 30 TAC §§ 319.21 - 319.29 concerning the discharge of certain
hazardous metals.

Domestic wastewater treatment facilities shall comply with the following provisions:

a. The permittee shall notify the Municipal Permits Team, Wastewater Permitting Section
(MC 148) of the Water Quality Division, in writing, of any facility expansion at least 9o
days prior to conducting such activity.

b. The permittee shall submit a closure plan for review and approval to the Municipal
Permits Team, Wastewater Permitting Section (MC 148) of the Water Quality Division,
for any closure activity at least 9o days prior to conducting such activity. Closure is the
act of permanently taking a waste management unit or treatment facility out of service
and includes the permanent removal from service of any pit, tank, pond, lagoon, surface
impoundment and/or other treatment unit regulated by this permit.

The permittee is responsible for installing prior to plant start-up, and subsequently
maintaining, adequate safeguards to prevent the discharge of untreated or inadequately
treated wastes during electrical power failures by means of alternate power sources, standby
generators, and/or retention of inadequately treated wastewater.

Unless otherwise specified, the permittee shall provide a readily accessible sampling point
and, where applicable, an effluent flow measuring device or other acceptable means by
which effluent flow may be determined.

The permittee shall remit an annual water quality fee to the Commission as required by 30
TAC Chapter 21. Failure to pay the fee may result in revocation of this permit under TWC §
7.302(b)(6).

Documentation
For all written notifications to the Commission required of the permittee by this permit, the

permittee shall keep and make available a copy of each such notification under the same
conditions as self-monitoring data are required to be kept and made available. Except for

Page 13



RR 417, LLC TPDES Permit No. WQ0015713001

information required for TPDES permit applications, effluent data, including effluent data in
permits, draft permits and permit applications, and other information specified as not
confidential in 30 TAC §§ 1.5(d), any information submitted pursuant to this permit may be
claimed as confidential by the submitter. Any such claim must be asserted in the manner
prescribed in the application form or by stamping the words confidential business
information on each page containing such information. If no claim is made at the time of
submission, information may be made available to the public without further notice. If the
Commission or Executive Director agrees with the designation of confidentiality, the TCEQ
will not provide the information for public inspection unless required by the Texas Attorney
General or a court pursuant to an open records request. If the Executive Director does not
agree with the designation of confidentiality, the person submitting the information will be
notified.

8. Facilities that generate domestic wastewater shall comply with the following provisions;
domestic wastewater treatment facilities at permitted industrial sites are excluded.

a. Whenever flow measurements for any domestic sewage treatment facility reach 75% of
the permitted daily average or annual average flow for three consecutive months, the
permittee must initiate engineering and financial planning for expansion and/or
upgrading of the domestic wastewater treatment and/or collection facilities. Whenever
the flow reaches 90% of the permitted daily average or annual average flow for three
consecutive months, the permittee shall obtain necessary authorization from the
Commission to commence construction of the necessary additional treatment and/or
collection facilities. In the case of a domestic wastewater treatment facility which reaches
75% of the permitted daily average or annual average flow for three consecutive months,
and the planned population to be served or the quantity of waste produced is not
expected to exceed the design limitations of the treatment facility, the permittee shall
submit an engineering report supporting this claim to the Executive Director of the
Commission.

If in the judgment of the Executive Director the population to be served will not cause
permit noncompliance, then the requirement of this section may be waived. To be
effective, any waiver must be in writing and signed by the Director of the Enforcement
Division (MC 219) of the Commission, and such waiver of these requirements will be
reviewed upon expiration of the existing permit; however, any such waiver shall not be
interpreted as condoning or excusing any violation of any permit parameter.

b. The plans and specifications for domestic sewage collection and treatment works
associated with any domestic permit must be approved by the Commission and failure to
secure approval before commencing construction of such works or making a discharge is
a violation of this permit and each day is an additional violation until approval has been
secured.

c. Permits for domestic wastewater treatment plants are granted subject to the policy of the
Commission to encourage the development of area-wide waste collection, treatment, and
disposal systems. The Commission reserves the right to amend any domestic wastewater
permit in accordance with applicable procedural requirements to require the system
covered by this permit to be integrated into an area-wide system, should such be
developed; to require the delivery of the wastes authorized to be collected in, treated by
or discharged from said system, to such area-wide system; or to amend this permit in
any other particular to effectuate the Commission’s policy. Such amendments may be

Page 14



RR 417, LLC TPDES Permit No. WQ0015713001

made when the changes required are advisable for water quality control purposes and
are feasible on the basis of waste treatment technology, engineering, financial, and
related considerations existing at the time the changes are required, exclusive of the loss
of investment in or revenues from any then existing or proposed waste collection,
treatment or disposal system.

9. Domestic wastewater treatment plants shall be operated and maintained by sewage plant
operators holding a valid certificate of competency at the required level as defined in 30 TAC
Chapter 30.

10. For Publicly Owned Treatment Works (POTWs), the 30-day average (or monthly average)
percent removal for BOD and TSS shall not be less than 85%, unless otherwise authorized by
this permit.

11. Facilities that generate industrial solid waste as defined in 30 TAC § 335.1 shall comply with
these provisions:

a.

Any solid waste, as defined in 30 TAC § 335.1 (including but not limited to such wastes
as garbage, refuse, sludge from a waste treatment, water supply treatment plant or air
pollution control facility, discarded materials, discarded materials to be recycled,
whether the waste is solid, liquid, or semisolid), generated by the permittee during the
management and treatment of wastewater, must be managed in accordance with all
applicable provisions of 30 TAC Chapter 335, relating to Industrial Solid Waste
Management.

Industrial wastewater that is being collected, accumulated, stored, or processed before
discharge through any final discharge outfall, specified by this permit, is considered to be
industrial solid waste until the wastewater passes through the actual point source
discharge and must be managed in accordance with all applicable provisions of 30 TAC
Chapter 335.

The permittee shall provide written notification, pursuant to the requirements of 30 TAC
§ 335.8(b)(1), to the Corrective Action Section (MC 221) of the Remediation Division
informing the Commission of any closure activity involving an Industrial Solid Waste
Management Unit, at least 9o days prior to conducting such an activity.

Construction of any industrial solid waste management unit requires the prior written
notification of the proposed activity to the Registration and Reporting Section (MC 129)
of the Permitting and Registration Support Division. No person shall dispose of
industrial solid waste, including sludge or other solids from wastewater treatment
processes, prior to fulfilling the deed recordation requirements of 30 TAC § 335.5.

The term “industrial solid waste management unit” means a landfill, surface
impoundment, waste-pile, industrial furnace, incinerator, cement kiln, injection well,
container, drum, salt dome waste containment cavern, or any other structure vessel,
appurtenance, or other improvement on land used to manage industrial solid waste.

The permittee shall keep management records for all sludge (or other waste) removed
from any wastewater treatment process. These records shall fulfill all applicable
requirements of 30 TAC § 335 and must include the following, as it pertains to
wastewater treatment and discharge:

Page 15



RR 417, LLC TPDES Permit No. WQ0015713001

12. For

i. Volume of waste and date(s) generated from treatment process;
ii. Volume of waste disposed of on-site or shipped off-site;

iii. Date(s) of disposal;

iv. Identity of hauler or transporter;

v. Location of disposal site; and

vi. Method of final disposal.

The above records shall be maintained on a monthly basis. The records shall be retained
at the facility site, or shall be readily available for review by authorized representatives of
the TCEQ for at least five years.

industrial facilities to which the requirements of 30 TAC § 335 do not apply, sludge and

solid wastes, including tank cleaning and contaminated solids for disposal, shall be disposed
of in accordance with THSC § 361.

TCEQ Revision 08/2008

Page 16



RR 417, LLC

SLUDGE PROVISIONS

The permittee is authorized to dispose of sludge only at a Texas Commission on
Environmental Quality (TCEQ) authorized land application site, co-disposal landfill,
wastewater treatment facility, or facility that further processes sludge. The disposal of
sludge by land application on property owned, leased or under the direct
control of the permittee is a violation of the permit unless the site is authorized
with the TCEQ. This provision does not authorize Distribution and Marketing
of Class A or Class AB Sewage Sludge. This provision does not authorize the
permittee to land apply sludge on property owned, leased or under the direct

TPDES Permit No. WQ0015713001

control of the permittee.

SECTION I. REQUIREMENTS APPLYING TO ALL SEWAGE SLUDGE LAND

APPLICATION

A. General Requirements

1.

The permittee shall handle and dispose of sewage sludge in accordance with 30 TAC §
312 and all other applicable state and federal regulations in a manner that protects
public health and the environment from any reasonably anticipated adverse effects due
to any toxic pollutants that may be present in the sludge.

In all cases, if the person (permit holder) who prepares the sewage sludge supplies the
sewage sludge to another person for land application use or to the owner or lease holder
of the land, the permit holder shall provide necessary information to the parties who
receive the sludge to assure compliance with these regulations.

The permittee shall give 180 days prior notice to the Executive Director in care of the
Wastewater Permitting Section (MC 148) of the Water Quality Division of any change
planned in the sewage sludge disposal practice.

B. Testing Requirements

1.

Sewage sludge shall be tested once during the term of this permit in accordance with the
method specified in both 40 CFR Part 261, Appendix I and 40 CFR Part 268, Appendix I
[Toxicity Characteristic Leaching Procedure (TCLP)] or other method that receives the
prior approval of the TCEQ for the contaminants listed in 40 CFR Part 261.24, Table 1.
Sewage sludge failing this test shall be managed according to RCRA standards for
generators of hazardous waste, and the waste’s disposition must be in accordance with
all applicable requirements for hazardous waste processing, storage, or disposal.
Following failure of any TCLP test, the management or disposal of sewage sludge at a
facility other than an authorized hazardous waste processing, storage, or disposal facility
shall be prohibited until such time as the permittee can demonstrate the sewage sludge
no longer exhibits the hazardous waste toxicity characteristics (as demonstrated by the
results of the TCLP tests). A written report shall be provided to both the TCEQ
Registration and Reporting Section (MC 129) of the Permitting and Registration Support
Division and the Regional Director (MC Region 13) within seven (77) days after failing the
TCLP Test.

Page 17



RR 417, LLC TPDES Permit No. WQ0015713001

The report shall contain test results, certification that unauthorized waste management
has stopped and a summary of alternative disposal plans that comply with RCRA
standards for the management of hazardous waste. The report shall be addressed to:
Director, Permitting and Registration Support Division (MC 129), Texas Commission on
Environmental Quality, P.O. Box 13087, Austin, Texas 78711-3087. In addition, the
permittee shall prepare an annual report on the results of all sludge toxicity testing. This
annual report shall be submitted to the TCEQ Regional Office (MC Region 13) and the
Compliance Monitoring Team (MC 224) of the Enforcement Division by September 30t
of each year. Effective September 1, 2020, the permittee must submit this annual report
using the online electronic reporting system available through the TCEQ website unless
the permittee requests and obtains an electronic reporting waiver.

Sewage sludge shall not be applied to the land if the concentration of the pollutants
exceeds the pollutant concentration criteria in Table 1. The frequency of testing for
pollutants in Table 1 is found in Section I.C. of this permit.

TABLE 1
Pollutant Ceiling Concentration
(Milligrams per kilogram)*
Arsenic 75
Cadmium 85
Chromium 3000
Copper 4300
Lead 840
Mercury 57
Molybdenum 75
Nickel 420
PCBs 49
Selenium 100
Zinc 7500
* Dry weight basis

3. Pathogen Control

All sewage sludge that is applied to agricultural land, forest, a public contact site, or a
reclamation site must be treated by one of the following methods to ensure that the
sludge meets either the Class A, Class AB or Class B pathogen requirements.

a. For sewage sludge to be classified as Class A with respect to pathogens, the density of
fecal coliform in the sewage sludge must be less than 1,000 most probable number
(MPN) per gram of total solids (dry weight basis), or the density of Salmonella sp.
bacteria in the sewage sludge must be less than three MPN per four grams of total
solids (dry weight basis) at the time the sewage sludge is used or disposed. In
addition, one of the alternatives listed below must be met:

Alternative 1 - The temperature of the sewage sludge that is used or disposed shall be
maintained at or above a specific value for a period of time. See 30 TAC §
312.82(a)(2)(A) for specific information;

Page 18



RR 417, LLC

d.

Page 19

TPDES Permit No. WQ0015713001

Alternative 5 (PFRP) - Sewage sludge that is used or disposed of must be treated in
one of the Processes to Further Reduce Pathogens (PFRP) described in 40 CFR Part
503, Appendix B. PFRP include composting, heat drying, heat treatment, and
thermophilic aerobic digestion; or

Alternative 6 (PFRP Equivalent) - Sewage sludge that is used or disposed of must be
treated in a process that has been approved by the U. S. Environmental Protection
Agency as being equivalent to those in Alternative 5.

For sewage sludge to be classified as Class AB with respect to pathogens, the density
of fecal coliform in the sewage sludge must be less than 1,000 MPN per gram of total
solids (dry weight basis), or the density of Salmonella sp. bacteria in the sewage
sludge be less than three MPN per four grams of total solids (dry weight basis) at the
time the sewage sludge is used or disposed. In addition, one of the alternatives listed
below must be met:

Alternative 2 - The pH of the sewage sludge that is used or disposed shall be raised to
above 12 std. units and shall remain above 12 std. units for 72 hours.

The temperature of the sewage sludge shall be above 52° Celsius for 12 hours or
longer during the period that the pH of the sewage sludge is above 12 std. units.

At the end of the 72-hour period during which the pH of the sewage sludge is above
12 std. units, the sewage sludge shall be air dried to achieve a percent solids in the
sewage sludge greater than 50%; or

Alternative 3 - The sewage sludge shall be analyzed for enteric viruses prior to
pathogen treatment. The limit for enteric viruses is less than one Plaque-forming
Unit per four grams of total solids (dry weight basis) either before or following
pathogen treatment. See 30 TAC § 312.82(a)(2)(C)(i-iii) for specific information. The
sewage sludge shall be analyzed for viable helminth ova prior to pathogen treatment.
The limit for viable helminth ova is less than one per four grams of total solids (dry
weight basis) either before or following pathogen treatment. See 30 TAC §
312.82(a)(2)(C)(iv-vi) for specific information; or

Alternative 4 - The density of enteric viruses in the sewage sludge shall be less than
one Plaque-forming Unit per four grams of total solids (dry weight basis) at the time
the sewage sludge is used or disposed. The density of viable helminth ova in the
sewage sludge shall be less than one per four grams of total solids (dry weight basis)
at the time the sewage sludge is used or disposed.

Sewage sludge that meets the requirements of Class AB sewage sludge may be
classified a Class A sewage sludge if a variance request is submitted in writing that is
supported by substantial documentation demonstrating equivalent methods for
reducing odors and written approval is granted by the executive director. The
executive director may deny the variance request or revoke that approved variance if
it is determined that the variance may potentially endanger human health or the
environment, or create nuisance odor conditions.

Three alternatives are available to demonstrate compliance with Class B criteria for



RR 417, LLC

Page 20

TPDES Permit No. WQ0015713001

sewage sludge.

Alternative 1

1l

A minimum of seven random samples of the sewage sludge shall be collected
within 48 hours of the time the sewage sludge is used or disposed of during each
monitoring episode for the sewage sludge.

The geometric mean of the density of fecal coliform in the samples collected shall
be less than either 2,000,000 MPN per gram of total solids (dry weight basis) or
2,000,000 Colony Forming Units per gram of total solids (dry weight basis).

Alternative 2 - Sewage sludge that is used or disposed of shall be treated in one of the
Processes to Significantly Reduce Pathogens (PSRP) described in 40 CFR Part 503,
Appendix B, so long as all of the following requirements are met by the generator of
the sewage sludge.

i.

il

iii.

1v.

Prior to use or disposal, all the sewage sludge must have been generated from a
single location, except as provided in paragraph v. below;

An independent Texas Licensed Professional Engineer must make a certification
to the generator of a sewage sludge that the wastewater treatment facility
generating the sewage sludge is designed to achieve one of the PSRP at the
permitted design loading of the facility. The certification need only be repeated if
the design loading of the facility is increased. The certification shall include a
statement indicating the design meets all the applicable standards specified in
Appendix B of 40 CFR Part 503;

Prior to any off-site transportation or on-site use or disposal of any sewage
sludge generated at a wastewater treatment facility, the chief certified operator of
the wastewater treatment facility or other responsible official who manages the
processes to significantly reduce pathogens at the wastewater treatment facility
for the permittee, shall certify that the sewage sludge underwent at least the
minimum operational requirements necessary in order to meet one of the PSRP.
The acceptable processes and the minimum operational and record keeping
requirements shall be in accordance with established U.S. Environmental
Protection Agency final guidance;

All certification records and operational records describing how the requirements
of this paragraph were met shall be kept by the generator for a minimum of three
years and be available for inspection by commission staff for review; and

If the sewage sludge is generated from a mixture of sources, resulting from a
person who prepares sewage sludge from more than one wastewater treatment
facility, the resulting derived product shall meet one of the PSRP, and shall meet
the certification, operation, and record keeping requirements of this paragraph.

Alternative 3 - Sewage sludge shall be treated in an equivalent process that has been
approved by the U.S. Environmental Protection Agency, so long as all of the
following requirements are met by the generator of the sewage sludge.

i

Prior to use or disposal, all the sewage sludge must have been generated from a



RR 417, LLC

Page 21

ii.

iii.

v.

TPDES Permit No. WQ0015713001

single location, except as provided in paragraph v. below;

Prior to any off-site transportation or on-site use or disposal of any sewage
sludge generated at a wastewater treatment facility, the chief certified operator of
the wastewater treatment facility or other responsible official who manages the
processes to significantly reduce pathogens at the wastewater treatment facility
for the permittee, shall certify that the sewage sludge underwent at least the
minimum operational requirements necessary in order to meet one of the PSRP.
The acceptable processes and the minimum operational and record keeping
requirements shall be in accordance with established U.S. Environmental
Protection Agency final guidance;

All certification records and operational records describing how the requirements
of this paragraph were met shall be kept by the generator for a minimum of three
years and be available for inspection by commission staff for review;

The Executive Director will accept from the U.S. Environmental Protection
Agency a finding of equivalency to the defined PSRP; and

If the sewage sludge is generated from a mixture of sources resulting from a
person who prepares sewage sludge from more than one wastewater treatment
facility, the resulting derived product shall meet one of the Processes to
Significantly Reduce Pathogens, and shall meet the certification, operation, and
record keeping requirements of this paragraph.

In addition to the Alternatives 1 — 3, the following site restrictions must be met if
Class B sludge is land applied:

.

il.

iii.

v.

Food crops with harvested parts that touch the sewage sludge/soil mixture and
are totally above the land surface shall not be harvested for 14 months after
application of sewage sludge.

Food crops with harvested parts below the surface of the land shall not be
harvested for 20 months after application of sewage sludge when the sewage
sludge remains on the land surface for 4 months or longer prior to incorporation
into the soil.

Food crops with harvested parts below the surface of the land shall not be
harvested for 38 months after application of sewage sludge when the sewage
sludge remains on the land surface for less than 4 months prior to incorporation
into the soil.

Food crops, feed crops, and fiber crops shall not be harvested for 30 days after
application of sewage sludge.

Animals shall not be allowed to graze on the land for 30 days after application of
sewage sludge.

Turf grown on land where sewage sludge is applied shall not be harvested for 1
year after application of the sewage sludge when the harvested turf is placed on
either land with a high potential for public exposure or a lawn.



RR 417, LLC

TPDES Permit No. WQ0015713001

vii. Public access to land with a high potential for public exposure shall be restricted
for 1 year after application of sewage sludge.

viii. Public access to land with a low potential for public exposure shall be restricted
for 30 days after application of sewage sludge.

ix. Land application of sludge shall be in accordance with the buffer zone
requirements found in 30 TAC § 312.44.

4. Vector Attraction Reduction Requirements

All bulk sewage sludge that is applied to agricultural land, forest, a public contact site, or
a reclamation site shall be treated by one of the following Alternatives 1 through 10 for
vector attraction reduction.

Alternative 1 -

Alternative 2 -

Alternative 3 -

Alternative 4 -

Alternative 5 -

Alternative 6 -

Alternative 7 -

Page 22

The mass of volatile solids in the sewage sludge shall be reduced by a
minimum of 38%.

If Alternative 1 cannot be met for an anaerobically digested sludge,
demonstration can be made by digesting a portion of the previously
digested sludge anaerobically in the laboratory in a bench-scale unit
for 40 additional days at a temperature between 30° and 37° Celsius.
Volatile solids must be reduced by less than 17% to demonstrate
compliance.

If Alternative 1 cannot be met for an aerobically digested sludge,
demonstration can be made by digesting a portion of the previously
digested sludge with percent solids of two percent or less aerobically
in the laboratory in a bench-scale unit for 30 additional days at 20°
Celsius. Volatile solids must be reduced by less than 15% to
demonstrate compliance.

The specific oxygen uptake rate (SOUR) for sewage sludge treated in
an aerobic process shall be equal to or less than 1.5 milligrams of
oxygen per hour per gram of total solids (dry weight basis) at a
temperature of 20° Celsius.

Sewage sludge shall be treated in an aerobic process for 14 days or
longer. During that time, the temperature of the sewage sludge shall
be higher than 40° Celsius and the average temperature of the sewage
sludge shall be higher than 45° Celsius.

The pH of sewage sludge shall be raised to 12 or higher by alkali
addition and, without the addition of more alkali shall remain at 12 or
higher for two hours and then remain at a pH of 11.5 or higher for an
additional 22 hours at the time the sewage sludge is prepared for sale
or given away in a bag or other container.

The percent solids of sewage sludge that does not contain unstabilized
solids generated in a primary wastewater treatment process shall be
equal to or greater than 75% based on the moisture content and total
solids prior to mixing with other materials. Unstabilized solids are



RR 417, LLC

Alternative 8 -

Alternative g -

Alternative 10-

TPDES Permit No. WQ0015713001

defined as organic materials in sewage sludge that have not been
treated in either an aerobic or anaerobic treatment process.

The percent solids of sewage sludge that contains unstabilized solids
generated in a primary wastewater treatment process shall be equal to
or greater than 90% based on the moisture content and total solids
prior to mixing with other materials at the time the sludge is used.
Unstabilized solids are defined as organic materials in sewage sludge
that have not been treated in either an aerobic or anaerobic treatment
process.

L.

ii.

1il.

ii.

Sewage sludge shall be injected below the surface of the land.

No significant amount of the sewage sludge shall be present on
the land surface within one hour after the sewage sludge is
injected.

When sewage sludge that is injected below the surface of the land
is Class A or Class AB with respect to pathogens, the sewage
sludge shall be injected below the land surface within eight hours
after being discharged from the pathogen treatment process.

Sewage sludge applied to the land surface or placed on a surface
disposal site shall be incorporated into the soil within six hours
after application to or placement on the land.

When sewage sludge that is incorporated into the soil is Class A
or Class AB with respect to pathogens, the sewage sludge shall be
applied to or placed on the land within eight hours after being
discharged from the pathogen treatment process.

C. Monitoring Requirements

Toxicity Characteristic Leaching Procedure - once during the term of this permit
(TCLP) Test
PCBs - once during the term of this permit

All metal constituents and fecal coliform or Salmonella sp. bacteria shall be monitored at the
appropriate frequency shown below, pursuant to 30 TAC § 312.46(a)(1):

Amount of sewage sludge (*)

metric tons per 365-day period Monitoring Frequency
0 tolessthan 290 Once/Year

290 tolessthan 1,500 Once/Quarter

1,500 to less than 15,000 Once/Two Months
15,000 or greater Once/Month

(*) The amount of bulk sewage sludge applied to the land (dry wt. basis).

Page 23



RR 417, LLC TPDES Permit No. WQ0015713001

Representative samples of sewage sludge shall be collected and analyzed in accordance with
the methods referenced in 30 TAC § 312.7

Identify each of the analytic methods used by the facility to analyze enteric viruses, fecal
coliforms, helminth ova, Salmonella sp., and other regulated parameters.

Identify in the following categories (as applicable) the sewage sludge treatment process or
processes at the facility: preliminary operations (e.g., sludge grinding and degritting),
thickening (concentration), stabilization, anaerobic digestion, aerobic digestion, composting,
conditioning, disinfection (e.g., beta ray irradiation, gamma ray irradiation, pasteurization),
dewatering (e.g., centrifugation, sludge drying beds, sludge lagoons), heat drying, thermal
reduction, and methane or biogas capture and recovery.

Identify the nature of material generated by the facility (such as a biosolid for beneficial use

or land-farming, or sewage sludge for disposal at a monofill) and whether the material is
ultimately conveyed off-site in bulk or in bags.

Page 24



RR 417, LLC TPDES Permit No. WQ0015713001

SECTION II. REQUIREMENTS SPECIFIC TO BULK SEWAGE SLUDGE FOR
APPLICATION TO THE LAND MEETING CLASS A, CLASSABor B
PATHOGEN REDUCTION AND THE CUMULATIVE LOADING
RATES IN TABLE 2, OR CLASS B PATHOGEN REDUCTION AND
THE POLLUTANT CONCENTRATIONS IN TABLE 3

For those permittees meeting Class A, Class AB or B pathogen reduction requirements and that
meet the cumulative loading rates in Table 2 below, or the Class B pathogen reduction
requirements and contain concentrations of pollutants below listed in Table 3, the following
conditions apply:

A. Pollutant Limits

Table 2
Cumulative Pollutant Loading
Rate

Pollutant (pounds per acre)*
Arsenic 36
Cadmium 35
Chromium 2677
Copper 1339
Lead 268
Mercury 15
Molybdenum Report Only
Nickel 375
Selenium 89
Zinc 2500

Table 3

Monthly Average
Concentration

Pollutant (milligrams per kilogram)*
Arsenic 41
Cadmium 39
Chromium 1200
Copper 1500
Lead 300
Mercury 17
Molybdenum Report Only
Nickel 420
Selenium 36
Zinc 2800

*Dry weight basis

B. Pathogen Control
All bulk sewage sludge that is applied to agricultural land, forest, a public contact site, a

reclamation site, shall be treated by either Class A, Class AB or Class B pathogen reduction
requirements as defined above in Section 1.B.3.

Page 25



RR 417, LLC TPDES Permit No. WQ0015713001

C. Management Practices

1.

Bulk sewage sludge shall not be applied to agricultural land, forest, a public contact site,
or a reclamation site that is flooded, frozen, or snow-covered so that the bulk sewage
sludge enters a wetland or other waters in the State.

Bulk sewage sludge not meeting Class A requirements shall be land applied in a manner
which complies with Applicability in accordance with 30 TAC §312.41 and the
Management Requirements in accordance with 30 TAC § 312.44.

Bulk sewage sludge shall be applied at or below the agronomic rate of the cover crop.

An information sheet shall be provided to the person who receives bulk sewage sludge
sold or given away. The information sheet shall contain the following information:

a. The name and address of the person who prepared the sewage sludge that is sold or
given away in a bag or other container for application to the land.

b. A statement that application of the sewage sludge to the land is prohibited except in
accordance with the instruction on the label or information sheet.

c. The annual whole sludge application rate for the sewage sludge application rate for
the sewage sludge that does not cause any of the cumulative pollutant loading rates
in Table 2 above to be exceeded, unless the pollutant concentrations in Table 3 found
in Section IT above are met.

D. Notification Requirements

1.

If bulk sewage sludge is applied to land in a State other than Texas, written notice shall
be provided prior to the initial land application to the permitting authority for the State
in which the bulk sewage sludge is proposed to be applied. The notice shall include:

a. The location, by street address, and specific latitude and longitude, of each land
application site.

b. The approximate time period bulk sewage sludge will be applied to the site.

c. The name, address, telephone number, and National Pollutant Discharge
Elimination System permit number (if appropriate) for the person who will apply the
bulk sewage sludge.

The permittee shall give 180 days prior notice to the Executive Director in care of the
Wastewater Permitting Section (MC 148) of the Water Quality Division of any change
planned in the sewage sludge disposal practice.

E. Record keeping Requirements

The sludge documents will be retained at the facility site and/or shall be readily available for
review by a TCEQ representative. The person who prepares bulk sewage sludge or a sewage
sludge material shall develop the following information and shall retain the information at

Page 26



RR 417, LLC TPDES Permit No. WQ0015713001

the facility site and/or shall be readily available for review by a TCEQ representative for a
period of five years. If the permittee supplies the sludge to another person who land applies
the sludge, the permittee shall notify the land applier of the requirements for record keeping
found in 30 TAC § 312.47 for persons who land apply.

1.

The concentration (mg/kg) in the sludge of each pollutant listed in Table 3 above and the
applicable pollutant concentration criteria (mg/kg), or the applicable cumulative
pollutant loading rate and the applicable cumulative pollutant loading rate limit (Ibs/ac)
listed in Table 2 above.

A description of how the pathogen reduction requirements are met (including site
restrictions for Class AB and Class B sludge, if applicable).

A description of how the vector attraction reduction requirements are met.

A description of how the management practices listed above in Section II.C are being
met.

The following certification statement:

“I certify, under penalty of law, that the applicable pathogen requirements in 30 TAC §
312.82(a) or (b) and the vector attraction reduction requirements in 30 TAC § 312.83(b)
have been met for each site on which bulk sewage sludge is applied. This determination
has been made under my direction and supervision in accordance with the system
designed to ensure that qualified personnel properly gather and evaluate the information
used to determine that the management practices have been met. I am aware that there
are significant penalties for false certification including fine and imprisonment.”

The recommended agronomic loading rate from the references listed in Section II.C.3.
above, as well as the actual agronomic loading rate shall be retained. The person who
applies bulk sewage sludge or a sewage sludge material shall develop the following
information and shall retain the information at the facility site and/or shall be readily
available for review by a TCEQ representative indefinitely. If the permittee supplies the
sludge to another person who land applies the sludge, the permittee shall notify the land
applier of the requirements for record keeping found in 30 TAC § 312.47 for persons who
land apply:

a. A certification statement that all applicable requirements (specifically listed) have
been met, and that the permittee understands that there are significant penalties for
false certification including fine and imprisonment. See 30 TAC § 312.47(a)(4)(A)(ii)
or 30 TAC § 312.47(a)(5)(A)(ii), as applicable, and to the permittee’s specific sludge
treatment activities.

b. The location, by street address, and specific latitude and longitude, of each site on
which sludge is applied.

c. The number of acres in each site on which bulk sludge is applied.

d. The date and time sludge is applied to each site.

Page 27



RR 417, LLC TPDES Permit No. WQ0015713001

e. The cumulative amount of each pollutant in pounds/acre listed in Table 2 applied to
each site.

f. The total amount of sludge applied to each site in dry tons.

The above records shall be maintained on-site on a monthly basis and shall be made
available to the Texas Commission on Environmental Quality upon request.

F. Reporting Requirements

The permittee shall report annually to the TCEQ Regional Office (MC Region 13) and
Compliance Monitoring Team (MC 224) of the Enforcement Division, by September 30t of
each year the following information. Effective September 1, 2020, the permittee must submit
this annual report using the online electronic reporting system available through the TCEQ
website unless the permittee requests and obtains an electronic reporting waiver.

1.

10.

11.

12.

13.

Identify in the following categories (as applicable) the sewage sludge treatment process
or processes at the facility: preliminary operations (e.g., sludge grinding and degritting),
thickening (concentration), stabilization, anaerobic digestion, aerobic digestion,
composting, conditioning, disinfection (e.g., beta ray irradiation, gamma ray irradiation,
pasteurization), dewatering (e.g., centrifugation, sludge drying beds, sludge lagoons),
heat drying, thermal reduction, and methane or biogas capture and recovery.

Identify the nature of material generated by the facility (such as a biosolid for beneficial
use or land-farming, or sewage sludge for disposal at a monofill) and whether the
material is ultimately conveyed off-site in bulk or in bags.

Results of tests performed for pollutants found in either Table 2 or 3 as appropriate for
the permittee’s land application practices.

The frequency of monitoring listed in Section I.C. that applies to the permittee.

Toxicity Characteristic Leaching Procedure (TCLP) results.

PCB concentration in sludge in mg/kg.

Identity of hauler(s) and TCEQ transporter number.

Date(s) of transport.

Texas Commission on Environmental Quality registration number, if applicable.
Amount of sludge disposal dry weight (Ibs/acre) at each disposal site.

The concentration (mg/kg) in the sludge of each pollutant listed in Table 1 (defined as a
monthly average) as well as the applicable pollutant concentration criteria (mg/kg) listed
in Table 3 above, or the applicable pollutant loading rate limit (Ibs/acre) listed in Table 2
above if it exceeds 90% of the limit.

Level of pathogen reduction achieved (Class A, Class AB or Class B).

Alternative used as listed in Section 1.B.3.(a. or b.). Alternatives describe how the

pathogen reduction requirements are met. If Class B sludge, include information on how
site restrictions were met.

Page 28



RR 417, LLC TPDES Permit No. WQ0015713001

14.

15.
16.

17.

18.

Identify each of the analytic methods used by the facility to analyze enteric viruses, fecal
coliforms, helminth ova, Salmonella sp., and other regulated parameters.

Vector attraction reduction alternative used as listed in Section I.B.4.

Amount of sludge transported in dry tons/year.

The certification statement listed in either 30 TAC § 312.47(a)(4)(A)(ii) or 30 TAC §
312.47(a)(5)(A)(ii) as applicable to the permittee’s sludge treatment activities, shall be
attached to the annual reporting form.

When the amount of any pollutant applied to the land exceeds 90% of the cumulative
pollutant loading rate for that pollutant, as described in Table 2, the permittee shall
report the following information as an attachment to the annual reporting form.

a. The location, by street address, and specific latitude and longitude.

b. The number of acres in each site on which bulk sewage sludge is applied.

c. The date and time bulk sewage sludge is applied to each site.

d. The cumulative amount of each pollutant (i.e., pounds/acre) listed in Table 2 in the
bulk sewage sludge applied to each site.

e. The amount of sewage sludge (i.e., dry tons) applied to each site.

The above records shall be maintained on a monthly basis and shall be made available to
the Texas Commission on Environmental Quality upon request.

Page 29



RR 417, LLC TPDES Permit No. WQ0015713001

SECTION III. REQUIREMENTS APPLYING TO ALL SEWAGE SLUDGE

A.

DISPOSED IN A MUNICIPAL SOLID WASTE LANDFILL

The permittee shall handle and dispose of sewage sludge in accordance with 30 TAC § 330
and all other applicable state and federal regulations to protect public health and the
environment from any reasonably anticipated adverse effects due to any toxic pollutants that
may be present. The permittee shall ensure that the sewage sludge meets the requirements
in 30 TAC § 330 concerning the quality of the sludge disposed in a municipal solid waste
landfill.

If the permittee generates sewage sludge and supplies that sewage sludge to the owner or
operator of a municipal solid waste landfill (MSWLF) for disposal, the permittee shall
provide to the owner or operator of the MSWLF appropriate information needed to be in
compliance with the provisions of this permit.

The permittee shall give 180 days prior notice to the Executive Director in care of the
Wastewater Permitting Section (MC 148) of the Water Quality Division of any change
planned in the sewage sludge disposal practice.

Sewage sludge shall be tested once during the term of this permit in accordance with the
method specified in both 40 CFR Part 261, Appendix I and 40 CFR Part 268, Appendix I
(Toxicity Characteristic Leaching Procedure) or other method, which receives the prior
approval of the TCEQ for contaminants listed in Table 1 of 40 CFR § 261.24. Sewage sludge
failing this test shall be managed according to RCRA standards for generators of hazardous
waste, and the waste’s disposition must be in accordance with all applicable requirements
for hazardous waste processing, storage, or disposal.

Following failure of any TCLP test, the management or disposal of sewage sludge at a facility
other than an authorized hazardous waste processing, storage, or disposal facility shall be
prohibited until such time as the permittee can demonstrate the sewage sludge no longer
exhibits the hazardous waste toxicity characteristics (as demonstrated by the results of the
TCLP tests). A written report shall be provided to both the TCEQ Registration and Reporting
Section (MC 129) of the Permitting and Registration Support Division and the Regional
Director (MC Region 13) of the appropriate TCEQ field office within 7 days after failing the
TCLP Test.

The report shall contain test results, certification that unauthorized waste management has
stopped and a summary of alternative disposal plans that comply with RCRA standards for
the management of hazardous waste. The report shall be addressed to: Director, Permitting
and Registration Support Division (MC 129), Texas Commission on Environmental Quality,
P. O. Box 13087, Austin, Texas 78711-3087. In addition, the permittee shall prepare an
annual report on the results of all sludge toxicity testing. This annual report shall be
submitted to the TCEQ Regional Office (MC Region 13) and the Compliance Monitoring
Team (MC 224) of the Enforcement Division by September 30 of each year.

Sewage sludge shall be tested as needed, in accordance with the requirements of 30 TAC
Chapter 330.

Record keeping Requirements

The permittee shall develop the following information and shall retain the information for
five years.

Page 30



RR 417, LLC TPDES Permit No. WQ0015713001

1. The description (including procedures followed and the results) of all liquid Paint Filter
Tests performed.

2. The description (including procedures followed and results) of all TCLP tests performed.

The above records shall be maintained on-site on a monthly basis and shall be made
available to the Texas Commission on Environmental Quality upon request.

G. Reporting Requirements

The permittee shall report annually to the TCEQ Regional Office (MC Region 13) and

Compliance Monitoring Team (MC 224) of the Enforcement Division by September 30t of

each year the following information. Effective September 1, 2020, the permittee must submit

this annual report using the online electronic reporting system available through the TCEQ
website unless the permittee requests and obtains an electronic reporting waiver.

1. Identify in the following categories (as applicable) the sewage sludge treatment process
or processes at the facility: preliminary operations (e.g., sludge grinding and degritting),
thickening (concentration), stabilization, anaerobic digestion, aerobic digestion,
composting, conditioning, disinfection (e.g., beta ray irradiation, gamma ray irradiation,
pasteurization), dewatering (e.g., centrifugation, sludge drying beds, sludge lagoons),
heat drying, thermal reduction, and methane or biogas capture and recovery.

2. Toxicity Characteristic Leaching Procedure (TCLP) results.

3. Annual sludge production in dry tons/year.

4. Amount of sludge disposed in a municipal solid waste landfill in dry tons/year.

5. Amount of sludge transported interstate in dry tons/year.

6. A certification that the sewage sludge meets the requirements of 30 TAC § 330
concerning the quality of the sludge disposed in a municipal solid waste landfill.

7. Identity of hauler(s) and transporter registration number.
8. Owner of disposal site(s).

9. Location of disposal site(s).

10. Date(s) of disposal.

The above records shall be maintained on-site on a monthly basis and shall be made available to
the Texas Commission on Environmental Quality upon request.

Page 31



RR 417, LLC TPDES Permit No. WQ0015713001

SECTION IV. REQUIREMENTS APPLYING TO SLUDGE TRANSPORTED TO
ANOTHER FACILITY FOR FURTHER PROCESSING

These provisions apply to sludge that is transported to another wastewater treatment facility or
facility that further processes sludge. These provisions are intended to allow transport of sludge
to facilities that have been authorized to accept sludge. These provisions do not limit the ability
of the receiving facility to determine whether to accept the sludge, nor do they limit the ability of
the receiving facility to request additional testing or documentation.

A. General Requirements
1. The permittee shall handle and dispose of sewage sludge in accordance with 30 TAC
Chapter 312 and all other applicable state and federal regulations in a manner that
protects public health and the environment from any reasonably anticipated adverse
effects due to any toxic pollutants that may be present in the sludge.

2. Sludge may only be transported using a registered transporter or using an approved
pipeline.

B. Record Keeping Requirements

1. For sludge transported by an approved pipeline, the permittee must maintain records of

the following:

a. the amount of sludge transported;

b. the date of transport;

c. the name and TCEQ permit number of the receiving facility or facilities;

d. the location of the receiving facility or facilities;

e. the name and TCEQ permit number of the facility that generated the waste; and
f. copy of the written agreement between the permittee and the receiving facility to

accept sludge.

2. For sludge transported by a registered transporter, the permittee must maintain records
of the completed trip tickets in accordance with 30 TAC § 312.145(a)(1)-(7) and amount
of sludge transported.

3. The above records shall be maintained on-site on a monthly basis and shall be made

available to the TCEQ upon request. These records shall be retained for at least five
years.

Page 32



RR 417, LLC TPDES Permit No. WQ0015713001

C. Reporting Requirements

The permittee shall report the following information annually to the TCEQ Regional Office
(MC Region 13) and Compliance Monitoring Team (MC 224) of the Enforcement Division,
by September 30t of each year. Effective September 1, 2020, the permittee must submit this
annual report using the online electronic reporting system available through the TCEQ
website unless the permittee requests and obtains an electronic reporting waiver.

1.

Identify in the following categories (as applicable) the sewage sludge treatment process
or processes at the facility: preliminary operations (e.g., sludge grinding and degritting),
thickening (concentration), stabilization, anaerobic digestion, aerobic digestion,
composting, conditioning, disinfection (e.g., beta ray irradiation, gamma ray irradiation,
pasteurization), dewatering (e.g., centrifugation, sludge drying beds, sludge lagoons),
heat drying, thermal reduction, and methane or biogas capture and recovery.

2. the annual sludge production;

3. the amount of sludge transported;

4. the owner of each receiving facility;

5. thelocation of each receiving facility; and

6. the date(s) of disposal at each receiving facility.
TCEQ Revision 01/2016

Page 33



RR 417, LLC TPDES Permit No. WQ0015713001

OTHER REQUIREMENTS

1.

Reporting requirements according to 30 TAC §§ 319.1-319.11 and any additional effluent reporting
requirements contained in this permit are suspended from the effective date of the permit until plant
startup or discharge from the facility described by this permit, whichever occurs first. The permittee
shall provide written notice to the TCEQ Regional Office (MC Region 13) and the Applications Review
and Processing Team (MC 148) of the Water Quality Division at least forty-five days prior to plant
startup or anticipated discharge, whichever occurs first and prior to completion of each additional
phase on Notification of Completion Form 20007.

Prior to construction of the Interim and Final phase treatment facilities, the permittee shall submit to
the TCEQ Wastewater Permitting Section (MC 148) a summary transmittal letter in accordance with
the requirements in 30 TAC § 217.6(d). If requested by the Wastewater Permitting Section, the
permittee shall submit plans and specifications and a final engineering design report which comply
with 30 TAC Chapter 217, Design Criteria for Domestic Wastewater Systems. The permittee shall
clearly show how the treatment system will meet the permitted effluent limitations required on Pages
2 and 2a of this permit. A copy of the summary transmittal letter shall be available at the plant site for
inspection by authorized representatives of the TCEQ.

The permittee shall employ or contract with one or more licensed wastewater treatment facility
operators or wastewater system operations companies holding a valid license or registration
according to the requirements of 30 TAC Chapter 30, Occupational Licenses and Registrations, and
in particular 30 TAC Chapter 30, Subchapter J, Wastewater Operators and Operations Companies.

This Category C facility must be operated by a chief operator or an operator holding a Category C
license or higher. The facility must be operated a minimum of five days per week by the licensed chief
operator or an operator holding the required level of license or higher. The licensed chief operator or
operator holding the required level of license or higher must be available by telephone or pager seven
days per week. Where shift operation of the wastewater treatment facility is necessary, each shift that
does not have the on-site supervision of the licensed chief operator must be supervised by an operator
in charge who is licensed not less than one level below the category for the facility.

The facility is not located in the Coastal Management Program boundary.

The permittee shall comply with the requirements of 30 TAC § 309.13(a) through (d). In addition, by
ownership of the required buffer zone area, the permittee shall comply with the requirements of 30
TAC § 309.13(e).

The permittee shall provide facilities for the protection of its wastewater treatment facility from a
100-year flood.

In accordance with 30 TAC § 319.9, a permittee that has at least twelve months of uninterrupted
compliance with its bacteria limit may notify the commission in writing of its compliance and request
a less frequent measurement schedule. To request a less frequent schedule, the permittee shall
submit a written request to the TCEQ Wastewater Permitting Section (MC 148) for each phase that
includes a different monitoring frequency. The request must contain all of the reported bacteria
values (Daily Avg. and Daily Max/Single Grab) for the twelve consecutive months immediately prior
to the request. If the Executive Director finds that a less frequent measurement schedule is protective
of human health and the environment, the permittee may be given a less frequent measurement
schedule. For this permit, 1/quarter may be reduced to 1/6 months in the Interim and Final phases. A
violation of any bacteria limit by a facility that has been granted a less frequent
measurement schedule will require the permittee to return to the standard frequency
schedule and submit written notice to the TCEQ Wastewater Permitting Section (MC

Page 34



RR 417, LLC TPDES Permit No. WQ0015713001

148). The permittee may not apply for another reduction in measurement frequency for at least 24
months from the date of the last violation. The Executive Director may establish a more frequent
measurement schedule if necessary to protect human health or the environment.

8. The permittee shall obtain a Chapter 210 Reuse authorization prior to initiating operation of the
wastewater treatment facility. The permittee shall reuse 100% of the treated effluent generated on a
monthly basis pursuant to the Chapter 210 Reuse authorization and shall maintain minimum storage
capacity sufficient to store 16,750 gallons of effluent during the interim phase and sufficient to store
32,830 gallons of effluent during the final phase. The permittee will pump-and-haul effluent
generated if that storage becomes full. The permittee shall maintain monthly records of the dates of
irrigation, the daily volume of irrigated effluent, the total monthly volume of wastewater generated,
the total monthly volume of wastewater reused under Chapter 210, and the calculated percentage of
effluent reused.

These records shall be maintained on site for a period of three years and be available for inspection by
authorized representatives of the Commission.

Page 35



Candice Calhoun

From: Daniel Ryan <dryan@lja.com>

Sent: Tuesday, September 16, 2025 11:01 AM

To: Candice Calhoun

Cc: Lauren Crone

Subject: Re: Application to Renew Permit No. WQ0015713001 (RR 417, LLC) - Notice of
Deficiency

Ok, we will update the USGS map to reflect the original permit discharge point and path.

Daniel Ryan, P.E.
LJA Engineering, Inc.
Cell: 512-633-8122

From: Candice Calhoun <Candice.Calhoun@tceq.texas.gov>

Sent: Tuesday, September 16, 2025 10:59 AM

To: Daniel Ryan <dryan@lja.com>

Cc: Lauren Crone <Icrone@lja.com>

Subject: RE: Application to Renew Permit No. WQ0015713001 (RR 417, LLC) - Notice of Deficiency

[EXTERNAL EMAIL]
Dan,

Thank you for providing this information. So, with this, I spoke with my supervisor, and we
determined that the permit is stating that discharge is authorized for a daily average flow of
49,000 gallons per day, whether y’all are allowed to or are not doing it, etc., it is still authorized.
Even though y’all are authorized for reuse. The USGS map will still need to include the point of
discharge and highlighted discharge route, as that is what the permit states is authorized.

Regards,

Candice Courville

License & Permit Specialist

ARP Team | Water Quality Division
Texas Commission on Environmental
Quality

512-239-4312
candice.calhoun@tceq.texas.gov

How is our customer service? Fill out our online customer satisfaction survey at
www.tceq.texas.gov/customersurvey

From: Daniel Ryan <dryan@Ilja.com>
Sent: Tuesday, September 16, 2025 10:31 AM



To: Candice Calhoun <Candice.Calhoun@tceq.texas.gov>

Cc: Lauren C
Subject: Re:

rone <lcrone@lja.com>
Application to Renew Permit No. WQ0015713001 (RR 417, LLC) - Notice of Deficiency

Hello Candice, please see below clipped from the permit's effluent limitations (sub-note 2):

INTERIM EFFLUENT LIMITATIONS AND MONITORING REQUIREMED

1.

In addition

During the period beginning upon the date of issuance and lasting thrc
day (MGD) facility, the permittee is authorized to discharge subject to-

The daily average flow of effluent shall not exceed 0.025 MGD, nor sha
peak) exceed 69 gallons per minute (gpm).

Effluent Characteristic Discharge Limitat
Daily Avg 7-day Avg  Dail
mg/1 (Ibs/day) mg/1 mg
Flow, MGD Report N/A Re
Carbonaceous Biochemical 10 (2.1) 15 25
Oxygen Demand (5-day)
Total Suspended Solids 15 (3.1) 25 40
Ammonia Nitrogen 3 (0.62) 6 10
Total Phosphorus!2 0.5 (0.10) | o
E. coli, CFU or MPN/100ml 126 N/A N/

10Only when discharging.
2See Other Requirement No. 8 on page 35.

, the special conditions on page 35 state that 100% of the treated effluent must be used on

site. | know this is unusual for a TPDES authorization but in effect the permit does not allow for

discharge.



8. The permittee shall obtain a Chapter 210 Reuse a
wastewater treatment facility. The permittee shal
monthly basis pursuant to the Chapter 210 Reuse
capacity sufficient to store 16,750 gallons of efflu
32,830 gallons of effluent during the final phase.
generated if that storage becomes full. The permi
irrigation, the daily volume of irrigated effluent, t
the total monthly volume of wastewater reused u
effluent reused.

These records shall be maintained on site for a pe
authorized representatives of the Commission.

Daniel Ryan, P.E.
LJA Engineering, Inc.
Cell: 512-633-8122

From: Candice Calhoun <Candice.Calhoun@tceg.texas.gov>

Sent: Tuesday, September 16, 2025 9:55 AM

To: Daniel Ryan <dryan@|ja.com>

Cc: Lauren Crone <Icrone@lja.com>

Subject: RE: Application to Renew Permit No. WQ0015713001 (RR 417, LLC) - Notice of Deficiency

[EXTERNAL EMAIL]
Good morning, Dan,

[ just tried to call you back and had left you a voicemail but wanted to follow up via email as
well.

[ did listen to your voicemail and understand that you had stated a special provision was added
after the fact prohibiting discharge. However, [ was not able to locate in the permit or in an
amendment showing that to be the case. If you have any documentation that was sent over to
you from TCEQ stating that, could you please provide me with that information. I do plan to
double check with the technical team on this as well, I just wanted to check with you first to
see if you had any documentation that [ can show to the technical team when I do reach out.

3



If you have any questions, please feel free to respond to my email or give me a call back.

Regards,

Candice Courville

License & Permit Specialist

ARP Team | Water Quality Division
Texas Commission on Environmental
Quality

512-239-4312
candice.calhoun@tceq.texas.gov

How is our customer service? Fill out our online customer satisfaction survey at
www.tceqg.texas.gov/customersurvey

From: Candice Calhoun
Sent: Tuesday, September 16, 2025 9:00 AM

To: Lauren Crone <Icrone@lja.com>

Cc: 'dryan@lja.com' <dryan@Ija.com>
Subject: Application to Renew Permit No. WQ0015713001 (RR 417, LLC) - Notice of Deficiency
Importance: High

Good morning, Ms. Crone,

The attached Notice of Deficiency (NOD) letter dated September 16, 2025, requests additional
information needed to declare the application administratively complete. Please send
complete response no later than September 30, 2025.

If you have any questions, please let me know.

Regards,

Candice Courville

License & Permit Specialist

ARP Team | Water Quality Division
Texas Commission on Environmental
Quality

512-239-4312
candice.calhoun@tceq.texas.gov

How is our customer service? Fill out our online customer satisfaction survey at
www.tceqg.texas.gov/customersurvey



[EXTERNAL EMAIL] Exercise caution. Do not open attachments or click links from unknown senders or unexpected email

[EXTERNAL EMAIL] Exercise caution. Do not open attachments or click links from unknown senders or unexpected email



Candice Calhoun

From: Lauren Crone <lIcrone®@lja.com>

Sent: Friday, September 19, 2025 8:43 AM

To: Candice Calhoun

Cc: Daniel Ryan

Subject: RE: Application to Renew Permit No. WQ0015713001 (RR 417, LLC) - Notice of
Deficiency

Attachments: wq0015713001-nod Response Sept 2025.pdf; Municipal Discharge Renewal Spanish

NORI (002).docx

Candice,
Please see the attached NOD response. Let me know if you need any additional information to complete your review.
Thank you,

Lauren Crone, P.E. | Senior Director

CENTRAL TEXAS LAND DEVELOPMENT
0:512.439.4700 | C:512.971.7693

7500 Rialto Blvd. Building Il, Suite 100 Austin, TX 78735
EMPLOYEE-OWNED. CLIENT FOCUSED.

www.lja.com

DODO

l JA A Top Workplaces USA | 2024 A

From: Candice Calhoun <Candice.Calhoun@tceq.texas.gov>

Sent: Tuesday, September 16, 2025 9:00 AM

To: Lauren Crone <Icrone@lja.com>

Cc: Daniel Ryan <dryan@lja.com>

Subject: Application to Renew Permit No. WQ0015713001 (RR 417, LLC) - Notice of Deficiency
Importance: High

[EXTERNAL EMAIL]
Good morning, Ms. Crone,
The attached Notice of Deficiency (NOD) letter dated September 16, 2025, requests additional

information needed to declare the application administratively complete. Please send
complete response no later than September 30, 2025.

If you have any questions, please let me know.
1



Regards,

Candice Courville

License & Permit Specialist

ARP Team | Water Quality Division
Texas Commission on Environmental
Quality

512-239-4312
candice.calhoun@tceq.texas.gov

How is our customer service? Fill out our online customer satisfaction survey at
www.tceg.texas.gov/customersurvey

[EXTERNAL EMAIL] Exercise caution. Do not open attachments or click links from unknown senders or unexpected email



12.439.4700

[BPELS F-1386

7500 Rialto Boulevard, Building Il, Suite

September 18, 2025

Candice Courville

Applications Review and Processing Team (MC148)
Water Quality Division

Texas Commission of Environmental Quality

(512) 239-4312
candice.calhoun@tceq.texas.gov

Re:

Application to for Proposed Permit No.: WQ0015713001 (EPA I.D. No. TX0138673)
Applicant Name: RR 417, LLC (CN605554203)

Site Name: RR 417 WWTF (RN110465093))

Type of Application: New

LJA Project No. A7195

Dear Candice:

Please find the responses related to the Notice of Deficiency letter, dated September 16" 2025,
for the RR 417 WWTF below.

1. Application Fee on page 1 of the administrative report: We were unable to confirm
payment of the application processing fee. The filing fee for your application is $315.00.
Please submit payment to: TCEQ, REVENUE SECTION (MC 214), P.O. BOX 13088,
AUSTIN, TEXAS 78711-3088. Also, provide a copy of the check along with the response
to this letter.

Response: Payment has been submitted and a copy of the check has been attached to
this response.

2. USGS Topographic Map: The USGS map provides is missing the point of discharge and the
highlighted discharge route. Please provide a revised USGS map to include this information.

Response: The updated USGS Map is shown with a discharge point and highlighted
discharge route.

3. Plain Language Summary (PLS): The location of the facility listed does not match the
physical address listed in the permit. Also, there are some discrepancies within the discharge
flow information listed. Please provide a revised PLS, in English and Spanish language, to
correct this information.

Response: A revised PLS in English and Spanish has been attached to this response.
4. The following is a portion of the NORI which contains information relevant to your application.

Please read it carefully and indicate if it contains any errors or omissions. The complete notice
will be sent to you once the application is declared administratively complete.

APPLICATION. RR 417, LLC, 8839 Farm-to-Market Road 470, Bandera, Texas 78003, has
applied to the Texas Commission on Environmental Quality (TCEQ) to renew Texas Pollutant



512.439.4700
TBPELS F-1386

[BPELS 10110501

TCAN Dialtn BA vard Bl iae Ciiite 100 Avctin Teyac 7973
7500 Rialto Boulevard, Building Il, Suite 100, Austin, Texas 7873

Discharge Elimination System (TPDES) Permit No. WQ0015713001 (EPA 1.D. No. TX0138673)
to authorize the discharge of treated wastewater at a volume not to exceed a daily average

flow of 49,000 gallons per day. The domestic wastewater treatment facility is located at 8839
Farm-to-Market Road 470, in Bandera County, Texas 78003. The discharge route is from the
plant site to Commissioners Creek; thence to Hondo Creek. TCEQ received this application on
September 11, 2025. The permit application will be available for viewing and copying at
Bandera Kronkosky Public Library, Public Viewing Desk, 515 Main Street, Bandera, in Bandera
County, Texas prior to the date this notice is published in the newspaper. The application,
including any updates, and associated notices are available electronically at the following
webpage: https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications.
This link to an electronic map of the site or facility's general location is provided

as a public courtesy and not part of the application or notice. For the exact location, refer to

the application.
https://gisweb.tceq.texas.gov/LocationMapper/?marker=-99.231944,29.666944&level=18

Further information may also be obtained from RR 417, LLC at the address stated above or by
calling Ms. Lauren Crone, P.E., LJA Engineering, at 512-439-4700.
Response: No errors or omissions were found in the notice above.
5. The application indicates that public notices in Spanish are required. After confirming the
portion of the NORI above does not contain any errors or omissions, please use the attached
template to translate the NORI into Spanish. Only the first and last paragraphs are unique to

this application and require translation. Please provide the translated Spanish NORI in a
Microsoft Word document.

Response: Please see the attached Spanish NORI in Microsoft Word format.
Should you have any questions or need any additional information, please do not hesitate to call.

Sincerely,

Lauren Crone, P.E.



Bmp*L1edGZ 62 8SdENIIAS SOSMSHAIUXTI\GZ0Z [emausy STAd L\EMBUSY HWIB\GEL L V\:M

:f%j USGS U.S:. DEPARTMENT OF THE INTERIOR . Tha Natiohit Mag TARPLEY PASS. QUADRANGLE
B UVUVUY U.S. GEOLOGICAL SURVEY ljS A TEXAS
‘ US Topo

| 7.5-MINUTE [SERIES

&
o |

ience for a changing world

992500’ o
‘ — -99.1250
29:7500" A7 paomE

85 86 87 29,7500

=g
i~

78 ) 79 8¢ 81 82

3264 p0ompg S : ! : I 2z ) : - o= ", 3 = . ! !9]
gy 5 . i e IR i % [ = | : ([
i e 2 L | = : = = g
= ) s = 2 ! ‘ ! s s | ! ‘ - H -, = ) i
| \ 1 = . o T A )
. i L | — P o : o - - "
=] - ! : ~ T | | o
| : A § | ; e g : T i | o i
- : o = =4 | = e g o
I T, | - | i & I = A i ‘ =
B : A il = e Fd | | L | o o : : &)
; I =) ; ] fom % I'& e R b
o — 500 1 ! o oL 1 P
—_— = o e ! i l! | - “,}' [ Wl N
I ) 1 | 1 | / H | r ‘ : = [
ok | : : q 2
7 = o i B . i 5 E = “Ta
B - ol 14T 3 =
& s O - ! i | o ’ _5N = | AN T, i — |
90 | ;-'i- £ T e . e — — A 1 =
b | = - il e ot _ gitdnoe =i I . 1 - —
e 2 r . - -
| ey 7 ¢ [ i i - Temai] ol S A = | I B 3
100 =i/ | T o : oo 7 ! 5 = SB e ‘ &
\. ol _ | B S 00 T i .
|‘ i L i l Il H | M ! )
_— i
A 1 | Tl I -
A | iNgim & | > = |

1 =] —_r 1 I 3 =
N y L . | o - ] - = N ‘ L I
- ! | (e TS ; 2 ==
£ ) / - i ; .
: el I ‘ Lol . . S | i L i \
| 2 | = ! P = | 1 1 = = 3 =

o s g iy Stk w £ . L - | i o | i = oF T L S
B9 AT P S Wik SN T = A0 : ‘ w} Al e g 89
; \

AT A WIRANS TREEK'RS: N\ 1| =

ez i ] — B - T <L, | ; ‘ - -
1 = 1 e I N i Sy i ik i X
) / . T r y o I = R e -
i _ A - L o 7 ) - 2l e |
& £ 400 = L & ot '
= I P i = ] = i 5] B
: _; I I ! A T . : ~ L _ _ ‘j Vk_ 1 ‘ T ! ‘ ’
: - u S5 | — - - — v
| . | - A i |
e [0 e . il 1 = H . 7 s — e - | =
I} : o - = , o | o | = . e - gL il £ |
88 h‘h\ 5 = | g W F ! It | - LA = | 88
I ; d . I ! } = CLy— [ -
o & o L L g B : | | 4 e o 1 i m 1
U L i 1 - ! >
L) : o — | 3 = e, | B IR
y = { ' i la it T i L o
& ¢ : - : ' T L ' - il gt
& s = = o f . — - 3 =) r" == o . = Ll
3l g 2 ~ A A e d - " =
& 1 [l - <) 3 =" ] = . - e
% ) g L i T / : _ g f @ /
2 —= = L & ! | | A e o e
C X 3 I 3 ) T—— : ij .y Amasa ‘U
N "5 ! ! 2 11 . T e R m— | i . | o
T 3 L w e ; = Al ) = _ n - o 3 Clag(car.. |
’ o " A i 4 Al |m - BT o ] e N s - § L i it LA - ok - o !
| ‘- ] i i U § = = I 4 s ] ’_ |

87 LT e & Sse A AR e el ROt Dl - s Joie Tt A e |74

L — [ = A,
o d ] T L 9,
s 1] | i — 00 o o [ i) r %
= 3 1 ~ 2 N
= o 2 A N— \ ; B o0 e NG,
i « c ¥ e e 20T o i

b [ ) - % e \ - ' i

D Ined | - [~ =l d ‘ R T
e o =] — - <5 - 3

& ‘ | S

86

A~ 1 i == - = |

5 IR / = ‘

| © X " - AL = x i “| ‘ K |
b - .-i;{ | a3, ] = T ‘ ,‘} ¥
| ] Lo - . ‘ L |
— & Lsre, 3 R L !
; . { - T b | il
.\ 5 > \J : R ) TR L I : ol A S <25 i ‘
L o ] L ] [ S \
5 £ i r

85 : = : "/ & . TR : =R 85

2 T - Ll : [ . & T
&8 v o i b . L jo i &
ChalkMtn® 7 & g L : : # 5 ] Ve 5 <
=1 41:, A ; !
160( a - |
| Bary L & 1 = - iy
gt i J ow z & 0
e, dar Holl ] ? & -l = :
. il C 2 ] o 7 L |
it o { e P g0 r ~ - 1

1800,
=

_Bﬂ' "".;—,

1 MILE TREATMENT p 5 = g o , = =
PLANT RADIUS S — dr

- S, i 1 W

g
0
=M
-
g
W
)
]
ey
o
g
¥

. oy i =
. < ) D e % P :
L = & 1R ™ ' gt o CEap
= / : R ' P ‘ X o il i 2
= | s R R g i 1 - \ A 7 iy
| | \ : ; LR T - F.-""U“l‘ 1 | ¢ ), -

s /" POINT OF - 01 ) =N\ Lo~ — PROPERTYBOUNDARY /- LN R S : (e

j_' DISCHARGE e =l B =y :
/ GRAVITY LINE TO ) . L ‘ I3 S N P
| PISCHARGE POINT R D e R : ‘ -
2T B ' L =y - ) K g L
I = 2 1 . o g ; o L et ] )
e " =\ - : e gl
" wwrp T a5 (0 e e P TS
_‘\BOUN_DARY o , o P I ) < o, 2 15
_- Sk =7 % = - ] Lo 3
: : e AR AN S I A ; N 7§ |
e e, c1q‘?‘§‘}‘fc—1‘—r-l.l_ . ’ N b ' BT - \ — =N '

(CHAPTER 210G\ /T [T & 0z - N | N A o i e S ;
S~ REUSE AREA =0 8 = N A ) s s V) et G O e A

" . g i, E if
A . - L ey . n . B 1800 ) e | = S
vl o i

5._ p— i \ 0 — 4 3
o 150"BUFFER W\ S\ “wdeexsy | S N Pl S
2= g ZONE = L\ <N = i -

X DOWNSTREAM = S AT oS e R 14 Ll A W R )

700 € i - ': l T =

o0z b

. [ - ; it & 2= " |
| 3 & \ H et i "\‘ o 1 ; 1 — % ) 3 d | I
; 1 = o= — o 4 i Lermigs Tk N \ ] | 1:- -
‘ ek - = -~ — g B o § 3 B
i E ‘ | L : N “.“’o; p o ®, : _ e r % " % | ]
| ! o - . % \ ‘, [ = | i . = ‘ AR x =
- m

1400
h
3
'(:a
v

= b " i} ' 1 &
‘ i (S 2 \ ¥ ' | : i) E - |_L 5
1 ’57; ) B O [ R ‘
: = = [As H = el
I ' _ 1 o iy sl 1 | 7
2 ' e R HILLS OF Bipp, | Ll | /'
! 3 . F Mg T ’
I ) T B R al . ! |
/ w [ S N g L gl
=) .
[+ L] - ; 1 | ] | , | JR—
79 ! 14 - - = = g 79
] - = i = ‘ o !
n 1™ | ! | : [ gl
o o — : - i I | | ) L
) dv _ “ | B L
T i s ‘ . e |1 5 1|
| aull =y - i
C ] = It ‘ Lt -
- = 4 = i
o - = g i B
F s p = 5.‘ o) l.
] ks 5 | | o
| v - ) 5 5 1
& { & e Ll
\ b ) ‘:b‘?' e Lo
\I ' 3 th e
| | it -§

e ool ih | ‘ nggoom

1500 R o LY 5

~MUSTANG PASS

I £ ] = g : Y - a_(’xeq. el Sy e P L - |I_-' el L
| = 1™ EXR e\ A" o W4 2 ( = "
iz BANDERA {“FE, aa"‘ﬁz'

29.6250" 76 7 BT R T e

J o N o 96250~
99,2500 99, 7750°

e i ¥ . . L rE B e .
Produced by the [United States Geological Survey: f SCALE 1:24 000 ™ ROAD CLASSIFICATION

Horth American Datum of 1983 [NADB1); _ -ALE L o L ‘ ROAD CLASSIFICATION

‘World Geodetic Systern of 1984 (WGSEA]. Projection and. ; E 0.9 q KILOMETERS E ) i Expressway, | Local Connector =
1:000-meter grid: Universal Transverse:Mercatar, Zone 14K ? B e mess e ————— = 1 i [, iy, Fiwiyt iLoeall Roa

D er'g : [ o ) - ] = — ey Secondan Hwy ' s— Local Road i : —
This map ismota legal documerit, Boundaries may be ) M 'ao.":fu 1000 - . a METERS T 2000 famp | — WD

‘gemeralized for this map scale: Private {ands within government s HI ¥ T — - J— — _— - ‘ R I
Feservations may. not be shown. Obtain permission before TaMis MILES
Enlerivg privalelands, - _ ! 000 W 1000 3000 3000 @000 %000. _ B000]  [7000'  BOOG: %000 10000 R RONANGLE LDCATIOR
= NAIP; Septémbes 2018:= Novenbié 2016] [ === —= = rer = - =

Cénsus:  Bureau; 2015 = RO1% -
GNIS; 1979 - 2015 UTM GRID AND 2019 MAGNETIC NORTH . .
Hydrograghy Dataset, 3002 - go1g ~ 'ECLNATIONATCENTER'OF SHEET o |z | g | LaBaraRanch
‘ G | CONTOUR TNTERVAL 20 FEET: ' 3 | 13 Rock Cliff Reservorr
LM OF 1988 —_— — r3 Banidera Pass

...... tional,  Elevation  Dataset, 2019 ‘ ) .
NORTH AMERICAN VERTICAL T
PR LS T o TR TR :4;7I':u_plcly'

sources; see] 'mefadata Ffle 2019 -« 2071
Wetlands........coo.c.. FINS National “Wetlands Inventory Not Available o [This map was produced T@ ontorm withithe o il i Eirﬁan(je:ra{ _—
T National'Geospatial, Program US Topa Product Standard. I o | i&iTexasMauntain
MT = r l° A Twin ikollow,

e = 1 (8 Timber Creek TARPLEY PASS; TX

el T Diesignatiors ADJOINING QUADRANGLES) , |
2022

— i — R —— |

| P interstate Routd | s Roite () shate Roiite

i
23

[Boundaries!...

NGAREFNO,USCSXZ24K44324

100,000 ~m Sauiare |0

heatll
o

=]
~
(e-]

OO

INSN,

LJA Engineering, Inc. RR 417 WWTP USGS

1190 NE Loop 410 Phone 210.503.2700 UADANGLE MAP
San Atorio, Texas 76209 Fax2os0s a7 BANDERA COUNTY, TX Q




U.S. DEPARTMENT OF THE INTERIOR TARPLEY QUADRANGLE

’_’J The National Map TEXAS

e U.S. GEOLOGICAL SURVEY US TD 0

science for a changing world p 7.5-MINUTE SERIES

-99.3750" - -99.2500° 1
279.7500° HG4mE 65 g 66 ‘ 67 . S 69 70 o 72 - [ 74 - 29.7500
‘.q‘:ﬁ‘; : \ 5 ‘ =5 7 : P 2000 120 1500 : -".E‘Uﬁf = ﬁ% J é - - “ay, e ) j800=_) = ‘ #
f S = 000 \ 3 ) =
329 1 000m)| _ g, b= ) 2, o Z ‘ o 2r, : < 200 /d 5
q@:\' L = — = r800. 4
1900 4 i "7"'(4;; H‘a'}p
| %% - 1800 o |
P = L T 3 3 - = Qs = — ;G?I Z
=) = - = \ % = N . E / / &
: [ !\ / 2000) ) J ) . ) 1800 J%_ = SE
- r 3 | [ = v J ‘) " o,
90 Ow”i‘enq o : = i ) £ i . 1900 gl
D A, 3 An ) ¥ I
7 Ollow, Round -Mtn P : )
2000 > v / 1800, : Eﬂg[e Bj'uf‘f
i
3 & iy —" o
;‘@‘» P 1800 N
(o e &
[ - : 00 Bee Bluff

R i

o
A

1805

~1900-

2000

1700—

T

"

s
83 B /)

Sugarloaf Mtn i{

e

L

e

Bmp-zHedSZ 62 8SdeNIIAS SOSMSHAIUXTI\GZ0Z [emausy STAd L\IEMBUSY HWIB\GEL L V\:M

LJA Engineering, Inc.

1100 NE Loop 410
Suite 850
San Antonio, Texas 78209

Phone 210.503.2700
Fax 210.503.2749
FRN - F-1386

RR 417 WWTP

BANDERA COUNTY, TX

81
J'_Ow
s 3&,-;”
%
80
1700
) 1400
2, 1800
‘B -
/ 2000~ L 000
! , ; &
| i ng: .“ : ;".{':fl-
| S / Saddleback
| .~‘ : N Mtn
79 2 s
&
2l g /
2% 2 [
P 2
i
Bl 3279000m
By ”, 787N
/ G &
78 HE00 { = & S
SR A 2 (o 3
B . @'@3’ =1
s —— ' |
2 ( —_— 1600
_______ - oy - i BANDERA CO
o MEDINA CO_ =
BN g
| '-’#’ = 1.‘. AT p—
29.6250° 64 65 oo 67 2 2500+ 22:6250°
-99.3750° 99,
W M
I : ] (o]
Produced by the United States Geological Survey i SCALE 1:24 000 [ ROAD CLASSIFICATION o
North American Datum of 1983 (NAD83) ~ Expressway Local Connector o
World Geodetic System of 1984 (WG584). Projection and o 1 05 0 KILOMETERS 1 2 S 0
1 000-meter grid:Universal Transverse Mercator, Zone 14R 2 o s kR o METERS 1000 o - Secondary Hwy Local Road —
This map is not a legal document. Boundaries may be a: I:?Ls 1 0.5 0 1 Ramp 4WD :—m -
generalized for this map scale. Private lands within government 0 E 1 = = = : - - 2 — . " B
reservations may not be shown. Obtain permission before IMILS MILES ' Interstate Route _j US Route O tate Route © oy
entering private lands. 1000 0 1000 2000 3000 4000 5000 6000 7000 8000 9000 10000 QUADRAHGLE LOCATION =,
=== =3 E — m———— === F T e}
Imagery.... NAIP, September 2016 - November 2016 FEET =on
Goakn,  Doveay, 29]159?9 ; ;g}: UTM GRID AND 2018 MAGNETIC NORTH 1 Love Creek = 2
; . DECLINATION AT CENTER OF SHEET 2 <=2
b Vil Rl ., 2 - 2t covtou wreru e T[2] 7] i =:3
..Nationa evation ataset, U.5. National Grid
see metadata file 2019 - 2021 TP MR ARERICI VERTICAL DATLIR OF 13 4 5 | 4secobass ~u
¢ . 5 Tarpley Pass u
e e i Inventory — Not— Available - This map was produced to conform withthe————— ;
wetlands... Fws National Wetlands i MT National Geospatial Program US Topo Product Standard. 6 7 8 g?::;:c;oi;(::rg uz) g
1 Zom Dedpaton ADJOINING QUADRANGLES 2022

USGS

QUADANGLE MAP



Bmp*L1edGZ 62 8SdENIIAS SOSMSHAIUXTI\GZ0Z [emausy STAd L\EMBUSY HWIB\GEL L V\:M

v USGS U.S. DEPARTMENT OF THE INTERIOR
2aEUOUY U.S. GEOLOGICAL SURVEY

science for a changing world

&
o |

+59.2500
297500 7 gmE

=g
=3

78 7 80

. Tha Natianat Map
2+ US Topo

81 __ 82

g poompy | & A : \ = J‘Er, — LY ; F —

I hy = \_ 1
‘ - o, A % i —r—
=4 i
| ~)iks | |
) — 7 | — 500
Cho = i
: o | ;
- L e "
| : 2 | i X - il | i - : . 1 ‘ -__I
90, 4 ey e = g T R
| I i _— . i e e e N =i T
R oS r T L =
| I ] = Z | ; I
) 50 f o) | P I R 3
18 I ‘ 1 | i ! : - . r R N
i ‘ ) # i -
i ! : e e s el T
— = i
: - o S T Lovers Leap !
'7".. ’ L' | 1 - s
-] ; ' I i st
5 1Rl . Ly =
R ! | = [ =

| Iz
[ 3 R i
-~ % [t L
|
| il K S A =
L o) 3 %
1 - : i\
r T
1 i
R T - 18~
a
& @ =
N % #0d
<, !

S I = o y
I} iy Jo ey
88 LR ¢ e
[ o - 2 : | =
o L,ﬁ [ i

87 Al 5 2 Ly L

= — - I |
o ! L N ] T
| i =
; | L vy
i P = 7
| _‘:i:‘ f 1
s 11 I§
. i =
= | it
- (s |
- [ o
= | |
. N 3 2 e
8 172 ! §

G2 |
| .
;\ o 1 &
Co% j I
. 5 i 4
160 B4 ]
Chalk-Mtn & v el

|
!
(]
=
-
=
K¥er Rancy o
%

_Bﬂ' "".;—,

1 MILE TREATMENT .~
PLANT RADIUS e

— e o= eI s N
= | | ) — . = i B & \ = “Ui’ﬁﬁ - 1 in =

1 /' POINTOF
DISCHARGE |

/ GRAVITY LINE TO
 DISCHARGE POINT

[

.73 L = ‘
% = v
TIPS
-ﬁ.-il“n AR

\ WWTP
\\BOUNDARY

e,
Ty 2
e P

_CHAPTER 210 * i
X REUSE AREA N 1 A

W7

R ood AR T8

3¢ K —~ el
P 150' BUFFER .
L2 ZONE L o)

o Side T¢

e — 1 MILE N (e

st/ ST DOWNSTREAM Sy - =
|_ z I' | ‘ * _ 3 L 7 N iT

; ‘, & .

1400 :

.
, =
; )
- =i

79 . 4
_ S

\ O

=, 5 1500

29.6250" 76 7 T T 9 ' ]
99,2500

Produced by the [United States Geological Survey: '
North American Daturm of 1983 NADB3j; '

‘World Geodetic Systen of 1984 {WGSH4). Projection and! : E
1/000-metergrid; Universal Transverse:Mercator, Zone 148 4 _E
"This map.isnot a legal document. Boundaries may be i, A 0on|
‘generalized for this map scale: Private (ands within gavernment i BUMILS i

— | |
(bt Pl i r
,
i 1 s e
i | 2 ‘_ 400 =
o Pt F ;
[ ]
P 7 |
1 - - —
L 5 | g
i - ——
.I - =) ‘\
1y L A - 1
] . \ : Al
I it - i} & 2 ¥
B A I - 1
P s I I
| L _ e = = T —
—— GfF 1 =
= 1 0 i
I ] a_ - . ) =
1 h | - =
&L ,I o |
| i v - |
1 q | : =

"8y

]
£

/4

% L L S

i z bl . H

- : o i-i'.' N ]
= i —ry I

WINANS CREEK R N\ 1 1 =

B
d . I ! -
- ! | — )
— g | 1 | s o
I
i — |
-: Sl sl
L — 1|
v f .
n 'S gz T
i y 1
J ' 1l o —
- 0
A
1 / e Tl
—_ 1 .AI_."\ LT i
= {1 1] i
. ‘ ‘ A ‘
< i
O s e T =
i — . 100
Z i ‘
1800
| =
7] &
= =
Y “Q.
- o
.
. I
[y
i
& o 7 S
= S | i
L )
5
2 'IF & )
; 3 oy 0
:I [ _('f‘ ]
2, o
T ~
- atu
LA
- s

|
3 I
O
- i
i
2 adl I
K
i
I
20 =
. I
i - il
& 1600
=
L 5
7 0
s god
3
g
]
. VB0 v =
. ~2 i
L %] | 1
} L i u | 1%
] 2 L |
i | B |
|
X i | | ! 1 ! -
A i I
— - — \ = g hg
| 5 = | o — A -
[y = VG |
Hermips Teb \ N y
g J ) o =
y x ; _ e r
Y . [ 2 3L ‘ i )

1500 L s e o e " o LY 5

=3

SCALE 1:24 000

KILDMETERS 9 ] 2

— e

1
METERS J000 2000,
05 ) 0 . hll

Feservations may, not be shiown. Obtain permission before : z:ifﬁs :

"entering private lands.

MILES

= NAIP; Septémbes 2016+ Novenber 2016] [ e
Cénsus:  Bureau; 2015 = RO1%
B I ——. GNIS; 1979 - 2015
Hydrography Dataset; 2002 - 2018
...... tional, Elévatici  Dataset, 2019
sources; sedé] ‘mefadata file 2019 - 2071

UTM GRID AND 2019 MAGNETIC NORTH
'DECLINATION'AT CENTER QF SHEET

[Boundaries!...

100,000 ~m Sauiare |0

‘Wetlands.......oesFWS. National — ‘Wetlands  nventory  ‘Not  JAvailable

i

[l Zorer Designation
1an.

LJA Engineering, Inc.

1100 NE Loop 410 Phone 210.503.2700

Suite 850
San Antonio, Texas 78209

Fax 210.503.2749
FRN - F-1386

1000 2000 3000 4000 5000 is000l ooo! B00G: 9000

__10000
FEET

CONTOUR INTERVAL 20 FEET.

'NORTH AMERICAN YERTICAL DATUM OF 1988

This map was produced [o Eonform with the

Mational Geospatial, Program US Tope Product Standard.

RR 417 WWTP

BANDERA COUNTY, TX

£ i 5P 2 e, il . i .
£ RD @-E’t €4 T F L 5 A
1~ BANDERA fl!f‘Ei wﬂgﬁ/

TARPLEY PASS QUADRAN(
TEXAS
7.5“MINUTE [SERIES

GLE

-99.1250

86 87
_ ! 5

[
Nt

. S ] i 3
: 71l = I |
i 1 gl b ¥ = il
3 — = L i i
i Al . ( e It i
- I 1| T.Y
| N _ 5 | = = 'qu',- Nl
J - | 7 - g
I 1 | Ly L T 7
A i Al = - ,,\".)'\_- J .89'
? j > v
= | a8 n -
4 : [ 3 A
W < ! S -
| _— ' - i -‘ i ; iz X
G ! " L !
il ' 0! B
% a > - |
. ‘ .
— — 3 = - T b - _‘ i ;
\ N = i : ‘ !
_ LS =" -9 — 0
3 AL - 1 !
v | = " . il Rl !
= i i o - e
N ; s 88
= 4 = [ ._II' I‘ L 1
II d [ \: ot '._ 1 1 ——
e A . g SRl
] Al ) J1
| N — oot | = et &
A B %4 h
- i & ‘
\ ‘ & au
i o Amasa I
il £, i ‘ ; Cla teri|
L i = 5 L . ]
I J =] | — o .
1 ; 3 _131
= 50K T | I @“‘*
4 L
3 _ ” \ : R
1 i P — | . s,
L= l 5 A, bt
: 2 [ i) BTN ;
1 mhlL (RS se™, c < BUEEE v 190 0 'f'(__
> - LT NGy
] | NG e
; | "‘ e F i
=S £ N
L] e = - -~ ] 1400°3=
ri o ‘ V 7 =
& ! it
e A . B %
— R ] - ' oy
L e A 86
o s ; | Sk o
4 - 17 I T
£ A ‘ i | Eades! l
& ; 1tk |
. 4 |
= 4 _I - > 1 L 1
i o > = Nl i
= | s
1 L ooaj o | !
4 A
! S \ I -
| S -
: ' & 85
=, o Y707 iy 0
o
- ; =
=3 - - - ]
1
! (gl o0
o1k ’ sk |
164 _
84
700
ollow.
5 CLQTRH b
2 170 2 =
= — T 83
! = = Iy i :
" % A it R |
=4 ) |
o @ ! : : i
o s - = e T [, |
\ (] |
- I 2 . 4700 |
3 S =
T y I, L = o |
d B ol : . ‘N
| I T o al
=1 =5 i . -
: ‘ L i |
| § i A tol
i |‘ i : 7 ) |83
i L, o - L
2 o
- [ -l
s . % ! et o
J N 1 : o A e e |
Ho— i . : 7
%_ 47 L ?1.-. £ | . \_!'_ B P
; | SRR g o B "
ke N RERE I = T ; ]
: o— @ “E}_} q = &
i | NG s e 5
wlh . O — el 5 I :
— L. L 9 B e e
I - . = 1] P N
LTL = o — = n
a - Ik ‘ 1 ‘ | i |
L - W -
) b N 81
: 3 RO 077 I g
o RE 1
Rﬂi | = I ;
18 5 o
= — = -.lf —
e E i =iy
) I !
] . g
n |
. =] = L r | ik jij
[ 7l S T R |
g 1 L 1 i
. - I i 1 3 }
- - i~ Z = By
E) & 1 b ; 80
) y gl jia [
| 0 [Py !
yo n = o5 =
! Ae [ T
i ' ‘ A | g I —
I - . N s :
L : . ‘ Jﬁ"" ! s
= s
; L n
3 B il
5m : o [ |
A 1 T
S [ A i )
| 5 ’ r; i | p
. = ! ] | =
1 i HILLS OF Biyp, .| — | I'
(= 3 i ey ’
[ = T AR 1 : 2
I fhaen DL, e ot NGB g L g
L — ; ] | WY _ 3 | J—
— = i T 7%
| { A # i | g
ey T I I J B
_. . !
‘ ; __‘_ 5 ! “I = b ‘I I
— 2 |
i I 'T' il =
i x i
he il 5
& b 1
Qf;-“' I I By
o i ]
- ,-\.-% 2 ‘ "'_"
S 'b';"‘ = L
i :KS& S . W
Ik 3 -y |
A :
L LN ETRMNN
i - ) '
- i
a ; | 1
£ ‘ | |
° \ L,
= !
1 A " —
_Cedar Loop-Trl “- ¥ Ly
3 L ? 'y \ ‘ .
1 ) 1
) &0 e
i1
e ! N

TOURENGLE LHCATION

=)
23

o

=]
~
(e-]

ADIOINING QUADRANGLES

1.4 BarRanch

2 Rock CLiff REsemvoin
r3 Banidera Pass

4 Tarpley|

i5 Ban'(jl-_ra;

i6Texas Mountain

A Twin ikollow,
[8Timber Creek!

___[9ik256™
99,1250

ROAD CLASSIFICATION

Expressway, | Local Connector w

Becondary Hwy' iLocall Road :

Ramp fr————— WD . o
() shate Roiite

‘ "lnterstate Routd 7 ) 7 US Raite

TARPLEY PASS;, TX
2022

SPIF USGS MAP

297500

e
—
—

| r—
e—
=
——
f— .
=
="
—
S—

0w
=
e
—
—
—
]
—

z
7]
=

af-
™
{42 ]
o
-
" o
&
&~
3
0
o
i
=
g
‘ZV
e
&
E‘.




Bmp-zHedSZ 62 8SdeNIIAS SOSMSHAIUXTI\GZ0Z [emausy STAd L\IEMBUSY HWIB\GEL L V\:M

\

a USGS

science for a changing world

U.S. GEOLOGICAL SURVEY

-99.3750°

U.S. DEPARTMENT OF THE INTERIOR

The National Map

US Topo

TARPLEY QUADRANGLE
TEXAS
7.5-MINUTE SERIES

-99.2500°
29.7500°

29.7500° ‘64""E
@® (e

3291 OOOmN

90

" Round-mtn |

AR BN
NN il
2|

Av ‘\' [

N

. -

it
W

Monrae Hollg

\

Saddleback -

191

179

A6t

3278000"1N

RANCITRD 46

=

29.6250°
-99.3750°

Produced by the United States Geological Survey
North American Datum of 1983 (NAD83)

World Geodetic System of 1984 (WGSB4). Projection and

1 000-meter grid:Universal Transverse Mercator, Zone 14R

This map is not a legal document. Boundaries may be
generalized for this map scale. Private lands within government
reservations may not be shown. Obtain permission before
entering private lands.

Imagery.... NAIP, September 2016 - November 2016
Roads.. US. Census Bureau, 2015 - 2019
MAIYIEG sy o A MR R W A S P50 60 S SN Hh BN GNIS, 1979 - 2015

Hydrography National Hydrography Dataset, 2002 - 2018
Contours... .National Elevation Dataset, 2019
Boundaries.. .Multiple  sources; see metadata file 2019 - 2021
Wetlands.. ...FWS — National — Wetlands Inventory Not Available

LJA Engineering, Inc.

Phone 210.503.2700
Fax 210.503.2749
FRN - F-1386

1100 NE Loop 410
Suite 850
San Antonio, Texas 78209

434’
81 MILS
09’
IMILS

UTM GRID AND 2019 MAGNETIC NORTH
DECLINATION AT CENTER OF SHEET

U.S. National Grid
100,000 - m Square ID

MT

Grid Zone Designation
14R

SCALE 1:24 000

1 0.5 0 KILOMETERS 1 2
[ o e e — o — —— = 1
1000 500 0 METERS 1000 2000
1 0.5 0 1
== —— : 7 e e—— =
MILES
1000 0 1000 2000 3000 4000 5000 6000 7000 8000 9000 10000
[ ——— i ——— = = —— e— = T
FEET

CONTOUR INTERVAL 20 FEET
NORTH AMERICAN VERTICAL DATUM OF 1988

This-map-was produced to conform with the
National Geospatial Program US Topo Product Standard.

RR 417 WWTP

BANDERA COUNTY, TX

TEXAS
\,\-‘
\

QUADRANGLE LOCATION

1 Love Creek

1 12| 3| zaBaraRanch

3 Rock Cliff Reservoir
4 5 4 Seco Pass

5 Tarpley Pass

6 Flatrock Crossing

6 17|38 7 Texas Mountain

8 Twin Hollow

ADJOINING QUADRANGLES

: 29.6250°
-99.2500°

ROAD CLASSIFICATION

Expressway — Local Connector
Secondary Hwy Local Road - S
Ramp — AWD

' Interstate Route .f B "T) Us Route O State Route

TARPLEY, TX
2022

SPIF USGS MAP

7643016398528

NGAREFNO.USGSX24K44323




TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

SUMMARY OF APPLICATION IN PLAIN
LANGUAGE FOR TPDES OR TLAP PERMIT
APPLICATIONS

Summary of Application (in plain language) Template and
Instructions for Texas Pollutant Discharge Elimination System
(TPDES) and Texas Land Application (TLAP) Permit
Applications

ENGLISH TEMPLATE FOR TPDES or TLAP NEW/RENEWAL/AMENDMENT APPLICATIONS
DOMESTIC WASTEWATER/STORMWATER

The following summary is provided for this pending water quality permit application being
reviewed by the Texas Commission on Environmental Quality as required by 30 TAC Chapter
39. The information provided in this summary may change during the technical review of the
application and is not a federal enforceable representation of the permit application.

RR 417, LLC (CN605554203) operates RR 417 Wastewater Treatment Facility (RN110465093),
a 0.049 MGD wastewater plant. The facility is located at 8839 Farm to Market 470, in Bandera
County, Texas 78003. The WWTP is located approximately 2.92 miles East of the intersection
of Ranch Road 470 and Ranch Road 462. The treatment plant is built approximatly 517 ft
into the property, in Bandera, Bandera County, Texas 78003. This application is for a renewal
to discharge 49,000 gallons per day of treated domestic wastewater on an intermittent and
flow-variable basis.

Discharges from the facility are expected to contain five-day carbonaceous biochemical
oxygen demand (CBOD5), total suspended solids (TSS), ammonia nitrogen (NH3-N), and
Escherichia coli. Domestic wastewater is treated by a complete mix activated sludge treatment
package, and the treatment units will include a bar screen, an added flow equalization basin,
aeration basin, mechanical clarifier, dosing pump chamber, chlorine contact basin, and an
aerobic digester. This facility will also utilize dechlorination prior to discharge.

TCEQ-20972 (11/08/2024) Page 1 of 2
Wastewater Individual Permit Application, Plain Language Template



PLANTILLA EN ESPANOL PARA SOLICITUDES NUEVAS/RENOVACIONES/ENMIENDAS DE
TPDES o TLAP

AGUAS RESIDUALES DOMESTICAS /AGUAS PLUVIALES

El siguiente resumen se proporciona para esta solicitud de permiso de calidad del agua
pendiente que esta siendo revisada por la Comision de Calidad Ambiental de Texas segun lo
requerido por el Capitulo 39 del Codigo Administrativo de Texas 30. La informacion
proporcionada en este resumen puede cambiar durante la revision técnica de la solicitud y no
es una representacion ejecutiva fedérale de la solicitud de permiso.

RR 417, LLC (CN605554203) opera la Planta de Tratamiento de Aguas Residuales RR 417
(RN110465093), una planta de tratamiento de aguas residuales de 0.049 MGD. La planta esta
ubicada en 8839 Farm to Market 470, en el Condado de Bandera, Texas 78003. La PTAR se
encuentra aproximadamente a 4.71 km al este de la interseccion de Ranch Road 470 y Ranch
Road 462. La planta de tratamiento esta construida aproximadamente a 157 metros dentro de
la propiedad, en Bandera, Condado de Bandera, Texas 78003. Esta solicitud es para una
renovacion del vertido de 49,000 galones diarios de aguas residuales domeésticas tratadas de
forma intermitente y con caudal variable.

Se espera que los vertidos de la planta contengan la demanda bioquimica de oxigeno
carbonoso (DBO,) de cinco dias, solidos suspendidos totales (SST), nitrogeno amoniacal (NH;-
N) vy Escherichia coli. Las aguas residuales domésticas se tratan mediante un sistema
completo de tratamiento de lodos activados. Las unidades de tratamiento incluiran un tamiz
de barras, un deposito de ecualizacion de caudal adicional, un depoésito de aireacion, un
clarificador mecanico, una camara de dosificacion, un deposito de contacto con cloro y un
digestor aerobico. Esta instalacion también utilizara decloracion antes del vertido.

TCEQ-20972 (11/08/2024) Page 2 of 2
Wastewater Individual Permit Application, Plain Language Template



9/19/25, 8:31 AM

TCEQ ePay

Questions or Comments >>

Your transaction is complete. Thank you for using TCEQ ePay.

Note: It may take up to 3 working days for this electronic payment to be processed and be reflected in the

TCEQ ePay system. Print this receipt and the vouchers for your records. An email receipt has also been sent.

—Transaction Information

Trace Number: 582EA000685570

Date: 09/19/2025 08:30 AM
Payment Method: CC - Authorization 0000019027
ePay Actor: LAUREN CRONE
Actor Email: Icrone@lja.com

IP: 170.55.94.226

TCEQ Amount: $315.00
Texas.gov Fee: $7.34
Texas.gov Price: $322.34*

* This service is provided by Texas.gov, the official website of Texas. The price of this service includes funds that support the
ongoing operations and enhancements of Texas.gov, which is provided by a third party in partnership with the State.

—Payment Contact Information

Name: LAUREN CRONE
Company: LJA ENGINEERING INC
Address: 7500 RIALTO BOULEVARD BUILDING, AUSTIN, TX 78735
Phone: 512-439-4700

—Cart Items

Click on the voucher number to see the voucher details.

Voucher Fee Description AR Number Amount

783994 WW PERMIT - FACILITY WITH FLOW < .05 MGD - RENEWAL $300.00

783995 30 TAC 305.53B WQ RENEWAL NOTIFICATION FEE $15.00
TCEQ Amount: $315.00

ePay Again I Exit ePay I

Note: It may take up to 3 working days for this electronic payment to be processed and be reflected in the
TCEQ ePay system. Print this receipt for your records.

Site Help | Disclaimer | Web Policies | Accessibility | Our Compact with Texans | TCEQ Homeland Security | Contact Us
Statewide Links: Texas.gov | Texas Homeland Security | TRAIL Statewide Archive | Texas Veterans Portal

© 2002-2025 Texas Commission on Environmental Quality

https://www3.tceq.texas.gov/epay/index.cfim?fuseaction=receipts.pmt_detail&userid=866723&pmt_id=658176&message=epaysuccess

m


https://www3.tceq.texas.gov/epay/index.cfm?fuseaction=receipts.voucher_detail&userid=866723&pmt_id=658176&voucher_num_txt=783994
https://www3.tceq.texas.gov/epay/index.cfm?fuseaction=receipts.voucher_detail&userid=866723&pmt_id=658176&voucher_num_txt=783995
https://www.tceq.texas.gov/help
https://www.tceq.texas.gov/help/policies/disclaimer_policy.html
https://www.tceq.texas.gov/help/policies/index.html
https://www.tceq.texas.gov/help/policies/accessibility_policy.html
https://www.tceq.texas.gov/agency/compact.html
https://www.tceq.texas.gov/response/security/index.html
https://www.tceq.texas.gov/agency/directory/
https://www.texas.gov/
https://gov.texas.gov/organization/cjd
https://www.tsl.texas.gov/trail/index.html
https://veterans.portal.texas.gov/
https://www3.tceq.texas.gov/epay/index.cfm?fuseaction=epay.contact_us
https://www3.tceq.texas.gov/epay/index.cfm?fuseaction=epay.logout&userid=866723
https://www3.tceq.texas.gov/epay/index.cfm?fuseaction=cor.searchform&userid=866723
https://www3.tceq.texas.gov/epay/index.cfm?fuseaction=catalog.externalhome&userid=866723
https://www3.tceq.texas.gov/epay/index.cfm?fuseaction=shopping_cart.show_shopping_cart&userid=866723

Comision de Calidad Ambiental del Estado de Texas

AVISO DE RECIBO DE LA SOLICITUD Y
EL INTENTO DE OBTENER PERMISO PARA LA CALIDAD DEL AGUA
RENOVACION

PERMISO NO. WQO00

SOLICITUD. RR 417, LLC, 8839 Farm-to-Market Road 470, Bandera, Texas 78003, ha
solicitado a la Comision de Calidad Ambiental del Estado de Texas (TCEQ) para renovar el
Permiso No. WQ0015713001 (EPA 1.D. No. TX TX0138673) del Sistema de Eliminaciéon de
Descargas de Contaminantes de Texas (TPDES) para autorizar la descarga de aguas residuales
tratadas en un volumen que no sobrepasa un flujo promedio diario de 49,000 galones por
dia. La planta esta ubicada se encuentra en 8839 Farm-to-Market Road 470 en el Condado de
Bandera, Texas 78003. La ruta de descarga es del sitio de la planta La ruta de descarga va
desde la planta hasta Commissioners Creek; de alli, hasta Hondo Creek. La TCEQ recibi6 esta
solicitud el 11 de septiembre de 2025. La TCEQ recibi6 esta solicitud el 11 de septiembre de
2025. La solicitud para el permiso estara disponible para leerla y copiarla en la Biblioteca
Publica Bandera Kronkosky, Mostrador de Consulta Publica, 515 Main Street, Bandera,
Condado de Bandera, Texas antes de la fecha de publicacion de este aviso en el periddico. La
solicitud (cualquier actualizacion y aviso inclusive) esta disponible electronicamente en la
siguiente pagina web: https://www.tceq.texas.gov/permitting/wastewater/pending-
permits/tpdes-applications.

Este enlace a un mapa electréonico de la ubicacion general del sitio o de la instalacion es
proporcionado como una cortesia y no es parte de la solicitud o del aviso. Para la ubicacion
exacta, consulte la solicitud.
https://gisweb.tceq.texas.gov/LocationMapper/?marker=-99.231944,29.666944&level=18

AVISO DE IDIOMA ALTERNATIVO. El aviso de idioma alternativo en espafnol esta disponible
en https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications.

AVISO ADICIONAL. El Director Ejecutivo de la TCEQ ha determinado que la solicitud es
administrativamente completa y conducira una revision técnica de la solicitud. Después de
completar la revision técnica, el Director Ejecutivo puede preparar un borrador del permiso y
emitira una Decision Preliminar sobre la solicitud. El aviso de la solicitud y la decision
preliminar seran publicados y enviado a los que estan en la lista de correo de las personas
a lo largo del condado que desean recibir los avisos y los que estan en la lista de correo
que desean recibir avisos de esta solicitud. El aviso dara la fecha limite para someter
comentarios publicos.

COMENTARIO PUBLICO / REUNION PUBLICA. Usted puede presentar comentarios publicos


https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications

o pedir una reunion publica sobre esta solicitud. El proposito de una reunion publica es dar
la oportunidad de presentar comentarios o hacer preguntas acerca de la solicitud. La TCEQ
realiza una reunion publica si el Director Ejecutivo determina que hay un grado de interés
publico suficiente en la solicitud o si un legislador local lo pide. Una reunion publica no es
una audiencia administrativa de lo contencioso.

OPORTUNIDAD DE UNA AUDIENCIA ADMINISTRATIVA DE LO CONTENCIOSO. Después
del plazo para presentar comentarios publicos, el Director Ejecutivo considerara todos los
comentarios apropiados y preparara una respuesta a todo los comentarios publicos
esenciales, pertinentes, o significativos. A menos que la solicitud haya sido referida
directamente a una audiencia administrativa de lo contencioso, la respuesta a los
comentarios y la decision del Director Ejecutivo sobre la solicitud seran enviados por
correo a todos los que presentaron un comentario publico y a las personas que estan en la
lista para recibir avisos sobre esta solicitud. Si se reciben comentarios, el aviso también
proveera instrucciones para pedir una reconsideracion de la decision del Director
Ejecutivo y para pedir una audiencia administrativa de lo contencioso. Una audiencia
administrativa de lo contencioso es un procedimiento legal similar a un procedimiento legal
civil en un tribunal de distrito del estado.

PARA SOLICITAR UNA AUDIENCIA DE CASO IMPUGNADO, USTED DEBE INCLUIR EN SU
SOLICITUD LOS SIGUIENTES DATOS: su nombre, direccion, y namero de teléfono; el
nombre del solicitante y numero del permiso; la ubicacion y distancia de su
propiedad/actividad con respecto a la instalacion; una descripcion especifica de la forma
como usted seria afectado adversamente por el sitio de una manera no comun al publico
en general; una lista de todas las cuestiones de hecho en disputa que usted presente
durante el periodo de comentarios; y la declaracion "[Yo/nosotros] solicito/solicitamos
una audiencia de caso impugnado". Si presenta la peticioOn para una audiencia de caso
impugnado de parte de un grupo o asociacion, debe identificar una persona que
representa al grupo para recibir correspondencia en el futuro; identificar el nombre y la
direccion de un miembro del grupo que seria afectado adversamente por la planta o la
actividad propuesta; proveer la informacion indicada anteriormente con respecto a la
ubicacion del miembro afectado y su distancia de la planta o actividad propuesta; explicar
como y porqué el miembro seria afectado; y explicar como los intereses que el grupo
desea proteger son pertinentes al proposito del grupo.

Después del cierre de todos los periodos de comentarios y de peticion que aplican, el Director
Ejecutivo enviara la solicitud y cualquier peticion para reconsideracion o para una audiencia
de caso impugnado a los Comisionados de la TCEQ para su consideracion durante una
reunion programada de la Comision.

La Comision solo puede conceder una solicitud de una audiencia de caso impugnado sobre
los temas que el solicitante haya presentado en sus comentarios oportunos que no fueron
retirados posteriormente. Si se concede una audiencia, el tema de la audiencia estara
limitado a cuestiones de hecho en disputa o cuestiones mixtas de hecho y de derecho
relacionadas a intereses pertinentes y materiales de calidad del agua que se hayan
presentado durante el periodo de comentarios. Si ciertos criterios se cumplen, la TCEQ
puede actuar sobre una solicitud para renovar un permiso sin proveer una oportunidad de
una audiencia administrativa de lo contencioso.



LISTA DE CORREO. Si somete comentarios publicos, un pedido para una audiencia
administrativa de lo contencioso o una reconsideracion de la decision del Director Ejecutivo,
la Oficina del Secretario Principal enviara por correo los avisos publicos en relacion con la
solicitud. Ademas, puede pedir que la TCEQ ponga su nombre en una o mas de las listas
correos siguientes (1) la lista de correo permanente para recibir los avisos del solicitante
indicado por nombre y niimero del permiso especifico y/o (2) la lista de correo de todas las
solicitudes en un condado especifico. Si desea que se agrega su nombre en una de las listas
designe cual lista(s) y envia por correo su pedido a la Oficina del Secretario Principal de la
TCEQ.

INFORMACION DISPONIBLE EN LINEA. Para detalles sobre el estado de la solicitud, favor de
visitar la Base de Datos Integrada de los Comisionados en www.tceq.texas.gov/goto/cid. Para
buscar en la base de datos, utilizar el nimero de permiso para esta solicitud que aparece en
la parte superior de este aviso.

CONTACTOS E INFORMACION A LA AGENCIA. Todos los comentarios publicos y
solicitudes deben ser presentadas electronicamente via
http://wwwl4.tceq.texas.gov/epic/eComment/o por escrito dirigidos a la Comision de
Texas de Calidad Ambiental, Oficial de la Secretaria (Office of Chief Clerk), MC-105, P.O.
Box 13087, Austin, Texas 78711-3087. Tenga en cuenta que cualquier informacién personal
que usted proporcione, incluyendo su nombre, nimero de teléfono, direccion de correo
electronico y direccion fisica pasaran a formar parte del registro publico de la Agencia. Para
obtener mas informacién acerca de esta solicitud de permiso o el proceso de permisos, llame
al programa de educacion publica de la TCEQ, gratis, al 1-800-687-4040. Si desea informacion
en Espanol, puede llamar al 1-800-687-4040.

También se puede obtener informacion adicional del RR 417, LLC a la direccion indicada
arriba o llamando a Sra. Lauren Crone al 512-439-4700.

Fecha de emision: [Date notice issued]


http://www.tceq.texas.gov/goto/cid
http://www14.tceq.texas.gov/epic/eComment/

TPDES PERMIT NO. WQo0015713001
[For TCEQ office use only EPA I.D.
No. TX0138673]

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY This is a renewal that replaces TPDES
P.O. Box 13087 Permit No. WQ0015713001 issued on

Austin, Texas 78711-3087 February 4, 2021.

PERMIT TO DISCHARGE WASTES
under provisions of
Section 402 of the Clean Water Act
and Chapter 26 of the Texas Water Code

RR 417, LLC

whose mailing address is

8839 Farm-to-Market Road 470
Bandera, Texas 78003

is authorized to treat and discharge wastes from the RR 417 Wastewater Treatment Facility, SIC Code
4952

located at 8839 Farm to Market 470, in Bandera County, Texas 78003
to Commissioners Creek, thence to Hondo Creek in Segment No. 2114 of the Nueces River Basin

only according to effluent limitations, monitoring requirements, and other conditions set forth in this
permit, as well as the rules of the Texas Commission on Environmental Quality (TCEQ), the laws of the
State of Texas, and other orders of the TCEQ. The issuance of this permit does not grant to the
permittee the right to use private or public property for conveyance of wastewater along the discharge
route described in this permit. This includes, but is not limited to, property belonging to any individual,
partnership, corporation or other entity. Neither does this permit authorize any invasion of personal
rights nor any violation of federal, state, or local laws or regulations. It is the responsibility of the
permittee to acquire property rights as may be necessary to use the discharge route.

This permit shall expire at midnight, five years from the date of issuance.

ISSUED DATE:

For the Commission



RR 417, LLC TPDES Permit No. WQ0015713001

INTERIM EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS Outfall Number 001

1.  During the period beginning upon the date of issuance and lasting through the completion of expansion to the 0.049 million
gallons per day (MGD) facility, the permittee is authorized to discharge subject to the following effluent limitations:

The daily average flow of effluent shall not exceed 0.025 MGD, nor shall the average discharge during any two-hour period (2-hour
peak) exceed 69 gallons per minute.

Effluent Characteristic Discharge Limitations Min. Self-Monitoring Requirements
Daily Avg 7-day Avg  Daily Max  Single Grab Report Daily Avg. & Max. Single Grab
mg/1 (Ibs/day) mg/1 mg/1 mg/1 Measurement Sample Type
Frequency
Flow, MGD Report N/A Report N/A Continuous Totalizing Meter
Carbonaceous Biochemical 10 (2.1) 15 25 35 One/week Grab
Oxygen Demand (5-day)
Total Suspended Solids 15 (3.1) 25 40 60 One/week Grab
Ammonia Nitrogen 3(0.62) 6 10 15 One/week Grab
Total Phosphorus %2 0.5 (0.10) 1 2 3 One/week Grab
E. coli, colony-forming units 126 N/A N/A 399 One/quarter Grab
or most probable number
per 100 ml
1Only when discharging.

2 See Other Requirement No. 8 on page 35.

2. The effluent shall contain a total chlorine residual of at least 1.0 mg/l and shall not exceed a total chlorine residual of 4.0 mg/1 after a
detention time of at least 20 minutes (based on peak flow) and shall be monitored five times per week by grab sample. An equivalent
method of disinfection may be substituted only with prior approval of the Executive Director.

3. The pH shall not be less than 6.0 standard units nor greater than 9.0 standard units and shall be monitored once per month by grab
sample.

There shall be no discharge of floating solids or visible foam in other than trace amounts and no discharge of visible oil.
5. Effluent monitoring samples shall be taken at the following location(s): Following the final treatment unit.

6. The effluent shall contain a minimum dissolved oxygen of 4.0 mg/I and shall be monitored once per week by grab sample.

Page 2



RR 417, LLC TPDES Permit No. WQ0015713001

FINAL EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS Outfall Number 001

1.

During the period beginning upon the completion of expansion to the 0.049 million gallons per day (MGD) facility and lasting through
the date of expiration, the permittee is authorized to discharge subject to the following effluent limitations:

The daily average flow of effluent shall not exceed 0.049 MGD, nor shall the average discharge during any two-hour period (2-hour
peak) exceed 136 gallons per minute.

Effluent Characteristic Discharge Limitations Min. Self-Monitoring Requirements
Daily Avg 7-day Avg Daily Max  Single Grab Report Daily Avg. & Max. Single Grab
mg/1 (Ibs/day) mg/1 mg/1 mg/1 Measurement Sample Type
Frequency
Flow, MGD Report N/A Report N/A Continuous Totalizing Meter
Carbonaceous Biochemical 10 (4.1) 15 25 35 One/week Grab
Oxygen Demand (5-day)
Total Suspended Solids 15 (6.1) 25 40 60 One/week Grab
Ammonia Nitrogen 3(1.2) 6 10 15 One/week Grab
Total Phosphorus %2 0.5 (0.2) 1 2 3 One/week Grab
E. coli, colony-forming units 126 N/A N/A 399 One/quarter Grab
or most probable number
per 100 ml
1Only when discharging.

2 See Other Requirement No. 8 on page 35.

The effluent shall contain a total chlorine residual of at least 1.0 mg/l and shall not exceed a total chlorine residual of 4.0 mg/1 after a
detention time of at least 20 minutes (based on peak flow) and shall be monitored five times per week by grab sample. An equivalent
method of disinfection may be substituted only with prior approval of the Executive Director.

The pH shall not be less than 6.0 standard units nor greater than 9.0 standard units and shall be monitored once per month by grab
sample.

There shall be no discharge of floating solids or visible foam in other than trace amounts and no discharge of visible oil.
Effluent monitoring samples shall be taken at the following location(s): Following the final treatment unit.

The effluent shall contain a minimum dissolved oxygen of 4.0 mg/1 and shall be monitored once per week by grab sample.

Page 2a



RR 417, LLC TPDES Permit No. WQ0015713001

DEFINITIONS AND STANDARD PERMIT CONDITIONS

As required by Title 30 Texas Administrative Code (TAC) Chapter 305, certain regulations
appear as standard conditions in waste discharge permits. 30 TAC § 305.121 - 305.129 (relating
to Permit Characteristics and Conditions) as promulgated under the Texas Water Code (TWC)
§8 5.103 and 5.105, and the Texas Health and Safety Code (THSC) §§ 361.017 and 361.024(a),
establish the characteristics and standards for waste discharge permits, including sewage
sludge, and those sections of 40 Code of Federal Regulations (CFR) Part 122 adopted by
reference by the Commission. The following text includes these conditions and incorporates
them into this permit. All definitions in TWC § 26.001 and 30 TAC Chapter 305 shall apply to
this permit and are incorporated by reference. Some specific definitions of words or phrases
used in this permit are as follows:

1. Flow Measurements

a. Annual average flow - the arithmetic average of all daily flow determinations taken
within the preceding 12 consecutive calendar months. The annual average flow
determination shall consist of daily flow volume determinations made by a totalizing
meter, charted on a chart recorder and limited to major domestic wastewater discharge
facilities with one million gallons per day or greater permitted flow.

b. Daily average flow - the arithmetic average of all determinations of the daily flow within
a period of one calendar month. The daily average flow determination shall consist of
determinations made on at least four separate days. If instantaneous measurements are
used to determine the daily flow, the determination shall be the arithmetic average of all
instantaneous measurements taken during that month. Daily average flow determination
for intermittent discharges shall consist of a minimum of three flow determinations on
days of discharge.

c. Daily maximum flow - the highest total flow for any 24-hour period in a calendar month.

d. Instantaneous flow - the measured flow during the minimum time required to interpret
the flow measuring device.

e. 2-hour peak flow (domestic wastewater treatment plants) - the maximum flow sustained
for a two-hour period during the period of daily discharge. The average of multiple
measurements of instantaneous maximum flow within a two-hour period may be used to
calculate the 2-hour peak flow.

f. Maximum 2-hour peak flow (domestic wastewater treatment plants) - the highest 2-hour
peak flow for any 24-hour period in a calendar month.

2. Concentration Measurements

a. Daily average concentration - the arithmetic average of all effluent samples, composite or
grab as required by this permit, within a period of one calendar month, consisting of at
least four separate representative measurements.

i. For domestic wastewater treatment plants - When four samples are not available in a
calendar month, the arithmetic average (weighted by flow) of all values in the
previous four consecutive month period consisting of at least four measurements
shall be utilized as the daily average concentration.

Page 3



RR 417, LLC TPDES Permit No. WQ0015713001

ii. For all other wastewater treatment plants - When four samples are not available in a
calendar month, the arithmetic average (weighted by flow) of all values taken during
the month shall be utilized as the daily average concentration.

7-day average concentration - the arithmetic average of all effluent samples, composite
or grab as required by this permit, within a period of one calendar week, Sunday through
Saturday.

Daily maximum concentration - the maximum concentration measured on a single day,
by the sample type specified in the permit, within a period of one calendar month.

Daily discharge - the discharge of a pollutant measured during a calendar day or any 24-
hour period that reasonably represents the calendar day for purposes of sampling. For
pollutants with limitations expressed in terms of mass, the daily discharge is calculated
as the total mass of the pollutant discharged over the sampling day. For pollutants with
limitations expressed in other units of measurement, the daily discharge is calculated as
the average measurement of the pollutant over the sampling day.

The daily discharge determination of concentration made using a composite sample shall
be the concentration of the composite sample. When grab samples are used, the daily
discharge determination of concentration shall be the arithmetic average (weighted by
flow value) of all samples collected during that day.

Bacteria concentration (E. coli or Enterococci) - Colony Forming Units (CFU) or Most
Probable Number (MPN) of bacteria per 100 milliliters effluent. The daily average
bacteria concentration is a geometric mean of the values for the effluent samples
collected in a calendar month. The geometric mean shall be determined by calculating
the nth root of the product of all measurements made in a calendar month, where n
equals the number of measurements made; or, computed as the antilogarithm of the
arithmetic mean of the logarithms of all measurements made in a calendar month. For
any measurement of bacteria equaling zero, a substituted value of one shall be made for
input into either computation method. If specified, the 7-day average for bacteria is the
geometric mean of the values for all effluent samples collected during a calendar week.

Daily average loading (Ibs/day) - the arithmetic average of all daily discharge loading
calculations during a period of one calendar month. These calculations must be made for
each day of the month that a parameter is analyzed. The daily discharge, in terms of
mass (Ibs/day), is calculated as (Flow, MGD x Concentration, mg/1 x 8.34).

Daily maximum loading (Ibs/day) - the highest daily discharge, in terms of mass
(Ibs/day), within a period of one calendar month.

3. Sample Type

a.

Page 4

Composite sample - For domestic wastewater, a composite sample is a sample made up
of a minimum of three effluent portions collected in a continuous 24-hour period or
during the period of daily discharge if less than 24 hours, and combined in volumes
proportional to flow, and collected at the intervals required by 30 TAC § 319.9 (a). For
industrial wastewater, a composite sample is a sample made up of a minimum of three
effluent portions collected in a continuous 24-hour period or during the period of daily
discharge if less than 24 hours, and combined in volumes proportional to flow, and
collected at the intervals required by 30 TAC § 319.9 (b).



RR 417, LLC TPDES Permit No. WQ0015713001

7.

b. Grab sample - an individual sample collected in less than 15 minutes.

Treatment Facility (facility) - wastewater facilities used in the conveyance, storage,
treatment, recycling, reclamation and/or disposal of domestic sewage, industrial wastes,
agricultural wastes, recreational wastes, or other wastes including sludge handling or
disposal facilities under the jurisdiction of the Commission.

The term “sewage sludge” is defined as solid, semi-solid, or liquid residue generated during
the treatment of domestic sewage in 30 TAC Chapter 312. This includes the solids that have
not been classified as hazardous waste separated from wastewater by unit processes.

The term “biosolids” is defined as sewage sludge that has been tested or processed to meet
Class A, Class AB, or Class B pathogen standards in 30 TAC Chapter 312 for beneficial use.

Bypass - the intentional diversion of a waste stream from any portion of a treatment facility.

MONITORING AND REPORTING REQUIREMENTS

1.

2.

3.

Self-Reporting

Monitoring results shall be provided at the intervals specified in the permit. Unless
otherwise specified in this permit or otherwise ordered by the Commission, the permittee
shall conduct effluent sampling and reporting in accordance with 30 TAC §§ 319.4 - 319.12.
Unless otherwise specified, effluent monitoring data shall be submitted each month, to the
Enforcement Division (MC 224), by the 20th day of the following month for each discharge
which is described by this permit whether or not a discharge is made for that month.
Monitoring results must be submitted online using the NetDMR reporting system available
through the TCEQ website unless the permittee requests and obtains an electronic reporting
waiver. Monitoring results must be signed and certified as required by Monitoring and
Reporting Requirements No. 10.

As provided by state law, the permittee is subject to administrative, civil and criminal
penalties, as applicable, for negligently or knowingly violating the Clean Water Act (CWA);
TWC §§ 26, 27, and 28; and THSC § 361, including but not limited to knowingly making any
false statement, representation, or certification on any report, record, or other document
submitted or required to be maintained under this permit, including monitoring reports or
reports of compliance or noncompliance, or falsifying, tampering with or knowingly
rendering inaccurate any monitoring device or method required by this permit or violating
any other requirement imposed by state or federal regulations.

Test Procedures

a. Unless otherwise specified in this permit, test procedures for the analysis of pollutants
shall comply with procedures specified in 30 TAC §§ 319.11 - 319.12. Measurements,
tests, and calculations shall be accurately accomplished in a representative manner.

b. All laboratory tests submitted to demonstrate compliance with this permit must meet the
requirements of 30 TAC § 25, Environmental Testing Laboratory Accreditation and
Certification.

Records of Results

a. Monitoring samples and measurements shall be taken at times and in a manner so as to
be representative of the monitored activity.

Page 5



RR 417, LLC TPDES Permit No. WQ0015713001

b. Except for records of monitoring information required by this permit related to the
permittee’s sewage sludge or biosolids use and disposal activities, which shall be retained
for a period of at least five years (or longer as required by 40 CFR Part 503), monitoring
and reporting records, including strip charts and records of calibration and maintenance,
copies of all records required by this permit, records of all data used to complete the
application for this permit, and the certification required by 40 CFR § 264.73(b)(9) shall
be retained at the facility site, or shall be readily available for review by a TCEQ
representative for a period of three years from the date of the record or sample,
measurement, report, application or certification. This period shall be extended at the
request of the Executive Director.

c. Records of monitoring activities shall include the following:
i. date, time and place of sample or measurement;
ii. identity of individual who collected the sample or made the measurement.
iii. date and time of analysis;
iv. identity of the individual and laboratory who performed the analysis;
v. the technique or method of analysis; and

vi. the results of the analysis or measurement and quality assurance/quality control
records.

The period during which records are required to be kept shall be automatically extended
to the date of the final disposition of any administrative or judicial enforcement action
that may be instituted against the permittee.

4. Additional Monitoring by Permittee

If the permittee monitors any pollutant at the location(s) designated herein more frequently
than required by this permit using approved analytical methods as specified above, all
results of such monitoring shall be included in the calculation and reporting of the values
submitted on the approved self-report form. Increased frequency of sampling shall be
indicated on the self-report form.

5. Calibration of Instruments

All automatic flow measuring or recording devices and all totalizing meters for measuring
flows shall be accurately calibrated by a trained person at plant start-up and as often
thereafter as necessary to ensure accuracy, but not less often than annually unless
authorized by the Executive Director for a longer period. Such person shall verify in writing
that the device is operating properly and giving accurate results. Copies of the verification
shall be retained at the facility site and/or shall be readily available for review by a TCEQ
representative for a period of three years.

6. Compliance Schedule Reports

Reports of compliance or noncompliance with, or any progress reports on, interim and final
requirements contained in any compliance schedule of the permit shall be submitted no later
than 14 days following each schedule date to the Regional Office and the Enforcement

Page 6



RR 417, LLC TPDES Permit No. WQ0015713001

Division (MC 224).

7. Noncompliance Notification

a.

d.

In accordance with 30 TAC § 305.125(9) any noncompliance which may endanger
human health or safety, or the environment shall be reported by the permittee to the
TCEQ. Except as allowed by 30 TAC § 305.132, report of such information shall be
provided orally or by facsimile transmission (FAX) to the Regional Office within 24
hours of becoming aware of the noncompliance. A written submission of such
information shall also be provided by the permittee to the Regional Office and the
Enforcement Division (MC 224) within five working days of becoming aware of the
noncompliance. For Publicly Owned Treatment Works (POTWs), effective December 21,
2025, the permittee must submit the written report for unauthorized discharges and
unanticipated bypasses that exceed any effluent limit in the permit using the online
electronic reporting system available through the TCEQ website unless the permittee
requests and obtains an electronic reporting waiver. The written submission shall
contain a description of the noncompliance and its cause; the potential danger to human
health or safety, or the environment; the period of noncompliance, including exact dates
and times; if the noncompliance has not been corrected, the time it is expected to
continue; and steps taken or planned to reduce, eliminate, and prevent recurrence of the
noncompliance, and to mitigate its adverse effects.

The following violations shall be reported under Monitoring and Reporting Requirement
7.a.:

i. Unauthorized discharges as defined in Permit Condition 2(g).
ii. Any unanticipated bypass that exceeds any effluent limitation in the permit.

iii. Violation of a permitted maximum daily discharge limitation for pollutants listed
specifically in the Other Requirements section of an Industrial TPDES permit.

In addition to the above, any effluent violation which deviates from the permitted
effluent limitation by more than 40% shall be reported by the permittee in writing to the
Regional Office and the Enforcement Division (MC 224) within 5 working days of
becoming aware of the noncompliance.

Any noncompliance other than that specified in this section, or any required information
not submitted or submitted incorrectly, shall be reported to the Enforcement Division
(MC 224) as promptly as possible. For effluent limitation violations, noncompliances
shall be reported on the approved self-report form.

8. In accordance with the procedures described in 30 TAC §§ 35.301 - 35.303 (relating to Water
Quality Emergency and Temporary Orders) if the permittee knows in advance of the need
for a bypass, it shall submit prior notice by applying for such authorization.

9. Changes in Discharges of Toxic Substances

All existing manufacturing, commercial, mining, and silvicultural permittees shall notify the
Regional Office, orally or by facsimile transmission within 24 hours, and both the Regional
Office and the Enforcement Division (MC 224) in writing within five (5) working days, after
becoming aware of or having reason to believe:

Page 7



RR 417, LLC TPDES Permit No. WQ0015713001

a.

That any activity has occurred or will occur which would result in the discharge, on a
routine or frequent basis, of any toxic pollutant listed at 40 CFR Part 122, Appendix D,
Tables IT and III (excluding Total Phenols) which is not limited in the permit, if that
discharge will exceed the highest of the following “notification levels”:

i. One hundred micrograms per liter (100 ug/L);
ii. Two hundred micrograms per liter (200 pg/L) for acrolein and acrylonitrile; five
hundred micrograms per liter (500 pg/L) for 2,4-dinitrophenol and for 2-methyl-

4,6-dinitrophenol; and one milligram per liter (1 mg/L) for antimony;

iii. Five (5) times the maximum concentration value reported for that pollutant in the
permit application; or

iv. The level established by the TCEQ.

That any activity has occurred or will occur which would result in any discharge, on a
nonroutine or infrequent basis, of a toxic pollutant which is not limited in the permit, if
that discharge will exceed the highest of the following “notification levels™:

i. Five hundred micrograms per liter (500 pg/L);

ii. One milligram per liter (1 mg/L) for antimony;

iii. Ten (10) times the maximum concentration value reported for that pollutant in the
permit application; or

iv. The level established by the TCEQ.

10. Signatories to Reports

All reports and other information requested by the Executive Director shall be signed by the
person and in the manner required by 30 TAC § 305.128 (relating to Signatories to Reports).

11. All POTWs must provide adequate notice to the Executive Director of the following:

a.

b.

Page 8

Any new introduction of pollutants into the POTW from an indirect discharger which
would be subject to CWA § 301 or § 306 if it were directly discharging those pollutants;

Any substantial change in the volume or character of pollutants being introduced into
that POTW by a source introducing pollutants into the POTW at the time of issuance of
the permit; and

For the purpose of this paragraph, adequate notice shall include information on:

i. The quality and quantity of effluent introduced into the POTW; and

ii. Any anticipated impact of the change on the quantity or quality of effluent to be
discharged from the POTW.



RR 417, LLC TPDES Permit No. WQ0015713001

PERMIT CONDITIONS
1. General
a. When the permittee becomes aware that it failed to submit any relevant facts in a permit

application, or submitted incorrect information in an application or in any report to the
Executive Director, it shall promptly submit such facts or information.

This permit is granted on the basis of the information supplied and representations
made by the permittee during action on an application, and relying upon the accuracy
and completeness of that information and those representations. After notice and
opportunity for a hearing, this permit may be modified, suspended, or revoked, in whole
or in part, in accordance with 30 TAC Chapter 305, Subchapter D, during its term for
good cause including, but not limited to, the following;:

i. Violation of any terms or conditions of this permit;

ii. Obtaining this permit by misrepresentation or failure to disclose fully all relevant
facts; or

iii. A change in any condition that requires either a temporary or permanent reduction
or elimination of the authorized discharge.

The permittee shall furnish to the Executive Director, upon request and within a
reasonable time, any information to determine whether cause exists for amending,
revoking, suspending or terminating the permit. The permittee shall also furnish to the
Executive Director, upon request, copies of records required to be kept by the permit.

2. Compliance

a.

Page 9

Acceptance of the permit by the person to whom it is issued constitutes acknowledgment
and agreement that such person will comply with all the terms and conditions embodied
in the permit, and the rules and other orders of the Commission.

The permittee has a duty to comply with all conditions of the permit. Failure to comply
with any permit condition constitutes a violation of the permit and the Texas Water Code
or the Texas Health and Safety Code, and is grounds for enforcement action, for permit
amendment, revocation, or suspension, or for denial of a permit renewal application or
an application for a permit for another facility.

It shall not be a defense for a permittee in an enforcement action that it would have been
necessary to halt or reduce the permitted activity in order to maintain compliance with
the conditions of the permit.

The permittee shall take all reasonable steps to minimize or prevent any discharge or
sludge use or disposal or other permit violation that has a reasonable likelihood of
adversely affecting human health or the environment.

Authorization from the Commission is required before beginning any change in the
permitted facility or activity that may result in noncompliance with any permit
requirements.

A permit may be amended, suspended and reissued, or revoked for cause in accordance



RR 417, LLC TPDES Permit No. WQ0015713001

with 30 TAC §§ 305.62 and 305.66 and TWC§ 7.302. The filing of a request by the
permittee for a permit amendment, suspension and reissuance, or termination, or a
notification of planned changes or anticipated noncompliance, does not stay any permit
condition.

There shall be no unauthorized discharge of wastewater or any other waste. For the
purpose of this permit, an unauthorized discharge is considered to be any discharge of
wastewater into or adjacent to water in the state at any location not permitted as an
outfall or otherwise defined in the Other Requirements section of this permit.

In accordance with 30 TAC § 305.535(a), the permittee may allow any bypass to occur
from a TPDES permitted facility which does not cause permitted effluent limitations to
be exceeded or an unauthorized discharge to occur, but only if the bypass is also for
essential maintenance to assure efficient operation.

The permittee is subject to administrative, civil, and criminal penalties, as applicable,
under TWC §§ 7.051 - 7.075 (relating to Administrative Penalties), 7.101 - 7.111 (relating
to Civil Penalties), and 7.141 - 7.202 (relating to Criminal Offenses and Penalties) for
violations including, but not limited to, negligently or knowingly violating the federal
CWA §8§ 301, 302, 306, 307, 308, 318, or 405, or any condition or limitation
implementing any sections in a permit issued under the CWA § 402, or any requirement
imposed in a pretreatment program approved under the CWA §§ 402 (a)(3) or 402

(b)(8).

3. Inspections and Entry

a.

b.

Inspection and entry shall be allowed as prescribed in the TWC Chapters 26, 27, and 28,
and THSC § 361.

The members of the Commission and employees and agents of the Commission are
entitled to enter any public or private property at any reasonable time for the purpose of
inspecting and investigating conditions relating to the quality of water in the state or the
compliance with any rule, regulation, permit or other order of the Commission.
Members, employees, or agents of the Commission and Commission contractors are
entitled to enter public or private property at any reasonable time to investigate or
monitor or, if the responsible party is not responsive or there is an immediate danger to
public health or the environment, to remove or remediate a condition related to the
quality of water in the state. Members, employees, Commission contractors, or agents
acting under this authority who enter private property shall observe the establishment’s
rules and regulations concerning safety, internal security, and fire protection, and if the
property has management in residence, shall notify management or the person then in
charge of his presence and shall exhibit proper credentials. If any member, employee,
Commission contractor, or agent is refused the right to enter in or on public or private
property under this authority, the Executive Director may invoke the remedies
authorized in TWC § 7.002. The statement above, that Commission entry shall occur in
accordance with an establishment’s rules and regulations concerning safety, internal
security, and fire protection, is not grounds for denial or restriction of entry to any part
of the facility, but merely describes the Commission’s duty to observe appropriate rules
and regulations during an inspection.

Page 10



RR 417, LLC TPDES Permit No. WQ0015713001

4. Permit Amendment and/or Renewal

a.

Page 11

The permittee shall give notice to the Executive Director as soon as possible of any
planned physical alterations or additions to the permitted facility if such alterations or
additions would require a permit amendment or result in a violation of permit
requirements. Notice shall also be required under this paragraph when:

i. The alteration or addition to a permitted facility may meet one of the criteria for
determining whether a facility is a new source in accordance with 30 TAC § 305.534
(relating to New Sources and New Dischargers); or

ii. The alteration or addition could significantly change the nature or increase the
quantity of pollutants discharged. This notification applies to pollutants that are
subject neither to effluent limitations in the permit, nor to notification requirements
in Monitoring and Reporting Requirements No. 9; or

iii. The alteration or addition results in a significant change in the permittee’s sludge use
or disposal practices, and such alteration, addition, or change may justify the
application of permit conditions that are different from or absent in the existing
permit, including notification of additional use or disposal sites not reported during
the permit application process or not reported pursuant to an approved land
application plan.

Prior to any facility modifications, additions, or expansions that will increase the plant
capacity beyond the permitted flow, the permittee must apply for and obtain proper
authorization from the Commission before commencing construction.

The permittee must apply for an amendment or renewal at least 180 days prior to
expiration of the existing permit in order to continue a permitted activity after the
expiration date of the permit. If an application is submitted prior to the expiration date
of the permit, the existing permit shall remain in effect until the application is approved,
denied, or returned. If the application is returned or denied, authorization to continue
such activity shall terminate upon the effective date of the action. If an application is not
submitted prior to the expiration date of the permit, the permit shall expire and
authorization to continue such activity shall terminate.

Prior to accepting or generating wastes which are not described in the permit application
or which would result in a significant change in the quantity or quality of the existing
discharge, the permittee must report the proposed changes to the Commission. The
permittee must apply for a permit amendment reflecting any necessary changes in
permit conditions, including effluent limitations for pollutants not identified and limited
by this permit.

In accordance with the TWC § 26.029(b), after a public hearing, notice of which shall be
given to the permittee, the Commission may require the permittee, from time to time, for
good cause, in accordance with applicable laws, to conform to new or additional
conditions.

If any toxic effluent standard or prohibition (including any schedule of compliance
specified in such effluent standard or prohibition) is promulgated under CWA § 307(a)
for a toxic pollutant which is present in the discharge and that standard or prohibition is
more stringent than any limitation on the pollutant in this permit, this permit shall be
modified or revoked and reissued to conform to the toxic effluent standard or



RR 417, LLC TPDES Permit No. WQ0015713001

10.

11.

prohibition. The permittee shall comply with effluent standards or prohibitions
established under CWA § 307(a) for toxic pollutants within the time provided in the
regulations that established those standards or prohibitions, even if the permit has not
yet been modified to incorporate the requirement.

Permit Transfer

a. Prior to any transfer of this permit, Commission approval must be obtained. The
Commission shall be notified in writing of any change in control or ownership of
facilities authorized by this permit. Such notification should be sent to the Applications
Review and Processing Team (MC 148) of the Water Quality Division.

b. A permit may be transferred only according to the provisions of 30 TAC § 305.64
(relating to Transfer of Permits) and 30 TAC § 50.133 (relating to Executive Director
Action on Application or WQMP update).

Relationship to Hazardous Waste Activities

This permit does not authorize any activity of hazardous waste storage, processing, or
disposal that requires a permit or other authorization pursuant to the Texas Health and
Safety Code.

Relationship to Water Rights

Disposal of treated effluent by any means other than discharge directly to water in the state
must be specifically authorized in this permit and may require a permit pursuant to TWC
Chapter 11.

Property Rights

A permit does not convey any property rights of any sort, or any exclusive privilege.

Permit Enforceability

The conditions of this permit are severable, and if any provision of this permit, or the

application of any provision of this permit to any circumstances, is held invalid, the

application of such provision to other circumstances, and the remainder of this permit, shall

not be affected thereby.

Relationship to Permit Application

The application pursuant to which the permit has been issued is incorporated herein;

provided, however, that in the event of a conflict between the provisions of this permit and

the application, the provisions of the permit shall control.

Notice of Bankruptcy

a. Each permittee shall notify the Executive Director, in writing, immediately following the
filing of a voluntary or involuntary petition for bankruptcy under any chapter of Title 11
(Bankruptcy) of the United States Code (11 USC) by or against:

i. the permittee;

ii. an entity (as that term is defined in 11 USC, § 101(14)) controlling the permittee or
listing the permit or permittee as property of the estate; or

Page 12



RR 417, LLC TPDES Permit No. WQ0015713001

iii. an affiliate (as that term is defined in 11 USC, § 101(2)) of the permittee.
b. This notification must indicate:

i. the name of the permittee;

ii. the permit number(s);

iii. the bankruptcy court in which the petition for bankruptcy was filed; and

iv. the date of filing of the petition.

OPERATIONAL REQUIREMENTS

1.

The permittee shall at all times ensure that the facility and all of its systems of collection,
treatment, and disposal are properly operated and maintained. This includes, but is not
limited to, the regular, periodic examination of wastewater solids within the treatment plant
by the operator in order to maintain an appropriate quantity and quality of solids inventory
as described in the various operator training manuals and according to accepted industry
standards for process control. Process control, maintenance, and operations records shall be
retained at the facility site, or shall be readily available for review by a TCEQ representative,
for a period of three years.

Upon request by the Executive Director, the permittee shall take appropriate samples and
provide proper analysis in order to demonstrate compliance with Commission rules. Unless
otherwise specified in this permit or otherwise ordered by the Commission, the permittee
shall comply with all applicable provisions of 30 TAC Chapter 312 concerning sewage sludge
or biosolids use and disposal and 30 TAC §§ 319.21 - 319.29 concerning the discharge of
certain hazardous metals.

Domestic wastewater treatment facilities shall comply with the following provisions:

a. The permittee shall notify the Domestic Permits Team, Domestic Wastewater Section
(MC 148) of the Water Quality Division, in writing, of any facility expansion at least 9o
days prior to conducting such activity.

b. The permittee shall submit a closure plan for review and approval to the Domestic
Permits Team, Domestic Wastewater Section (MC 148) of the Water Quality Division, for
any closure activity at least 9o days prior to conducting such activity. Closure is the act of
permanently taking a waste management unit or treatment facility out of service and
includes the permanent removal from service of any pit, tank, pond, lagoon, surface
impoundment and/or other treatment unit regulated by this permit.

The permittee is responsible for installing prior to plant start-up, and subsequently
maintaining, adequate safeguards to prevent the discharge of untreated or inadequately
treated wastes during electrical power failures by means of alternate power sources, standby
generators, and/or retention of inadequately treated wastewater.

Unless otherwise specified, the permittee shall provide a readily accessible sampling point
and, where applicable, an effluent flow measuring device or other acceptable means by
which effluent flow may be determined.

Page 13



RR 417, LLC TPDES Permit No. WQ0015713001

6. The permittee shall remit an annual water quality fee to the Commission as required by 30
TAC Chapter 21. Failure to pay the fee may result in revocation of this permit under TWC §
7-302(b)(6).

7. Documentation

For all written notifications to the Commission required of the permittee by this permit, the
permittee shall keep and make available a copy of each such notification under the same
conditions as self-monitoring data are required to be kept and made available. Except for
information required for TPDES permit applications, effluent data, including effluent data in
permits, draft permits and permit applications, and other information specified as not
confidential in 30 TAC §§ 1.5(d), any information submitted pursuant to this permit may be
claimed as confidential by the submitter. Any such claim must be asserted in the manner
prescribed in the application form or by stamping the words confidential business
information on each page containing such information. If no claim is made at the time of
submission, information may be made available to the public without further notice. If the
Commission or Executive Director agrees with the designation of confidentiality, the TCEQ
will not provide the information for public inspection unless required by the Texas Attorney
General or a court pursuant to an open records request. If the Executive Director does not
agree with the designation of confidentiality, the person submitting the information will be
notified.

8. Facilities that generate domestic wastewater shall comply with the following provisions;
domestic wastewater treatment facilities at permitted industrial sites are excluded.

a. Whenever flow measurements for any domestic sewage treatment facility reach 75% of
the permitted daily average or annual average flow for three consecutive months, the
permittee must initiate engineering and financial planning for expansion and/or
upgrading of the domestic wastewater treatment and/or collection facilities. Whenever
the flow reaches 90% of the permitted daily average or annual average flow for three
consecutive months, the permittee shall obtain necessary authorization from the
Commission to commence construction of the necessary additional treatment and/or
collection facilities. In the case of a domestic wastewater treatment facility which reaches
75% of the permitted daily average or annual average flow for three consecutive months,
and the planned population to be served or the quantity of waste produced is not
expected to exceed the design limitations of the treatment facility, the permittee shall
submit an engineering report supporting this claim to the Executive Director of the
Commission.

If in the judgment of the Executive Director the population to be served will not cause
permit noncompliance, then the requirement of this section may be waived. To be
effective, any waiver must be in writing and signed by the Director of the Enforcement
Division (MC 219) of the Commission, and such waiver of these requirements will be
reviewed upon expiration of the existing permit; however, any such waiver shall not be
interpreted as condoning or excusing any violation of any permit parameter.

b. The plans and specifications for domestic sewage collection and treatment works
associated with any domestic permit must be approved by the Commission and failure to
secure approval before commencing construction of such works or making a discharge is
a violation of this permit and each day is an additional violation until approval has been

Page 14



RR 417, LLC TPDES Permit No. WQ0015713001

secured.

c. Permits for domestic wastewater treatment plants are granted subject to the policy of the
Commission to encourage the development of area-wide waste collection, treatment, and
disposal systems. The Commission reserves the right to amend any domestic wastewater
permit in accordance with applicable procedural requirements to require the system
covered by this permit to be integrated into an area-wide system, should such be
developed; to require the delivery of the wastes authorized to be collected in, treated by
or discharged from said system, to such area-wide system; or to amend this permit in
any other particular to effectuate the Commission’s policy. Such amendments may be
made when the changes required are advisable for water quality control purposes and
are feasible on the basis of waste treatment technology, engineering, financial, and
related considerations existing at the time the changes are required, exclusive of the loss
of investment in or revenues from any then existing or proposed waste collection,
treatment or disposal system.

9. Domestic wastewater treatment plants shall be operated and maintained by sewage plant
operators holding a valid certificate of competency at the required level as defined in 30 TAC
Chapter 30.

10. For Publicly Owned Treatment Works (POTWs), the 30-day average (or monthly average)
percent removal for BOD and TSS shall not be less than 85%, unless otherwise authorized by
this permit.

11. Facilities that generate industrial solid waste as defined in 30 TAC § 335.1 shall comply with
these provisions:

a. Any solid waste, as defined in 30 TAC § 335.1 (including but not limited to such wastes
as garbage, refuse, sludge from a waste treatment, water supply treatment plant or air
pollution control facility, discarded materials, discarded materials to be recycled,
whether the waste is solid, liquid, or semisolid), generated by the permittee during the
management and treatment of wastewater, must be managed in accordance with all
applicable provisions of 30 TAC Chapter 335, relating to Industrial Solid Waste
Management.

b. Industrial wastewater that is being collected, accumulated, stored, or processed before
discharge through any final discharge outfall, specified by this permit, is considered to be
industrial solid waste until the wastewater passes through the actual point source
discharge and must be managed in accordance with all applicable provisions of 30 TAC
Chapter 335.

c. The permittee shall provide written notification, pursuant to the requirements of 30 TAC
§ 335.8(b)(1), to the Corrective Action Section (MC 127) of the Remediation Division
informing the Commission of any closure activity involving an Industrial Solid Waste
Management Unit, at least 9o days prior to conducting such an activity.

d. Construction of any industrial solid waste management unit requires the prior written
notification of the proposed activity to the Registration and Reporting Section (MC 129)
of the Permitting and Registration Support Division. No person shall dispose of
industrial solid waste, including sludge or other solids from wastewater treatment
processes, prior to fulfilling the deed recordation requirements of 30 TAC § 335.5.

Page 15



RR 417, LLC TPDES Permit No. WQ0015713001

12. For

The term “industrial solid waste management unit” means a landfill, surface
impoundment, waste-pile, industrial furnace, incinerator, cement kiln, injection well,
container, drum, salt dome waste containment cavern, or any other structure vessel,
appurtenance, or other improvement on land used to manage industrial solid waste.

The permittee shall keep management records for all sludge (or other waste) removed
from any wastewater treatment process. These records shall fulfill all applicable
requirements of 30 TAC § 335 and must include the following, as it pertains to
wastewater treatment and discharge:

i. Volume of waste and date(s) generated from treatment process;
ii. Volume of waste disposed of on-site or shipped off-site;

iii. Date(s) of disposal;

iv. Identity of hauler or transporter;

v. Location of disposal site; and

vi. Method of final disposal.

The above records shall be maintained on a monthly basis. The records shall be retained
at the facility site, or shall be readily available for review by authorized representatives of
the TCEQ for at least five years.

industrial facilities to which the requirements of 30 TAC § 335 do not apply, sludge and

solid wastes, including tank cleaning and contaminated solids for disposal, shall be disposed
of in accordance with THSC § 361.

TCEQ Revision 06/2020

Page 16



RR 417, LLC TPDES Permit No. WQ0015713001

SLUDGE PROVISIONS

The permittee is authorized to dispose of sludge or biosolids only at a Texas Commission on
Environmental Quality (TCEQ) authorized land application site, co-disposal landfill,
wastewater treatment facility, or facility that further processes sludge. The disposal of
sludge or biosolids by land application on property owned, leased or under the
direct control of the permittee is a violation of the permit unless the site is
authorized with the TCEQ. This provision does not authorize Distribution and
Marketing of Class A or Class AB Biosolids. This provision does not authorize
the permittee to land apply biosolids on property owned, leased or under the
direct control of the permittee.

SECTION 1. REQUIREMENTS APPLYING TO ALL SEWAGE SLUDGE OR
BIOSOLIDS LAND APPLICATION

A. General Requirements

1. The permittee shall handle and dispose of sewage sludge or biosolids in accordance with
30 TAC § 312 and all other applicable state and federal regulations in a manner that
protects public health and the environment from any reasonably anticipated adverse
effects due to any toxic pollutants that may be present in the sludge or biosolids.

2. Inall cases, if the person (permit holder) who prepares the sewage sludge supplies the
sewage sludge to another person for land application use or to the owner or lease holder
of the land, the permit holder shall provide necessary information to the parties who
receive the sludge to assure compliance with these regulations.

3. The land application of processed or unprocessed chemical toilet waste, grease trap
waste, grit trap waste, milk solids, or similar non-hazardous municipal or industrial solid
wastes, or any of the wastes listed in this provision combined with biosolids, WTP
residuals or domestic septage is prohibited unless the grease trap waste is added at a
fats, oil and grease (FOG) receiving facility as part of an anaerobic digestion process.

B. Testing Requirements

1. Sewage sludge or biosolids shall be tested once during the term of this permit in
accordance with the method specified in both 40 CFR Part 261, Appendix IT and 40 CFR
Part 268, Appendix I [Toxicity Characteristic Leaching Procedure (TCLP)] or other
method that receives the prior approval of the TCEQ for the contaminants listed in 40
CFR Part 261.24, Table 1. Sewage sludge or biosolids failing this test shall be managed
according to RCRA standards for generators of hazardous waste, and the waste’s
disposition must be in accordance with all applicable requirements for hazardous waste
processing, storage, or disposal. Following failure of any TCLP test, the management or
disposal of sewage sludge or biosolids at a facility other than an authorized hazardous
waste processing, storage, or disposal facility shall be prohibited until such time as the
permittee can demonstrate the sewage sludge or biosolids no longer exhibits the
hazardous waste toxicity characteristics (as demonstrated by the results of the TCLP
tests). A written report shall be provided to both the TCEQ Registration and Reporting
Section (MC 129) of the Permitting and Registration Support Division and the Regional
Director (MC Region 13) within seven (7) days after failing the TCLP Test.

Page 17



RR 417, LLC

TPDES Permit No. WQo0015713001

The report shall contain test results, certification that unauthorized waste management
has stopped, and a summary of alternative disposal plans that comply with RCRA
standards for the management of hazardous waste. The report shall be addressed to:
Director, Permitting and Registration Support Division (MC 129), Texas Commission on
Environmental Quality, P.O. Box 13087, Austin, Texas 78711-3087. In addition, the
permittee shall prepare an annual report on the results of all sludge toxicity testing. The
permittee must submit this annual report by September 30th of each year using the
online electronic reporting system available through TCEQ’s website. If the permittee
requests and obtains an electronic reporting waiver, the annual report can be submitted
in hard copy to the TCEQ Regional Office (MC Region 13) and the Enforcement Division
(MC 224).

Biosolids shall not be applied to the land if the concentration of the pollutants exceeds
the pollutant concentration criteria in Table 1. The frequency of testing for pollutants in
Table 1 is found in Section I.C. of this permit.

TABLE 1
Pollutant Ceiling Concentration
(Milligrams per kilogram)*
Arsenic 75
Cadmium 85
Chromium 3000
Copper 4300
Lead 840
Mercury 57
Molybdenum 75
Nickel 420
PCBs 49
Selenium 100
Zinc 7500
* Dry weight basis

3. Pathogen Control

All sewage sludge that is applied to agricultural land, forest, a public contact site, or a
reclamation site must be treated by one of the following methods to ensure that the
sludge meets either the Class A, Class AB or Class B biosolids pathogen requirements.

a. For sewage sludge to be classified as Class A biosolids with respect to pathogens, the
density of fecal coliform in the sewage sludge must be less than 1,000 most probable
number (MPN) per gram of total solids (dry weight basis), or the density of
Salmonella sp. bacteria in the sewage sludge must be less than three MPN per four
grams of total solids (dry weight basis) at the time the sewage sludge is used or
disposed. In addition, one of the alternatives listed below must be met:

Page 18

Alternative 1 - The temperature of the sewage sludge that is used or disposed shall be
maintained at or above a specific value for a period of time. See 30 TAC §

312.82(a)(3)(A) for specific information;



RR 417, LLC

Page 19

TPDES Permit No. WQo0015713001

Alternative 5 (PFRP) - Sewage sludge that is used or disposed of must be treated in
one of the Processes to Further Reduce Pathogens (PFRP) described in 40 CFR Part
503, Appendix B. PFRP include composting, heat drying, heat treatment, and
thermophilic aerobic digestion; or

Alternative 6 (PFRP Equivalent) - Sewage sludge that is used or disposed of must be
treated in a process that has been approved by the U. S. Environmental Protection
Agency as being equivalent to those in Alternative 5.

For sewage sludge to be classified as Class AB biosolids with respect to pathogens,
the density of fecal coliform in the sewage sludge must be less than 1,000 MPN per
gram of total solids (dry weight basis), or the density of Salmonella sp. bacteria in the
sewage sludge be less than three MPN per four grams of total solids (dry weight
basis) at the time the sewage sludge is used or disposed. In addition, one of the
alternatives listed below must be met:

Alternative 2 - The pH of the sewage sludge that is used or disposed shall be raised to
above 12 std. units and shall remain above 12 std. units for 72 hours.

The temperature of the sewage sludge shall be above 52° Celsius for 12 hours or
longer during the period that the pH of the sewage sludge is above 12 std. units.

At the end of the 72-hour period during which the pH of the sewage sludge is above
12 std. units, the sewage sludge shall be air dried to achieve a percent solids in the
sewage sludge greater than 50%; or

Alternative 3 - The sewage sludge shall be analyzed for enteric viruses prior to
pathogen treatment. The limit for enteric viruses is less than one Plaque-forming
Unit per four grams of total solids (dry weight basis) either before or following
pathogen treatment. See 30 TAC § 312.82(a)(2)(C)(i-iii) for specific information. The
sewage sludge shall be analyzed for viable helminth ova prior to pathogen treatment.
The limit for viable helminth ova is less than one per four grams of total solids (dry
weight basis) either before or following pathogen treatment. See 30 TAC §
312.82(a)(2)(C)(iv-vi) for specific information; or

Alternative 4 - The density of enteric viruses in the sewage sludge shall be less than
one Plaque-forming Unit per four grams of total solids (dry weight basis) at the time
the sewage sludge is used or disposed. The density of viable helminth ova in the
sewage sludge shall be less than one per four grams of total solids (dry weight basis)
at the time the sewage sludge is used or disposed.

Sewage sludge that meets the requirements of Class AB biosolids may be classified a
Class A biosolids if a variance request is submitted in writing that is supported by
substantial documentation demonstrating equivalent methods for reducing odors
and written approval is granted by the executive director. The executive director may
deny the variance request or revoke that approved variance if it is determined that
the variance may potentially endanger human health or the environment, or create
nuisance odor conditions.

Three alternatives are available to demonstrate compliance with Class B biosolids
criteria.



RR 417, LLC

Page 20

TPDES Permit No. WQo0015713001

Alternative 1

ii.

A minimum of seven random samples of the sewage sludge shall be collected
within 48 hours of the time the sewage sludge is used or disposed of during each
monitoring episode for the sewage sludge.

The geometric mean of the density of fecal coliform in the samples collected shall
be less than either 2,000,000 MPN per gram of total solids (dry weight basis) or
2,000,000 Colony Forming Units per gram of total solids (dry weight basis).

Alternative 2 - Sewage sludge that is used or disposed of shall be treated in one of the
Processes to Significantly Reduce Pathogens (PSRP) described in 40 CFR Part 503,
Appendix B, so long as all of the following requirements are met by the generator of
the sewage sludge.

i.

ii.

iil.

iv.

Prior to use or disposal, all the sewage sludge must have been generated from a
single location, except as provided in paragraph v. below;

An independent Texas Licensed Professional Engineer must make a certification
to the generator of a sewage sludge that the wastewater treatment facility
generating the sewage sludge is designed to achieve one of the PSRP at the
permitted design loading of the facility. The certification need only be repeated if
the design loading of the facility is increased. The certification shall include a
statement indicating the design meets all the applicable standards specified in
Appendix B of 40 CFR Part 503;

Prior to any off-site transportation or on-site use or disposal of any sewage
sludge generated at a wastewater treatment facility, the chief certified operator of
the wastewater treatment facility or other responsible official who manages the
processes to significantly reduce pathogens at the wastewater treatment facility
for the permittee, shall certify that the sewage sludge underwent at least the
minimum operational requirements necessary in order to meet one of the PSRP.
The acceptable processes and the minimum operational and record keeping
requirements shall be in accordance with established U.S. Environmental
Protection Agency final guidance;

All certification records and operational records describing how the requirements
of this paragraph were met shall be kept by the generator for a minimum of three
years and be available for inspection by commission staff for review; and

If the sewage sludge is generated from a mixture of sources, resulting from a
person who prepares sewage sludge from more than one wastewater treatment
facility, the resulting derived product shall meet one of the PSRP, and shall meet
the certification, operation, and record keeping requirements of this paragraph.

Alternative 3 - Sewage sludge shall be treated in an equivalent process that has been
approved by the U.S. Environmental Protection Agency, so long as all of the
following requirements are met by the generator of the sewage sludge.

i.

Prior to use or disposal, all the sewage sludge must have been generated from a
single location, except as provided in paragraph v. below;



RR 417, LLC

Page 21

ii.

iii.

iv.

TPDES Permit No. WQo0015713001

Prior to any off-site transportation or on-site use or disposal of any sewage
sludge generated at a wastewater treatment facility, the chief certified operator of
the wastewater treatment facility or other responsible official who manages the
processes to significantly reduce pathogens at the wastewater treatment facility
for the permittee, shall certify that the sewage sludge underwent at least the
minimum operational requirements necessary in order to meet one of the PSRP.
The acceptable processes and the minimum operational and record keeping
requirements shall be in accordance with established U.S. Environmental
Protection Agency final guidance;

All certification records and operational records describing how the requirements
of this paragraph were met shall be kept by the generator for a minimum of three
years and be available for inspection by commission staff for review;

The Executive Director will accept from the U.S. Environmental Protection
Agency a finding of equivalency to the defined PSRP; and

If the sewage sludge is generated from a mixture of sources resulting from a
person who prepares sewage sludge from more than one wastewater treatment
facility, the resulting derived product shall meet one of the Processes to
Significantly Reduce Pathogens, and shall meet the certification, operation, and
record keeping requirements of this paragraph.

In addition to the Alternatives 1 — 3, the following site restrictions must be met if
Class B biosolids are land applied:

i.

il.

iii.

1v.

vii.

Food crops with harvested parts that touch the biosolids/soil mixture and are
totally above the land surface shall not be harvested for 14 months after
application of biosolids.

Food crops with harvested parts below the surface of the land shall not be
harvested for 20 months after application of biosolids when the biosolids remain
on the land surface for 4 months or longer prior to incorporation into the soil.

Food crops with harvested parts below the surface of the land shall not be
harvested for 38 months after application of biosolids when the biosolids remain
on the land surface for less than 4 months prior to incorporation into the soil.

Food crops, feed crops, and fiber crops shall not be harvested for 30 days after
application of biosolids.

Domestic livestock shall not be allowed to graze on the land for 30 days after
application of biosolids.

Turf grown on land where biosolids are applied shall not be harvested for 1 year
after application of the biosolids when the harvested turf is placed on either land
with a high potential for public exposure or a lawn.

Public access to land with a high potential for public exposure shall be restricted
for 1 year after application of biosolids.

viii. Public access to land with a low potential for public exposure shall be restricted



RR 417, LLC

TPDES Permit No. WQo0015713001

for 30 days after application of biosolids.

ix. Land application of biosolids shall be in accordance with the buffer zone
requirements found in 30 TAC § 312.44.

4. Vector Attraction Reduction Requirements

All bulk sewage sludge that is applied to agricultural land, forest, a public contact site, or
a reclamation site shall be treated by one of the following Alternatives 1 through 10 for
vector attraction reduction.

Alternative 1 -

Alternative 2 -

Alternative 3 -

Alternative 4 -

Alternative 5 -

Alternative 6 -

Alternative 7 -

Alternative 8 -

Page 22

The mass of volatile solids in the sewage sludge shall be reduced by a
minimum of 38%.

If Alternative 1 cannot be met for an anaerobically digested sludge,
demonstration can be made by digesting a portion of the previously
digested sludge anaerobically in the laboratory in a bench-scale unit
for 40 additional days at a temperature between 30° and 37° Celsius.
Volatile solids must be reduced by less than 17% to demonstrate
compliance.

If Alternative 1 cannot be met for an aerobically digested sludge,
demonstration can be made by digesting a portion of the previously
digested sludge with percent solids of two percent or less aerobically
in the laboratory in a bench-scale unit for 30 additional days at 20°
Celsius. Volatile solids must be reduced by less than 15% to
demonstrate compliance.

The specific oxygen uptake rate (SOUR) for sewage sludge treated in
an aerobic process shall be equal to or less than 1.5 milligrams of
oxygen per hour per gram of total solids (dry weight basis) at a
temperature of 20° Celsius.

Sewage sludge shall be treated in an aerobic process for 14 days or
longer. During that time, the temperature of the sewage sludge shall
be higher than 40° Celsius and the average temperature of the sewage
sludge shall be higher than 45° Celsius.

The pH of sewage sludge shall be raised to 12 or higher by alkali
addition and, without the addition of more alkali shall remain at 12 or
higher for two hours and then remain at a pH of 11.5 or higher for an
additional 22 hours at the time the sewage sludge is prepared for sale
or given away in a bag or other container.

The percent solids of sewage sludge that does not contain unstabilized
solids generated in a primary wastewater treatment process shall be
equal to or greater than 75% based on the moisture content and total
solids prior to mixing with other materials. Unstabilized solids are
defined as organic materials in sewage sludge that have not been
treated in either an aerobic or anaerobic treatment process.

The percent solids of sewage sludge that contains unstabilized solids



RR 417, LLC

Alternative 9 -

Alternative 10-

TPDES Permit No. WQo0015713001

generated in a primary wastewater treatment process shall be equal to
or greater than 90% based on the moisture content and total solids
prior to mixing with other materials at the time the sludge is used.
Unstabilized solids are defined as organic materials in sewage sludge
that have not been treated in either an aerobic or anaerobic treatment
process.

i

ii.

iii.

ii.

Biosolids shall be injected below the surface of the land.

No significant amount of the biosolids shall be present on the
land surface within one hour after biosolids are injected.

When sewage sludge that is injected below the surface of the land
is Class A or Class AB with respect to pathogens, the biosolids
shall be injected below the land surface within eight hours after
being discharged from the pathogen treatment process.

Biosolids applied to the land surface or placed on a surface
disposal site shall be incorporated into the soil within six hours
after application to or placement on the land.

When biosolids that are incorporated into the soil is Class A or
Class AB with respect to pathogens, the biosolids shall be applied
to or placed on the land within eight hours after being discharged
from the pathogen treatment process.

C. Monitoring Requirements

Toxicity Characteristic Leaching Procedure - once during the term of this permit
(TCLP) Test
PCBs - once during the term of this permit

All metal constituents and fecal coliform or Salmonella sp. bacteria shall be monitored at the
appropriate frequency shown below, pursuant to 30 TAC § 312.46(a)(1):

Amount of biosolids (*)

metric tons per 365-day period Monitoring Frequency
0 to less than 290 Once/Year

290 to less than 1,500 Once/Quarter

1,500 to less than 15,000 Once/Two Months
15,000 or greater Once/Month

(*) The amount of bulk biosolids applied to the land (dry wt. basis).

Representative samples of sewage sludge shall be collected and analyzed in accordance with
the methods referenced in 30 TAC § 312.7

Identify each of the analytic methods used by the facility to analyze enteric viruses, fecal

Page 23



RR 417, LLC TPDES Permit No. WQ0015713001

coliforms, helminth ova, Salmonella sp., and other regulated parameters.

Identify in the following categories (as applicable) the sewage sludge or biosolids treatment
process or processes at the facility: preliminary operations (e.g., sludge or biosolids grinding
and degritting), thickening (concentration), stabilization, anaerobic digestion, aerobic
digestion, composting, conditioning, disinfection (e.g., beta ray irradiation, gamma ray
irradiation, pasteurization), dewatering (e.g., centrifugation, sludge drying beds, sludge
lagoons), heat drying, thermal reduction, and methane or biogas capture and recovery.

Identify the nature of material generated by the facility (such as a biosolid for beneficial use

or land-farming, or sewage sludge or biosolids for disposal at a monofill) and whether the
material is ultimately conveyed off-site in bulk or in bags.

Page 24



RR 417, LLC TPDES Permit No. WQ0015713001

SECTIONII. REQUIREMENTS SPECIFIC TO BULK SEWAGE SLUDGE FOR
APPLICATION TO THE LAND MEETING CLASS A, CLASS AB or B
BIOSOLIDS PATHOGEN REDUCTION AND THE CUMULATIVE
LOADING RATES IN TABLE 2, OR CLASS B PATHOGEN
REDUCTION AND THE POLLUTANT CONCENTRATIONS IN
TABLE 3

For those permittees meeting Class A, Class AB or B pathogen reduction requirements and that
meet the cumulative loading rates in Table 2 below, or the Class B pathogen reduction
requirements and contain concentrations of pollutants below listed in Table 3, the following
conditions apply:

A. Pollutant Limits

Table 2
Cumulative Pollutant Loading
Rate

Pollutant (pounds per acre)*
Arsenic 36
Cadmium 35
Chromium 2677
Copper 1339
Lead 268
Mercury 15
Molybdenum Report Only
Nickel 375
Selenium 89
Zinc 2500

Table 3

Monthly Average
Concentration

Pollutant (milligrams per kilogram)*
Arsenic 41
Cadmium 39
Chromium 1200
Copper 1500
Lead 300
Mercury 17
Molybdenum Report Only
Nickel 420
Selenium 36
Zinc 2800

*Dry weight basis

B. Pathogen Control
All bulk sewage sludge that is applied to agricultural land, forest, a public contact site, a

reclamation site, shall be treated by either Class A, Class AB or Class B biosolids pathogen
reduction requirements as defined above in Section I.B.3.

Page 25



RR 417, LLC TPDES Permit No. WQ0015713001

C. Management Practices

1.

Bulk biosolids shall not be applied to agricultural land, forest, a public contact site, or a
reclamation site that is flooded, frozen, or snow-covered so that the bulk biosolids enters
a wetland or other waters in the State.

Bulk biosolids not meeting Class A biosolids requirements shall be land applied in a
manner which complies with Applicability in accordance with 30 TAC §312.41 and the
Management Requirements in accordance with 30 TAC § 312.44.

Bulk biosolids shall be applied at or below the agronomic rate of the cover crop.

An information sheet shall be provided to the person who receives bulk Class A or AB
biosolids sold or given away. The information sheet shall contain the following
information:

a. The name and address of the person who prepared the Class A or AB biosolids that
are sold or given away in a bag or other container for application to the land.

b. A statement that application of the biosolids to the land is prohibited except in
accordance with the instruction on the label or information sheet.

c. The annual whole sludge application rate for the biosolids application rate for the
biosolids that does not cause any of the cumulative pollutant loading rates in Table 2
above to be exceeded, unless the pollutant concentrations in Table 3 found in Section
IT above are met.

D. Notification Requirements

1.

If bulk biosolids are applied to land in a State other than Texas, written notice shall be
provided prior to the initial land application to the permitting authority for the State in
which the bulk biosolids are proposed to be applied. The notice shall include:

a. The location, by street address, and specific latitude and longitude, of each land
application site.

b. The approximate time period bulk biosolids will be applied to the site.
c. The name, address, telephone number, and National Pollutant Discharge

Elimination System permit number (if appropriate) for the person who will apply the
bulk biosolids.

E. Record Keeping Requirements

The documents will be retained at the facility site and/or shall be readily available for review
by a TCEQ representative. The person who prepares bulk sewage sludge or a biosolids
material shall develop the following information and shall retain the information at the
facility site and/or shall be readily available for review by a TCEQ representative for a period
of five years. If the permittee supplies the sludge to another person who land applies the
sludge, the permittee shall notify the land applier of the requirements for record keeping
found in 30 TAC § 312.47 for persons who land apply.

Page 26



RR 417, LLC TPDES Permit No. WQ0015713001

1. The concentration (mg/kg) in the sludge of each pollutant listed in Table 3 above and the
applicable pollutant concentration criteria (mg/kg), or the applicable cumulative
pollutant loading rate and the applicable cumulative pollutant loading rate limit (Ibs/ac)
listed in Table 2 above.

2. A description of how the pathogen reduction requirements are met (including site
restrictions for Class AB and Class B biosolids, if applicable).

3. A description of how the vector attraction reduction requirements are met.

4. A description of how the management practices listed above in Section II.C are being
met.

5. The following certification statement:

“I certify, under penalty of law, that the applicable pathogen requirements in 30 TAC §
312.82(a) or (b) and the vector attraction reduction requirements in 30 TAC § 312.83(b)
have been met for each site on which bulk biosolids are applied. This determination has
been made under my direction and supervision in accordance with the system designed
to ensure that qualified personnel properly gather and evaluate the information used to
determine that the management practices have been met. I am aware that there are
significant penalties for false certification including fine and imprisonment.”

6. The recommended agronomic loading rate from the references listed in Section II.C.3.
above, as well as the actual agronomic loading rate shall be retained. The person who
applies bulk biosolids shall develop the following information and shall retain the
information at the facility site and/or shall be readily available for review by a TCEQ
representative indefinitely. If the permittee supplies the sludge to another person who
land applies the sludge, the permittee shall notify the land applier of the requirements
for record keeping found in 30 TAC § 312.47 for persons who land apply:

a. A certification statement that all applicable requirements (specifically listed) have
been met, and that the permittee understands that there are significant penalties for
false certification including fine and imprisonment. See 30 TAC § 312.47(a)(4)(A)(ii)
or 30 TAC § 312.47(a)(5)(A)(ii), as applicable, and to the permittee’s specific sludge
treatment activities.

b. The location, by street address, and specific latitude and longitude, of each site on
which biosolids are applied.

c. The number of acres in each site on which bulk biosolids are applied.

d. The date and time biosolids are applied to each site.

Page 27



RR 417, LLC TPDES Permit No. WQ0015713001

e. The cumulative amount of each pollutant in pounds/acre listed in Table 2 applied to
each site.

f. The total amount of biosolids applied to each site in dry tons.

The above records shall be maintained on-site on a monthly basis and shall be made
available to the Texas Commission on Environmental Quality upon request.

F. Reporting Requirements

The permittee shall submit the following information in an annual report to the TCEQ by
September 30th of each year. The permittee must submit this annual report using the online
electronic reporting system available through TCEQ’s website. If the permittee requests and
obtains an electronic reporting waiver, the annual report can be submitted in hard copy to
the TCEQ Regional Office (MC Region 13) and Enforcement Division (MC 224).

1.

10.

11.

12.

13.

Identify in the following categories (as applicable) the sewage sludge or biosolids
treatment process or processes at the facility: preliminary operations (e.g., sludge or
biosolids grinding and degritting), thickening (concentration), stabilization, anaerobic
digestion, aerobic digestion, composting, conditioning, disinfection (e.g., beta ray
irradiation, gamma ray irradiation, pasteurization), dewatering (e.g., centrifugation,
sludge drying beds, sludge lagoons), heat drying, thermal reduction, and methane or
biogas capture and recovery.

Identify the nature of material generated by the facility (such as a biosolid for beneficial
use or land-farming, or sewage sludge for disposal at a monofill) and whether the
material is ultimately conveyed off-site in bulk or in bags.

Results of tests performed for pollutants found in either Table 2 or 3 as appropriate for
the permittee’s land application practices.

The frequency of monitoring listed in Section I.C. that applies to the permittee.

Toxicity Characteristic Leaching Procedure (TCLP) results.

PCB concentration in sludge or biosolids in mg/kg.

Identity of hauler(s) and TCEQ transporter number.

Date(s) of transport.

Texas Commission on Environmental Quality registration number, if applicable.
Amount of sludge or biosolids disposal dry weight (Ibs/acre) at each disposal site.

The concentration (mg/kg) in the sludge of each pollutant listed in Table 1 (defined as a
monthly average) as well as the applicable pollutant concentration criteria (mg/kg) listed
in Table 3 above, or the applicable pollutant loading rate limit (Ibs/acre) listed in Table 2
above if it exceeds 90% of the limit.

Level of pathogen reduction achieved (Class A, Class AB or Class B).

Alternative used as listed in Section I.B.3.(a. or b.). Alternatives describe how the

pathogen reduction requirements are met. If Class B biosolids, include information on
how site restrictions were met.

Page 28



RR 417, LLC TPDES Permit No. WQ0015713001

14. Identify each of the analytic methods used by the facility to analyze enteric viruses, fecal
coliforms, helminth ova, Salmonella sp., and other regulated parameters.

15. Vector attraction reduction alternative used as listed in Section 1.B.4.

16. Amount of sludge or biosolids transported in dry tons/year.

17. The certification statement listed in either 30 TAC § 312.47(a)(4)(A)(ii) or 30 TAC §
312.47(a)(5)(A)(ii) as applicable to the permittee’s sludge or biosolids treatment
activities, shall be attached to the annual reporting form.

18. When the amount of any pollutant applied to the land exceeds 90% of the cumulative
pollutant loading rate for that pollutant, as described in Table 2, the permittee shall
report the following information as an attachment to the annual reporting form.

a. The location, by street address, and specific latitude and longitude.
b. The number of acres in each site on which bulk biosolids are applied.

c. The date and time bulk biosolids are applied to each site.

d. The cumulative amount of each pollutant (i.e., pounds/acre) listed in Table 2 in the
bulk biosolids applied to each site.

e. The amount of biosolids (i.e., dry tons) applied to each site.

The above records shall be maintained on a monthly basis and shall be made available to
the Texas Commission on Environmental Quality upon request.

Page 29



RR 417, LLC TPDES Permit No. WQ0015713001

SECTION III. REQUIREMENTS APPLYING TO ALL SEWAGE SLUDGE OR
BIOSOLIDS DISPOSED IN A MUNICIPAL SOLID WASTE
LANDFILL

A. The permittee shall handle and dispose of sewage sludge or biosolids in accordance with 30
TAC § 330 and all other applicable state and federal regulations to protect public health and
the environment from any reasonably anticipated adverse effects due to any toxic pollutants
that may be present. The permittee shall ensure that the sewage sludge or biosolids meets
the requirements in 30 TAC § 330 concerning the quality of the sludge disposed in a
municipal solid waste landfill.

B. If the permittee generates sewage sludge or biosolids and supplies that sewage sludge or
biosolids to the owner or operator of a municipal solid waste landfill (MSWLF) for disposal,
the permittee shall provide to the owner or operator of the MSWLF appropriate information
needed to be in compliance with the provisions of this permit.

C. Sewage sludge or biosolids shall be tested once during the term of this permit in accordance
with the method specified in both 40 CFR Part 261, Appendix I and 40 CFR Part 268,
Appendix I (Toxicity Characteristic Leaching Procedure) or other method, which receives the
prior approval of the TCEQ for contaminants listed in Table 1 of 40 CFR § 261.24. Sewage
sludge or biosolids failing this test shall be managed according to RCRA standards for
generators of hazardous waste, and the waste’s disposition must be in accordance with all
applicable requirements for hazardous waste processing, storage, or disposal.

Following failure of any TCLP test, the management or disposal of sewage sludge or
biosolids at a facility other than an authorized hazardous waste processing, storage, or
disposal facility shall be prohibited until such time as the permittee can demonstrate the
sewage sludge or biosolids no longer exhibits the hazardous waste toxicity characteristics (as
demonstrated by the results of the TCLP tests). A written report shall be provided to both
the TCEQ Registration and Reporting Section (MC 129) of the Permitting and Registration
Support Division and the Regional Director (MC Region 13) of the appropriate TCEQ field
office within 77 days after failing the TCLP Test.

The report shall contain test results, certification that unauthorized waste management has
stopped, and a summary of alternative disposal plans that comply with RCRA standards for
the management of hazardous waste. The report shall be addressed to: Director, Permitting
and Registration Support Division (MC 129), Texas Commission on Environmental Quality,
P. O. Box 13087, Austin, Texas 78711-3087. In addition, the permittee shall prepare an
annual report on the results of all sludge toxicity testing. This annual report shall be
submitted to the TCEQ Regional Office (MC Region 13) and the Enforcement Division (MC
224) by September 30 of each year.

D. Sewage sludge or biosolids shall be tested as needed, in accordance with the requirements of
30 TAC Chapter 330.

E. Record Keeping Requirements

The permittee shall develop the following information and shall retain the information for
five years.

Page 30



RR 417, LLC TPDES Permit No. WQ0015713001

1.

2.

The description (including procedures followed and the results) of all liquid Paint Filter
Tests performed.

The description (including procedures followed and results) of all TCLP tests performed.

The above records shall be maintained on-site on a monthly basis and shall be made
available to the Texas Commission on Environmental Quality upon request.

F. Reporting Requirements

The permittee shall submit the following information in an annual report to the TCEQ by
September 30th of each year. The permittee must submit this annual report using the online
electronic reporting system available through TCEQ’s website. If the permittee requests and
obtains an electronic reporting waiver, the annual report can be submitted in hard copy to
the TCEQ Regional Office (MC Region 13) and Enforcement Division (MC 224).

1.

8.

9.

Identify in the following categories (as applicable) the sewage sludge or biosolids
treatment process or processes at the facility: preliminary operations (e.g., sludge or
biosolids grinding and degritting), thickening (concentration), stabilization, anaerobic
digestion, aerobic digestion, composting, conditioning, disinfection (e.g., beta ray
irradiation, gamma ray irradiation, pasteurization), dewatering (e.g., centrifugation,
sludge drying beds, sludge lagoons), heat drying, thermal reduction, and methane or
biogas capture and recovery.

Toxicity Characteristic Leaching Procedure (TCLP) results.

Annual sludge or biosolids production in dry tons/year.

Amount of sludge or biosolids disposed in a municipal solid waste landfill in dry
tons/year.

Amount of sludge or biosolids transported interstate in dry tons/year.

A certification that the sewage sludge or biosolids meets the requirements of 30 TAC §
330 concerning the quality of the sludge disposed in a municipal solid waste landfill.

Identity of hauler(s) and transporter registration number.
Owner of disposal site(s).

Location of disposal site(s).

10. Date(s) of disposal.

The above records shall be maintained on-site on a monthly basis and shall be made available to
the Texas Commission on Environmental Quality upon request.

Page 31



RR 417, LLC TPDES Permit No. WQ0015713001

SECTION IV. REQUIREMENTS APPLYING TO SLUDGE OR BIOSOLIDS
TRANSPORTED TO ANOTHER FACILITY FOR FURTHER
PROCESSING

These provisions apply to sludge or biosolids that is transported to another wastewater
treatment facility or facility that further processes sludge or biosolids. These provisions are
intended to allow transport of sludge or biosolids to facilities that have been authorized to
accept sludge or biosolids. These provisions do not limit the ability of the receiving facility to
determine whether to accept the sludge or biosolids, nor do they limit the ability of the receiving
facility to request additional testing or documentation.

A. General Requirements
1. The permittee shall handle and dispose of sewage sludge or biosolids in accordance with
30 TAC Chapter 312 and all other applicable state and federal regulations in a manner
that protects public health and the environment from any reasonably anticipated adverse

effects due to any toxic pollutants that may be present in the sludge.

2. Sludge or biosolids may only be transported using a registered transporter or using an
approved pipeline.

B. Record Keeping Requirements

1. For sludge or biosolids transported by an approved pipeline, the permittee must
maintain records of the following:

a. the amount of sludge or biosolids transported;

b. the date of transport;

C. the name and TCEQ permit number of the receiving facility or facilities;

d. the location of the receiving facility or facilities;

e. the name and TCEQ permit number of the facility that generated the waste; and
f. copy of the written agreement between the permittee and the receiving facility to

accept sludge or biosolids.

2. For sludge or biosolids transported by a registered transporter, the permittee must
maintain records of the completed trip tickets in accordance with 30 TAC §
312.145(a)(1)-(7) and amount of sludge or biosolids transported.

3. The above records shall be maintained on-site on a monthly basis and shall be made

available to the TCEQ upon request. These records shall be retained for at least five
years.

Page 32



RR 417, LLC TPDES Permit No. WQ0015713001

C. Reporting Requirements

The permittee shall submit the following information in an annual report to the TCEQ by
September 30th of each year. The permittee must submit this annual report using the online
electronic reporting system available through TCEQ’s website. If the permittee requests and
obtains an electronic reporting waiver, the annual report can be submitted in hard copy to
the TCEQ Regional Office (MC Region 13) and Enforcement Division (MC 224).

1.

Identify in the following categories (as applicable) the sewage sludge or biosolids
treatment process or processes at the facility: preliminary operations (e.g., sludge or
biosolids grinding and degritting), thickening (concentration), stabilization, anaerobic
digestion, aerobic digestion, composting, conditioning, disinfection (e.g., beta ray
irradiation, gamma ray irradiation, pasteurization), dewatering (e.g., centrifugation,
sludge drying beds, sludge lagoons), heat drying, thermal reduction, and methane or
biogas capture and recovery.

2. the annual sludge or biosolids production;

3. the amount of sludge or biosolids transported;

4. the owner of each receiving facility;

5. the location of each receiving facility; and

6. the date(s) of disposal at each receiving facility.
TCEQ Revision 06/2020

Page 33



RR 417, LLC TPDES Permit No. WQ0015713001

OTHER REQUIREMENTS

1.

The permittee shall employ or contract with one or more licensed wastewater treatment
facility operators or wastewater system operations companies holding a valid license or
registration according to the requirements of 30 TAC Chapter 30, Occupational Licenses and
Registrations, and in particular 30 TAC Chapter 30, Subchapter J, Wastewater Operators
and Operations Companies.

This Category C facility must be operated by a chief operator or an operator holding a Class
C license or higher. The facility must be operated a minimum of five days per week by the
licensed chief operator or an operator holding the required level of license or higher. The
licensed chief operator or operator holding the required level of license or higher must be
available by telephone or pager seven days per week. Where shift operation of the
wastewater treatment facility is necessary, each shift that does not have the on-site
supervision of the licensed chief operator must be supervised by an operator in charge who
is licensed not less than one level below the category for the facility.

The facility is not located in the Coastal Management Program boundary.

The permittee shall comply with the requirements of 30 TAC § 309.13(a) through (d). In
addition, by ownership of the required buffer zone area, the permittee shall comply with the
requirements of 30 TAC § 309.13(e).

The permittee shall provide facilities for the protection of its wastewater treatment facility
from a 100-year flood.

Prior to construction of the Final (0.049 MGD) phase treatment facility, the permittee shall
submit to the TCEQ Domestic Wastewater Section (MC 148) a summary transmittal letter in
accordance with the requirements in 30 TAC § 217.6(d). If requested by the Domestic
Wastewater Section, the permittee shall submit plans, specifications, and a final engineering
design report which comply with 30 TAC Chapter 217, Design Criteria for Domestic
Wastewater Systems. The permittee shall clearly show how the treatment system will meet
the effluent limitations required on Page 2a of this permit. A copy of the summary
transmittal letter shall be available at the plant site for inspection by authorized
representatives of the TCEQ.

Plans and specifications have been approved for the Interim (0.025 MGD) wastewater
treatment facility, in accordance with 30 TAC § 217, Design Criteria for Domestic
Wastewater Systems. A summary transmittal approval letter was issued on July 6, 2021 (Log
No. 0321/138). A copy of the summary transmittal letter shall be available at the plant site
for inspection by authorized representatives of the TCEQ.

The permittee shall notify the TCEQ Regional Office (MC Region 13) and the Applications
Review and Processing Team (MC 148) of the Water Quality Division, in writing at least
forty-five days prior to the completion of the Final phase treatment facilities, on Notification
of Completion Form 20007.

In accordance with 30 TAC § 319.9, a permittee that has at least twelve months of
uninterrupted compliance with its bacteria limit may notify the commission in writing of its
compliance and request a less frequent measurement schedule. To request a less frequent
schedule, the permittee shall submit a written request to the TCEQ Domestic Wastewater

Page 34



RR 417, LLC TPDES Permit No. WQ0015713001

Section (MC 148) for each phase that includes a different monitoring frequency. The request
must contain all of the reported bacteria values (Daily Avg. and Daily Max/Single Grab) for
the twelve consecutive months immediately prior to the request. If the Executive Director
finds that a less frequent measurement schedule is protective of human health and the
environment, the permittee may be given a less frequent measurement schedule. For this
permit, one/quarter may be reduced to one/six months in the Interim and Final phases. A
violation of any bacteria limit by a facility that has been granted a less frequent
measurement schedule will require the permittee to return to the standard
frequency schedule and submit written notice to the TCEQ Domestic
Wastewater Section (MC 148). The permittee may not apply for another reduction in
measurement frequency for at least 24 months from the date of the last violation. The
Executive Director may establish a more frequent measurement schedule if necessary to
protect human health or the environment.

8. The permittee has obtained a Chapter 210 Reuse authorization. The permittee shall reuse
100% of the treated effluent generated on a monthly basis pursuant to the Chapter 210
Reuse authorization and shall maintain minimum storage capacity sufficient to store 16,750
gallons of effluent during the Interim phase and sufficient to store 32,830 gallons of effluent
during the Final phase. The permittee will pump-and-haul effluent generated if that storage
becomes full. The permittee shall maintain monthly records of the dates of irrigation, the
daily volume of irrigated effluent, the total monthly volume of wastewater generated, the
total monthly volume of wastewater reused under Chapter 210, and the calculated
percentage of effluent reused.

These records shall be maintained on site for a period of three years and be available for
inspection by authorized representatives of the Commission.

Page 35



STATEMENT OF BASIS/TECHNICAL SUMMARY
AND EXECUTIVE DIRECTOR’S PRELIMINARY DECISION

DESCRIPTION OF APPLICATION

Applicant: RR 417, LLC
Texas Pollutant Discharge Elimination System (TPDES) Permit
No. WQo015713001, EPA ID No. TX0138673

Regulated Activity: Domestic Wastewater Permit

Type of Application: Renewal

Request: Renewal with no changes

Authority: Federal Clean Water Act (CWA) § 402; Texas Water Code (TWC)

§ 26.027; 30 Texas Administrative Code (TAC) Chapters 30,
305, 307, 309, 312, and 319; Commission policies; and United
States Environmental Protection Agency (EPA) guidelines.

EXECUTIVE DIRECTOR RECOMMENDATION

The Executive Director has made a preliminary decision that this permit, if issued, meets all
statutory and regulatory requirements. The draft permit includes an expiration date of five
years from the date of issuance.

REASON FOR PROJECT PROPOSED

The applicant has applied to the Texas Commission on Environmental Quality (TCEQ) for a
renewal of the existing permit that authorizes the discharge of treated domestic wastewater at a
daily average flow not to exceed 0.025 million gallons per day (MGD) in the Interim phase and a
daily average flow not to exceed 0.049 MGD in the Final phase. The existing wastewater
treatment facility serves Camp Ozark, which will be a recreational summer camp.

PROJECT DESCRIPTION AND LOCATION

The RR 417 Wastewater Treatment Facility is an activated sludge process plant operated in the
complete mix mode. Treatment units in the Interim phase include a bar screen, an aeration
basin, a final clarifier, a sludge digester, a flow equalization basin, and a chlorine contact
chamber. The Final phase will include an additional treatment train with identical treatment
units. The facility is operating in the Interim phase.

Sludge generated from the treatment facility is hauled by a registered transporter and disposed
of at a TCEQ-permitted landfill, Mesquite Creek Landfill, Permit No. 66B, in Comal County.
The draft permit also authorizes the disposal of sludge at a TCEQ-authorized land application
site, co-disposal landfill, wastewater treatment facility, or facility that further processes sludge.

The plant site is located at 8839 Farm to Market 470, in Bandera County, Texas 78003.



RR 417, LLC
TPDES Permit No. WQo0015713001
Statement of Basis/Technical Summary and Executive Director’s Preliminary Decision

Outfall Location:

Outfall Number Latitude Longitude
001 20.666639 N 09.232083W

The treated effluent is discharged to Commissioners Creek, thence to Hondo Creek in Segment
No. 2114 of the Nueces River Basin. The unclassified receiving water is high aquatic life use for
Commissioners Creek. The designated uses for Segment No. 2114 are primary contact
recreation, public water supply, aquifer protection, and high aquatic life use. The aquifer
protection use applies to the contributing, recharge, and transition zones of the Edwards
Aquifer. This facility and the proposed discharge is upstream and not within these designated
zones; therefore, aquifer protection use does not apply. The effluent limitations in the draft
permit will maintain and protect the existing instream uses. All determinations are preliminary
and subject to additional review and/or revisions.

Effluent limitations for the conventional effluent parameters (i.e., Five-Day Biochemical Oxygen
Demand or Five-Day Carbonaceous Biochemical Oxygen Demand, Ammonia Nitrogen, etc.) are
based on stream standards and waste load allocations for water-quality limited streams as
established in the Texas Surface Water Quality Standards (TSWQS) and the State of Texas
Water Quality Management Plan (WQMP).

In a case such as this, end-of-pipe compliance with pH limits between 6.0 and 9.0 standard
units reasonably assures instream compliance with the TSWQS for pH when the discharge
authorized is from a minor facility. This technology-based approach reasonably assures
instream compliance with TSWQS criteria due to the relatively smaller discharge volumes
authorized by these permits. This conservative assumption is based on TCEQ sampling
conducted throughout the state which indicates that instream buffering quickly restores pH
levels to ambient conditions. Similarly, this approach has been historically applied within EPA
issued NPDES general permits where technology-based pH limits were established to be
protective of water quality criteria.

The existing effluent limits have been reviewed for consistency with the State of Texas WQMP.
The existing effluent limitations are consistent with the approved WQMP.

The discharge from this permit action is not expected to have an effect on any federal
endangered or threatened aquatic or aquatic-dependent species or proposed species or their
critical habitat. This determination is based on the United States Fish and Wildlife Service’s
(USFWS's) biological opinion on the State of Texas authorization of the TPDES (September 14,
1998; October 21, 1998, update). To make this determination for TPDES permits, TCEQ and
EPA only considered aquatic or aquatic-dependent species occurring in watersheds of critical
concern or high priority as listed in Appendix A of the USFWS biological opinion. The
determination is subject to reevaluation due to subsequent updates or amendments to the
biological opinion. The permit does not require EPA review with respect to the presence of
endangered or threatened species.

Segment No. 2114 is not currently listed on the State’s inventory of impaired and threatened
waters (the 2024 CWA § 303(d) list).

Page 2



RR 417, LLC
TPDES Permit No. WQo0015713001
Statement of Basis/Technical Summary and Executive Director’s Preliminary Decision

SUMMARY OF EFFLUENT DATA

There is no effluent data since 100 % of the effluent is being reused under the Chapter 210 Reuse
authorization.

DRAFT PERMIT CONDITIONS

The draft permit authorizes a discharge of treated domestic wastewater at an interim volume not
to exceed a daily average flow of 0.025 MGD and a final volume not to exceed a daily average
flow of 0.049 MGD.

The effluent limitations in the Interim phase and Final phase of the draft permit, based on a
3oday- average, are 10 mg/l1 five-day carbonaceous biochemical oxygen demand (CBOD5), 15
mg/1 total suspended solids (TSS), 3 mg/l ammonia-nitrogen (NH;-N), 0.50 mg/] total
phosphorus, 126 colony-forming units (CFU) or most probable number (MPN) of Escherichia
coli (E. coli) per 100 ml, and 4.0 mg/] minimum dissolved oxygen . The effluent shall contain a
total chlorine residual of at least 1.0 mg/1 and shall not exceed a total chlorine residual of 4.0
mg/] after a detention time of at least 20 minutes based on peak flow.

The draft permit includes Sludge Provisions according to the requirements of 30 TAC Chapter
312, Sludge Use, Disposal, and Transportation. Sludge generated from the treatment facility is
hauled by a registered transporter and disposed of at a TCEQ-permitted landfill, Mesquite Creek
Landfill, Permit No. 66B, in Comal County. The draft permit also authorizes the disposal of
sludge at a TCEQ-authorized land application site, co-disposal landfill, wastewater treatment
facility, or facility that further processes sludge.

SUMMARY OF CHANGES FROM APPLICATION

None.

SUMMARY OF CHANGES FROM EXISTING PERMIT

Effluent limitations and monitoring requirements in the draft permit remain the same as the
existing permit requirements.

The Standard Permit Conditions, Sludge Provisions, and Other Requirements sections of the
draft permit have been updated.

Other Requirement (O.R.) Nos. 1, 2 and 8 in the existing permit have been revised in the draft
permit, which are now O.R. Nos. 6, 5, and 8, respectively.

The draft permit includes all updates based on the 30 TAC 312 rule change effective April 23,
2020.

BASIS FOR DRAFT PERMIT

The following items were considered in developing the draft permit:

Page 3



RR 417, LLC
TPDES Permit No. WQo0015713001
Statement of Basis/Technical Summary and Executive Director’s Preliminary Decision

1. Application received on September 11, 2025.

2. The effluent limitations and conditions in the draft permit comply with EPA-approved
portions of the 2018 Texas Surface Water Quality Standards (TSWQS), 30 TAC §§ 307.1 -
307.10, effective March 1, 2018; 2014 TSWQS, effective March 6, 2014; 2010 TSWQS,
effective July 22, 2010; and 2000 TSWQS, effective July 26, 2000.

3. The effluent limitations in the draft permit meet the requirements for secondary treatment
and the requirements for disinfection according to 30 TAC Chapter 309, Subchapter A:
Effluent Limitations.

4. Interoffice Memoranda from the Water Quality Assessment Section of the TCEQ Water
Quality Division.

5. Consistency with the Coastal Management Plan: The facility is not located in the Coastal
Management Program boundary.

6. Procedures to Implement the Texas Surface Water Quality Standards (IP), Texas
Commission on Environmental Quality, June 2010, as approved by EPA, and the IP, January
2003, for portions of the 2010 IP not approved by EPA.

7. Texas 2024 CWA § 303(d) List, Texas Commission on Environmental Quality, June 26,
2024; approved by the U.S. Environmental Protection Agency on November 13, 2024.

8. Texas Natural Resource Conservation Commission, Guidance Document for Establishing
Monitoring Frequencies for Domestic and Industrial Wastewater Discharge Permits,
Document No. 98-001.000-OWR-WQ, May 1998.

PROCEDURES FOR FINAL DECISION

When an application is declared administratively complete, the Chief Clerk sends a letter to the
applicant advising the applicant to publish the Notice of Receipt of Application and Intent to
Obtain Permit in the newspaper. In addition, the Chief Clerk instructs the applicant to place a
copy of the application in a public place for review and copying in the county where the facility is
or will be located. This application will be in a public place throughout the comment period. The
Chief Clerk also mails this notice to any interested persons and, if required, to landowners
identified in the permit application. This notice informs the public about the application, and
provides that an interested person may file comments on the application or request a contested
case hearing or a public meeting.

Once a draft permit is completed, it is sent, along with the Executive Director’s preliminary
decision, as contained in the technical summary or fact sheet, to the Chief Clerk. At that time,
the Notice of Application and Preliminary Decision will be mailed to the same people and
published in the same newspaper as the prior notice. This notice sets a deadline for making
public comments. The applicant must place a copy of the Executive Director’s preliminary
decision and draft permit in the public place with the application.

Page 4



RR 417, LLC
TPDES Permit No. WQo0015713001
Statement of Basis/Technical Summary and Executive Director’s Preliminary Decision

Any interested person may request a public meeting on the application until the deadline for
filing public comments. A public meeting is intended for the taking of public comment, and is
not a contested case proceeding.

After the public comment deadline, the Executive Director prepares a response to all significant
public comments on the application or the draft permit raised during the public comment
period. The Chief Clerk then mails the Executive Director’s response to comments and final
decision to people who have filed comments, requested a contested case hearing, or requested to
be on the mailing list. This notice provides that if a person is not satisfied with the Executive
Director’s response and decision, they can request a contested case hearing or file a request to
reconsider the Executive Director’s decision within 30 days after the notice is mailed.

The Executive Director will issue the permit unless a written hearing request or request for
reconsideration is filed within 30 days after the Executive Director’s response to comments and
final decision is mailed. If a hearing request or request for reconsideration is filed, the Executive
Director will not issue the permit and will forward the application and request to the TCEQ
Commissioners for their consideration at a scheduled Commission meeting. If a contested case
hearing is held, it will be a legal proceeding similar to a civil trial in state district court.

If the Executive Director calls a public meeting or the Commission grants a contested case
hearing as described above, the Commission will give notice of the date, time, and place of the
meeting or hearing. If a hearing request or request for reconsideration is made, the Commission
will consider all public comments in making its decision and shall either adopt the Executive
Director’s response to public comments or prepare its own response.

For additional information about this application, contact Megan Miller at (512) 239-4563.

%«bﬁ/ Willer (Revised November 17,

2025) October 28, 2025

Megan Miller Date
Domestic Permits Team
Domestic Wastewater Section (MC 148)

Page 5



	Technical Package Cover Page
	This file contains the following documents:
	Portada de  Paquete Técnico
	Este archivo contiene los siguientes documentos:
	wq0015713001-application-updates.pdf
	wq0015713001-nod1-response-email-1
	wq0015713001-nod1-response-email-2
	wq0015713001-nod Response Sept 2025
	Municipal Discharge Renewal Spanish NORI (002)

	wq0015713001-application-original.pdf
	Existing Permit
	TOC
	TPDES Info
	Penalties
	Tech Report
	FLOW EQ ADDITION
	LUE COunt
	Buffer
	RENEWAL TYPE
	Special Conditions
	Pollutant Analysis
	Plain Language
	[1] USGS Part 1


